


1. NAME OF THE MEDICINAL PRODUCT

Leganto 1 mg/24 h transdermal patch

Leganto 3 mg/24 h transdermal patch

2. QUALITATIVE AND QUANTITATIVE COMPOSITION
Leganto 1 mg/24 h transdermal patch

Each patch releases 1 mg of rotigotine per 24 hours. Each patch of 5 cm? contains 2.25 mg of
rotigotine.

Leganto 3 mg/24 h transdermal patch
Each patch releases 3 mg of rotigotine per 24 hours. Each patch of 15 ¢cm? contains 6.75 m&@

rotigotine. .
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3. PHARMACEUTICAL FORM @0

For the full list of excipients, see section 6.1.

Transdermal patch.
Thin, matrix-type, square-shaped with rounded edges, consisting o@ee layers.

&

Leganto 1 mg/24 h transdermal patch
The outside of the backing layer is tan-coloured and inK with ‘Leganto 1 mg/24 h’.

Leganto 3 mg/24 h transdermal patch O
The outside of the backing layer is tan-coloured<dndymprinted with ‘Leganto 3 mg/24 h’.

4. CLINICAL PARTICULAR% QC)

4.1 Therapeutic indications O

Leganto is indicated for the @Somatic treatment of moderate to severe idiopathic Restless Legs
Syndrome (RLS) in ad X

4.2 Posology a\@thod of administration
6\C)
Th%@!ommendations made are in nominal dose.

A single daily dose should be initiated at 1 mg/24 h. Depending on the individual patient response, the
dose may be increased in weekly increments of 1 mg/24 h to a maximum dose of 3 mg/24 h. The need
for treatment continuation should be reconsidered every 6 months.

Posology

Leganto is applied once a day. The patch should be applied at approximately the same time every day.
The patch remains on the skin for 24 hours and will then be replaced by a new one at a different site
of application.

If the patient forgets to apply the patch at the usual time of the day or if the patch becomes detached,
another patch should be applied for the remainder of the day.



Treatment discontinuation

Leganto should be discontinued gradually. The daily dose should be reduced in steps of 1 mg/24 h
with a dose reduction preferably every other day, until complete withdrawal of Leganto (see

section 4.4). Following this procedure, rebound (worsening of symptoms beyond initial intensity after
discontinuation of treatment) has not been observed.

Special populations

Hepatic impairment

Adjustment of the dose is not necessary in patients with mild to moderate hepatic impairment.
Caution is advised when treating patients with severe hepatic impairment, which may result in 1@:
rotigotine clearance. Rotigotine has not been investigated in this patient group. A dose redu

might be needed in case of worsening of the hepatic impairment. . \%

Adjustment of the dose is not necessary in patients with mild to severe renal i Qlent, including
those requiring dialysis. Unexpected accumulation of rotigotine levels m: occur at acute
worsening of renal function (see section 5.2). %

Paediatric population é

The safety and efficacy of rotigotine in children and adoles@e not yet been established.
Currently available data are described in section 5.2 bL\@commendation on a posology can be

made.
O

Method of administration Q

The patch should be applied to clear@r, intact healthy skin on the abdomen, thigh, hip, flank,
shoulder, or upper arm. Reapplic:@ 0 the same site within 14 days should be avoided. Leganto
should not be placed on skin & ed, irritated or damaged (see section 4.4).

Renal impairment

Leganto is for transdermal use.

Use and handling \

Each patch is pa @a sachet and should be applied directly after the sachet has been opened. One
half of the releag€ liner should be removed and the sticky side should be applied and pressed firmly to

the skin. Th patch is fold back and the second part of the release liner is removed. The sticky
side of t should not be touched. The patch should be pressed down firmly with the palm of the
hand ut 30 seconds, so that it sticks well.

The patch should not be cut into pieces.
4.3 Contraindications

Hypersensitivity to the active substance or to any of the excipients listed in section 6.1.
Magnetic resonance imaging or cardioversion (see section 4.4).



4.4 Special warnings and precautions for use

Magnetic resonance imaging and cardioversion

The backing layer of Leganto contains aluminium. To avoid skin burns, Leganto should be removed if
the patient has to undergo magnetic resonance imaging (MRI) or cardioversion.

Orthostatic hypotension

Dopamine agonists are known to impair the systemic regulation of the blood pressure resulting in
postural/orthostatic hypotension. These events have also been observed during treatment with
rotigotine, but the incidence was similar to that observed in placebo-treated patients.

It is recommended to monitor blood pressure, especially at the beginning of treatment, due to thé
general risk of orthostatic hypotension associated with dopaminergic therapy.

Syncope K\

In clinical studies with rotigotine, syncope has been observed at a rate that wa
observed in patients treated with placebo. Because patients with clinically rel
disease were excluded in these studies, patients with severe cardiovascul
about symptoms of syncope and pre-syncope.

cardiovascular
se should be asked

Sudden onset of sleep and somnolence

Rotigotine has been associated with somnolence and episod %den sleep onset. Sudden onset of
sleep during daily activities, in some cases without aw any warning signs, has been
reported. Prescribers should continually reassess patientsMor drowsiness or sleepiness, as patients may
not acknowledge drowsiness or sleepiness until dir questioned. A reduction of dosage or
termination of therapy should be carefully conside

Impulse control and other related dlsorder{ \'

Patients should be regularly momtor@ the development of impulse control disorders and related

disorders including dopamine dy tion syndrome. Patients and carers should be made aware that

behavioural symptoms of im; i‘ trol disorders including pathologic gambling, increased libido,
I

hypersexuality, compulsjv ing or buying, binge eating and compulsive eating can occur in

patients treated with d0 ine ‘agonists, including rotigotine. In some patients, dopamine
dysregulation syndro s observed under the treatment with rotigotine. Dose reduction/tapered
discontinuation e considered if such symptoms develop.

<
Neuroleptic&ggant syndrome

Sym, ggestive of neuroleptic malignant syndrome have been reported with abrupt withdrawal
of inergic therapy. Therefore, it is recommended to taper treatment (see section 4.2).

Dopamine agonist withdrawal syndrome

Symptoms suggestive of dopamine agonist withdrawal syndrome (for example, pain, fatigue,
depression, sweating, and anxiety) have been reported with abrupt withdrawal of dopaminergic
therapy, therefore, it is recommended to taper treatment (see section 4.2).

Abnormal thinking and behaviour

Abnormal thinking and behaviour have been reported and can consist of a variety of manifestations
including paranoid ideation, delusions, hallucinations, confusion, psychotic-like behaviour,
disorientation, aggressive behaviour, agitation, and delirium.
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Fibrotic complications

Cases of retroperitoneal fibrosis, pulmonary infiltrates, pleural effusion, pleural thickening,
pericarditis and cardiac valvulopathy have been reported in some patients treated with ergot-derived
dopaminergic agents. While these complications may resolve when treatment is discontinued,
complete resolution does not always occur.

Although these adverse reactions are believed to be related to the ergoline structure of these
compounds, whether other, nonergot derived dopamine agonists can cause them is unknown.

Neuroleptics

Neuroleptics given as antiemetic should not be given to patients taking dopamine agonists (see @
section 4.5).

)
Ophthalmologic monitoring K\

Ophthalmologic monitoring is recommended at regular intervals or if vision ag@;lties occur.

Heat application @0

External heat (excessive sunlight, heating pads and other sources of I“({ such as sauna, hot bath)
should not be applied to the area of the patch.

Application site reactions Q b

Application site skin reactions may occur and are usuamgd or moderate in intensity. It is
recommended that the application site should be ro on a daily basis (e.g. from the right side to the
left side and from the upper body to the lower b he same site should not be used within

14 days. If application site reactions occur witich last for more than a few days or are persistent, if
there is an increase in severity, or if the sk(rj tion spreads outside the application site, an
assessment of the risk/benefit balance f@r the individual patient should be conducted.

If there is a skin rash or irritation fro Y transdermal system, direct sunlight on the area should be
avoided until the skin heals, as e a& ¢ could lead to changes in the skin color.

If a generalised skin reaction (e%g. dllergic rash, including erythematous, macular, papular rash or
pruritus) associated Wit% of Leganto is observed, Leganto should be discontinued.

Peripheral oedema
*

Peripheral oede@ws been observed in clinical trials conducted in patients with RLS.

N

Augmen

A@tion may occur. Augmentation refers to the earlier onset of symptoms in the evening (or
even the afternoon), increase in severity of symptoms, and spread of symptoms to involve other body
parts. In long-term clinical studies with rotigotine, the majority of augmentation episodes were seen in
the first and second years of treatment. Doses higher than the approved dose range for RLS should be
avoided as this may lead to higher rates of augmentation (see section 5.1).

Sulphite sensitivity

Leganto contains sodium metabisulphite, a sulphite that may cause allergic-type reactions including
anaphylactic symptoms and life threatening or less severe asthmatic episodes in certain susceptible
people.



4.5 Interaction with other medicinal products and other forms of interaction

Because rotigotine is a dopamine agonist, it is assumed that dopamine antagonists, such as
neuroleptics (e.g. phenothiazines, butyrophenones, thioxanthenes) or metoclopramide, may diminish
the effectiveness of Leganto, and co-administration should be avoided. Because of possible additive
effects, caution should be advised when patients are taking sedating medicinal products or other CNS
(central nervous system) depressants (e.g. benzodiazepines, antipsychotics, antidepressants) or
alcohol in combination with rotigotine.

Co-administration of L-dopa and carbidopa with rotigotine had no effect on the pharmacokinetics of
rotigotine, and rotigotine had no effect on the pharmacokinetics of L-dopa and carbidopa.

Co-administration of domperidone with rotigotine had no effect on the pharmacokinetics of roti@ne.

Co-administration of omeprazole (inhibitor of CYP2C19), in doses of 40 mg/day, had é@on the
pharmacokinetics and metabolism of rotigotine in healthy volunteers. “{\

Co-administration of rotigotine (3 mg/24 h) did not affect the pharmacodynamicg a
pharmacokinetics of oral contraceptives (0.03 mg ethinylestradiol, 0.15 mg 1 gestrel).
Interactions with other forms of hormonal contraception have not been inyestigated.

q@\

Women of childbearing potential should use effective ption to prevent pregnancy during
treatment with rotigotine. K

Pregnanc Q

There are no adequate data from the use of{frotigotine in pregnant women. Animal studies do not
indicate any teratogenic effects in rajz bits, but embryo-toxicity was observed in rats and mice

4.6 Fertility, pregnancy and lactation

Women of childbearing potential, contraception in females

at materno-toxic doses (see section e potential risk for humans is unknown. Rotigotine should
not be used during pregnancy.

Breast-feeding \Q

Because rotigotine d c@s prolactin secretion in humans, inhibition of lactation is expected. Studies
in rats have shov&&\t@iotigotine and/or its metabolite(s) are excreted in breast milk. In the absence
of human data, @ -feeding should be discontinued.

Fertility 6
<&

F@nation on fertility studies, please see section 5.3.

4.7 Effects on ability to drive and use machines

Rotigotine may have major influence on the ability to drive and use machines.

Patients being treated with rotigotine and presenting with somnolence and/or sudden sleep episodes
must be informed not to drive or engage in activities (e.g. operating machines) where impaired
alertness may put themselves or others at risk of serious injury or death until such recurrent episodes
and somnolence have resolved (see also sections 4.4 and 4.5).



4.8 Undesirable effects

Summary of the safety profile

Based on the analysis of pooled placebo-controlled clinical trials comprising a total of 748 Leganto-
and 214 placebo-treated patients, 65.5% of the patients on Leganto and 33.2% of patients on placebo

reported at least one adverse reaction.

At the beginning of therapy dopaminergic adverse reactions such as nausea and vomiting may occur.
These are usually mild or moderate in intensity and transient even if treatment is continued.

Adverse drug reactions (ADRs) reported in more than 10% of patients treated with Leganto are
nausea, application site reactions, asthenic conditions and headache. é

In trials where the application sites were rotated as reflected in the instructions provid
and package leaflet, 34.2% of 748 patients using Leganto, experienced application sit
majority of application site reactions were mild or moderate in intensity, limited to

areas and resulted in discontinuation of Leganto in 7.2% of subjects.

Discontinuation rate

The discontinuation rate was studied in 3 clinical trials ranging up to

percentage of subjects discontinuing was 25-38% over the first y @
in the third year. Periodic assessment of efficacy should be per@

safety, including augmentation.

Tabulated list of adverse reactions

The following table covers adverse drug reactio
patients with Restless Legs Syndrome and fi
classes, adverse reactions are listed under Hea
experience the reaction), using the
<1/10); uncommon (>1/1,000 to <1/
known (cannot be estimated fro
effects are presented in order

o

e

&

ears in duration. The

% in the second year, and 11%
d, along with evaluation of

S

S

ed i% mPC
éc 1ons. The
@ plication

m the pooled studies mentioned above in
post-marketing experience. Within the system organ
gs of frequency (number of patients expected to

1hg categories: very common (>1/10); common (>1/100 to

; rare (>1/10,000 to <1/1,000); very rare (<1/10,000); not
ailable data). Within each frequency grouping, undesirable

asing seriousness.

System/organ Very\common Common Uncommon Rare Not known
classes acc. to
MedDRA ¢/
Immune syste )\‘ Hypersensitivity,
disorders which may
include
@ angioedema,
@ tongue oedema
and lip oedema
Psychiatric Sleep Obsessive- | Aggressive  |Dopamine
disorders attacks/sudden compulsive | behaviour/ dysregulation
onset of sleep, disorder, aggression®, |syndrome®,
sexual desire agitation? disorientation? |perception
disorders?® (incl. disturbances®
hypersexuality, (incl.
libido hallucination,
increased), hallucination
insomnia, sleep visual,
disorder, hallucination
abnormal auditory,




dreams, impulse-
control
disorders*! (incl.
pathological
gambling,
stereotypy/
punding, binge
eating/eating
disorder®,
compulsive

shopping®)

illusion),
nightmare®,
paranoia®,
confusional
state®, psychotic
disorder®,
delusion®,
delirium®

Nervous system
disorders

Headache

Somnolence

Dizzinfess®,
distur s in
confs€ipusness
(incl.
cope,
syncope
vasovagal, loss
of
consciousness),
dyskinesia®,
dizziness
postural®,
lethargy?®,
convulsion®

Eye disorders

O

Vision blurred®,
visual
impairment®,
photopsia®

Ear and
labyrinth
disorders

X,
§)

Vertigo®

Cardiac
disorders

©

AR

O

Palpitations®,
atrial
fibrillation®,
supraventricular
tachycardia®

Vascular
disorders

1

Hypertension

Orthostatic
hypotension

Hypotension®

Respiratoryy
thoracic a

mediasti
disor@

\C)

Hiccups®

Westinal
disorders

Nausea

Vomiting,
dyspepsia

Constipation®,
dry mouth¢,
abdominal pain®,
diarrhoea®

Skin and
subcutaneous
tissue disorders

Pruritus

Erythema®,
hyperhidrosis®,
pruritus
generalised®,
skin irritation®,
dermatitis
contact®, rash
generalised®




Reproductive Erectile

system and dysfunction®
breast disorder

General Application and | Irritability,

disorders and instillation site oedema

administration | reactions® (incl. | peripheral
site conditions erythema,
pruritus,
irritation, rash,
dermatitis,
vesicles, pain,

eczema,
inflammation,
swelling, @

discolouration, . %
N

papules,

\
exfoliation, O
urticaria, Q
hypersensitivity), \
asthenic 0

conditions® (incl. @

fatigue, asthenia,

malaise) C)QK Weraht
DQ decreased®,

Investigations

\‘ hepatic enzyme
S increased® (incl.

O AST, ALT,

Q GGT), weight
6\ increased®, heart

rate increased®,

\ CPK increased®*
Injury, i ; Fall®
poisoning and @

procedural

complications o Q
Musculoskeletal \
and connective 0@

tissue disorders*

Rhabdomyolysis®

g

® High Level <L e<m,
b Observed ; n-label studies

¢ Observ ng post-marketing

4 0Obs 2011 data pool of double-blind placebo-controlled studies
¢ d in studies performed in patients with Parkinson’s disease

Description of selected adverse reactions

Sudden onset of sleep and somnolence

Rotigotine has been associated with somnolence including excessive daytime somnolence and sudden
sleep onset episodes. In isolated cases “sudden onset of sleep” occurred while driving and resulted in
motor vehicle accidents (see also sections 4.4 and 4.7).




Impulse control disorders
Pathological gambling, increased libido, hypersexuality, compulsive spending or buying, binge eating
and compulsive eating can occur in patients treated with dopamine agonists, including rotigotine (see

section 4.4).

Reporting of suspected adverse reactions

Reporting suspected adverse reactions after authorisation of the medicinal product is important. It
allows continued monitoring of the benefit/risk balance of the medicinal product. Healthcare
professionals are asked to report any suspected adverse reactions via the national reporting system

listed in Appendix V. E

4.9 Overdose @
o2

Symptoms
The most likely adverse reactions would be those related to the pharmacodynamni ;ﬂe ofa
dopamine agonist, including nausea, vomiting, hypotension, involuntary mov s, hallucinations,

confusion, convulsions and other signs of central dopaminergic stimulati?b

Management K

There is no known antidote for overdose of dopamine agonists. %se of suspected overdose,
removal of the patch(es) should be considered because after of the patch(es) the active
substance input is stopped and the plasma concentratio@t gotine decreases rapidly. The patient
should be monitored closely, including heart rate, heart rhythm and blood pressure.

Treatment of overdose may require general support easures to maintain the vital signs. Dialysis
would not be expected to be beneficial as rotigo s not eliminated by dialysis.

If it is necessary to discontinue rotigotine ®ould be done gradually to prevent neuroleptic

malignant syndrome. E

5. PHARMACOLOGICAY, PROPERTIES

5.1 Pharmacodyna Nro rties

Pharmacotherape\@up: Anti-parkinson drugs, dopamine agonists; ATC code: NO4BC09
*

Rotigotine i \g‘gergolinic dopamine agonist for the treatment of signs and symptoms of
Parkinson. ase and Restless Legs Syndrome.

M@l@ of action

Rotigotine is believed to elicit its beneficial effect on Parkinson’s disease by activation of the D3, D>
and D, receptors of the caudate-putamen in the brain.

The precise mechanism of action of rotigotine as a treatment of RLS is unknown. It is thought that
rotigotine may exert its activity mainly via dopamine receptors.

Pharmacodynamic effects

Regarding the functional activity at the various receptor subtypes and their distribution in the brain,
rotigotine is a D> and Ds receptor agonist acting also on Dy, D4 and Ds receptors. With non-

10


http://www.ema.europa.eu/docs/en_GB/document_library/Template_or_form/2013/03/WC500139752.doc

dopaminergic receptors, rotigotine showed antagonism at alpha2B and agonism at SHT 1A receptors,
but no activity on the SHT2B receptor.

Clinical efficacy

The efficacy of rotigotine was evaluated in 5 placebo-controlled trials with more than 1,400 patients
with idiopathic Restless Legs Syndrome (RLS). Efficacy was demonstrated in controlled trials in
patients treated for up to 29 weeks. The effect was maintained over a 6 months period.

The changes from baseline in the International RLS Rating Scale (IRLS) and CGl-item 1 (severity of
illness) were primary efficacy parameters. For both primary endpoints statistically significant
differences have been observed for the doses 1 mg/24 h, 2 mg/24 h and 3 mg/24 h in comparisomto
placebo. After 6 months of maintenance treatment in patients with moderate to severe RLS, the§
baseline IRLS score improved from 30.7 to 20.7 for placebo and from 30.2 to 13.8 for roti he
adjusted mean difference was -6.5 points (Closy, -8.7; -4.4, p <0.0001). CGI-I responder much
improved, very much improved) were 43.0% and 67.5% for placebo and rotigotine respectively
(difference 24.5% CI o504 14.2%; 34.8%, p<0.0001).

In a placebo-controlled, 7-week trial polysomnographic parameters were investigatdd. Rotigotine
significantly reduced the periodic limb movement index (PLMI) from 50.9 to</%%rsus 37.4 to 32.7
for placebo (p<0.0001). @

Augmentation K

In two 6-month, double-blind, placebo-controlled studies, clini(%;elevant augmentation was
observed in 1.5% of rotigotine-treated patients versus 0.5% o treated patients. In two open-
label, follow-up studies over a subsequent 12 months, @ f clinically relevant augmentation was
2.9%. None of these patients discontinued therapy becau8e of augmentation. In a 5-year open-label
treatment study, augmentation occurred in 11.9% o ients treated with the approved dosages for
RLS (1-3 mg/24 h), and 5.1% were considered o@a y significant. In this study, the majority of
augmentation episodes occurred in the first seCond years of treatment. Furthermore, in this study
a higher dose of 4 mg/24 h that is unappro@dj RLS was also used and led to higher rates of

augmentation. E

5.2 Pharmacokinetic propert@

Absorption Q

Following applicatio %otine is continuously released from the transdermal patch and absorbed
through the skin.x -state concentrations are reached after one to two days of patch application
and are maintaiged,at a stable level by once daily application in which the patch is worn for 24 hours.
Rotigotine &:oncentra‘cions increase dose-proportionally over a dose range of 1 mg/24 h to

24 mg/24.h

A@xa‘tely 45% of the active substance within the patch is released to the skin in 24 hours. The
absolute bioavailability after transdermal application is approximately 37%.

Rotating the site of patch application may result in day-to-day differences in plasma levels.
Differences in bioavailability of rotigotine ranged from 2% (upper arm versus flank) to 46% (shoulder
versus thigh). However, there is no indication of a relevant impact on the clinical outcome.

Distribution

The in vitro binding of rotigotine to plasma proteins is approximately 92%.
The apparent volume of distribution in humans is approximately 84 1/kg.
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Biotransformation

Rotigotine is metabolised to a great extent. Rotigotine is metabolised by N-dealkylation as well as
direct and secondary conjugation. /n vitro results indicate that different CYP isoforms are able to
catalyse the N-dealkylation of rotigotine. Main metabolites are sulfates and glucuronide conjugates of
the parent compound as well as N-desalkyl-metabolites, which are biologically inactive.

The information on metabolites is incomplete.

Elimination

Approximately 71% of the rotigotine dose is excreted in urine and a smaller part of about 23% is
excreted in faeces.

The clearance of rotigotine after transdermal administration is approximately 10 1/min and its 01
elimination half-life is 5 to 7 hours. The pharmacokinetic profile shows a biphasic eliminati 1th an

initial half-life of about 2 to 3 hours. .

Because the patch is administered transdermally, no effect of food and gastrointesti gnditions is

expected. Q
N

Special patient groups 0

tolerability to obtain the optimum therapeutic effect, adjustment ose based on gender, weight,

or age is not necessary. Q

In subjects with moderate hepatic impairment o severe renal impairment, no relevant

Because therapy with Leganto is initiated at a low dose and graduallg'trated according to clinical

Hepatic and renal impairment

increases of rotigotine plasma levels were obserded\Leganto was not investigated in patients with
severe hepatic impairment.

Plasma levels of conjugates of rotigotine afid S desalkyl metabolites increase with impaired renal
function. However, a contribution of: etabolites to clinical effects is unlikely.
Paediatric population O

Limited pharmacokineti datained in adolescent patients with RLS (13-17 years, n=24) following
treatment with multiple doses 0f 0.5 to 3mg/24h showed that systemic exposure to rotigotine was
similar to that observed fnfadults. Efficacy/safety data is insufficient to establish a relation between
exposure and resp&e ee also paediatric information in section 4.2).

*
53 Prec&\ggafety data

Inre @lose and long-term toxicity studies, the major effects were associated with the dopamine
ag@nishrelated pharmacodynamic effects and the consequent decrease of prolactin secretion.

Afterha single dose of rotigotine, binding to melanin-containing tissues (i.e., eyes) in the pigmented rat
and monkey was evident, but was slowly cleared over the 14-day observation period.

Retinal degeneration was observed by transmission microscopy at a dose equivalent to 2.8 times the
maximum recommended human dose on a mg/m? basis in a 3-month study in albino rats. The effects
were more pronounced in female rats. Additional studies to further evaluate the specific pathology
have not been performed. Retinal degeneration was not observed during the routine histopathological
evaluation of the eyes in any of the toxicology studies in any species used. The relevance of these
findings to humans is not known.

In a carcinogenicity study, male rats developed Leydig cell tumours and hyperplasia. Malignant
tumours were noted predominantly in the uterus of mid- and high-dose females. These changes are
well-known effects of dopamine agonists in rats after life-long therapy and assessed as not relevant to
man.
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The effects of rotigotine on reproduction have been investigated in rats, rabbits and mice. Rotigotine
was not teratogenic in all three species, but was embryotoxic in rats and mice at materno-toxic doses.
Rotigotine did not influence male fertility in rats, but clearly reduced female fertility in rats and mice,
because of the effects on prolactin levels which are particularly significant in rodents.

Rotigotine did not induce gene mutations in the Ames test, but did show effects in the in vitro Mouse
Lymphoma Assay with metabolic activation and weaker effects without metabolic activation. This
mutagenic effect could be attributed to a clastogenic effect of rotigotine. This effect was not
confirmed in vivo in the Mouse Micronucleus Test in the rat Unscheduled DNA Synthesis (UDS) test.
Since it ran more or less parallel with a decreased relative total growth of the cells, it may be related
to a cytotoxic effect of the compound. Therefore, the relevance of the one positive in vitro

mutagenicity test is not known. E

6. PHARMACEUTICAL PARTICULARS . \%

6.1 List of excipients é
Backing layer §

Polyester film, siliconized, aluminized,
colour coated with a pigment (titanium dioxide (E171), pigment yelld&%, pigment red 166) layer
and imprinted (pigment red 144, pigment yellow 95, pigment bla @

Self adhesive matrix layer Q

Povidone K90,
sodium metabisulphite (E223), Q

ascorbyl palmitate (E304) and d\'

Poly(dimethylsiloxane, trimethylsilyl silicate)—copo@sa e,

DL-a-tocopherol (E307).

Release liner bo

Transparent fluoropolymer co. lyester film.

6.2 Incompatibilitiei\
Not applicable. *\Q
L

6.3 sna&

30 m .

6.4 pecial precautions for storage

Do not store above 30°C.

6.5 Nature and contents of container

Peel off sachet in a plastic box: One side is composed of an ethylene copolymer (innermost layer), an
aluminium foil, low density polyethylene film and paper; the other side is composed of polyethylene

(innermost layer), aluminium, ethylene copolymer and paper.

The box contains 7, 28, 30 or 84 (multipack containing 3 packs of 28) transdermal patches,
individually sealed in sachets.
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Not all pack sizes may be marketed.
6.6 Special precaution for disposal

After use the patch still contains active substance. After removal, the used patch should be folded in
half, adhesive side inwards so that the matrix layer is not exposed, placed in the original sachet and
then discarded. Any used or unused patches should be disposed of in accordance with local
requirements or returned to the pharmacy.

7. MARKETING AUTHORISATION HOLDER e
UCB Pharma S.A. @
Allée de la Recherche 60 . %
B-1070 Bruxelles \

Belgium OK

8. MARKETING AUTHORISATION NUMBER(S) @0

Leganto 1 mg/24 h transdermal patch

EU/1/11/695/001 q@&

EU/1/11/695/003

EU/1/11/695/004 Q
EU/1/11/695/007 \O
Leganto 3 mg/24 h transdermal patch O
EU/1/11/695/019 Q
EU/1/11/695/021 \
EU/1/11/695/022 Q

EU/1/11/695/025 0

9. DATE OF FIRST AU SATION/RENEWAL OF THE AUTHORISATION

Date of first authorlsat ne 2011
Date of latest rene% nuary 2016

DAT&&]&EVISION OF THE TEXT

Detatted information on this medicinal product is available on the website of the European Medicines
Agency http://www.ema.europa.eu.
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1. NAME OF THE MEDICINAL PRODUCT

Leganto 2 mg/24 h transdermal patch

2. QUALITATIVE AND QUANTITATIVE COMPOSITION

Each patch releases 2 mg of rotigotine per 24 hours. Each patch of 10 cm? contains 4.5 mg of
rotigotine.

For the full list of excipients, see section 6.1.

O

3.  PHARMACEUTICAL FORM @

w9
Transdermal patch. X
Thin, matrix-type, square-shaped with rounded edges, consisting of three layers. Th@t ide of the
backing layer is tan-coloured and imprinted with ‘Leganto 2 mg/24 h’. 5&

O

4.  CLINICAL PARTICULARS K @
4.1 Therapeutic indications

Restless Legs Syndrome Q b

Leganto is indicated for the symptomatic treatment of méerate to severe idiopathic Restless Legs
Syndrome (RLS) in adults.

Parkinson’s disease \'Q

Leganto is indicated for the treatmen
disease as monotherapy (i.e. withou
of the disease, through to late stagt

and fluctuations of the therapguitic €

odopa) or in combination with levodopa, i.e. over the course
en the effect of levodopa wears off or becomes inconsistent
fect occur (end of dose or ‘on-off” fluctuations).

0@ signs and symptoms of early-stage idiopathic Parkinson’s

4.2 Posology and m \*d ofadministration

Posology . Q
N\

<
The dose re@ldaﬁons made are in nominal dose.

Restl @s Syndrome

A single daily dose should be initiated at 1 mg/24 h. Depending on the individual patient response, the
dose may be increased in weekly increments of 1 mg/24 h to a maximum dose of 3 mg/24 h. The need
for treatment continuation should be reconsidered every 6 months.

Parkinson’s disease

Dosing in patients with early-stage Parkinson’s disease:

A single daily dose should be initiated at 2 mg/24 h and then increased in weekly increments of

2 mg/24 h to an effective dose up to a maximum dose of 8 mg/24 h.

4 mg/24 h may be an effective dose in some patients. For most patients an effective dose is reached
within 3 or 4 weeks at doses of 6 mg/24 h or 8 mg/24 h, respectively.

The maximum dose is 8 mg/24 h.
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Dosing in patients with advanced stage Parkinson’s disease with fluctuations:

A single daily dose should be initiated at 4 mg/24 h and then increased in weekly increments of

2 mg/24 h to an effective dose up to a maximum dose of 16 mg/24 h.

4 mg/24 h or 6 mg/24 h may be effective doses in some patients. For most patients an effective dose is
reached within 3 to 7 weeks at doses of 8 mg/24 h up to a maximum dose of 16 mg/24 h.

For doses higher than 8 mg/24 h multiple patches may be used to achieve the final dose e.g.
10 mg/24 h may be reached by combination of a 6 mg/24 h and a 4 mg/24 h patch.

Leganto is applied once a day. The patch should be applied at approximately the same time every day.
The patch remains on the skin for 24 hours and will then be replaced by a new one at a differenEite

of application.

If the patient forgets to apply the patch at the usual time of the day or if the patch beco ached,
another patch should be applied for the remainder of the day. OH(K

Treatment discontinuation ®

Restless Legs Syndrome 0

Leganto should be discontinued gradually. The daily dose should be feduced in steps of 1 mg/24 h
with a dose reduction preferably every other day, until complete awal of Leganto (see

section 4.4). Following this procedure, rebound (worsening of oms beyond initial intensity after

discontinuation of treatment) has not been observed. Q

Leganto should be discontinued gradually. The @ng should be reduced in steps of 2 mg/24 h
with a dose reduction preferably every other il complete withdrawal of Leganto (see
section 4.4).

Special populations bo

Adjustment of the dose '\)gcessary in patients with mild to moderate hepatic impairment.
Caution is advised w, ating patients with severe hepatic impairment, which may result in lower
rotigotine clearam‘\a 1gotine has not been investigated in this patient group. A dose reduction
might be neede@ se of worsening of the hepatic impairment.

Renal im@@nt

A@n‘[ of the dose is not necessary in patients with mild to severe renal impairment, including
those¥equiring dialysis. Unexpected accumulation of rotigotine levels may also occur at acute
worsening of renal function (see section 5.2).

Parkinson’s disease

Hepatic impairment

Paediatric population

The safety and efficacy of rotigotine in children and adolescents have not yet been established.
Currently available data are described in section 5.2 but no recommendation on a posology in children
with RLS can be made.

There is no relevant use of Leganto in the paediatric population in Parkinson’s disease.
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Method of administration
Leganto is for transdermal use.

The patch should be applied to clean, dry, intact healthy skin on the abdomen, thigh, hip, flank,
shoulder, or upper arm. Reapplication to the same site within 14 days should be avoided. Leganto
should not be placed on skin that is red, irritated or damaged (see section 4.4).

Use and handling

Each patch is packed in a sachet and should be applied directly after the sachet has been opened. One
half of the release liner should be removed and the sticky side should be applied and pressed firmly to
the skin. Then, the patch is fold back and the second part of the release liner is removed. The st

side of the patch should not be touched. The patch should be pressed down firmly with the @0 the
hand for about 30 seconds, so that it sticks well. { \é

4.3 Contraindications §

The patch should not be cut into pieces.

Hypersensitivity to the active substance or to any of the excipients listed @ction 6.1.
Magnetic resonance imaging or cardioversion (see section 4.4).

4.4 Special warnings and precautions for use Q

If a Parkinson’s disease patient is insufficiently contro& ile on treatment with rotigotine
switching to another dopamine agonist might provide addifional benefit (see section 5.1)

Both indications: Q

Magnetic resonance imaging and cardioveﬁon

The backing layer of Leganto contai@inium. To avoid skin burns, Leganto should be removed if
the patient has to undergo magne@ onance imaging (MRI) or cardioversion.

Orthostatic hypotension\Q

Dopamine agonists a e@wn to impair the systemic regulation of the blood pressure resulting in
postural/orthostati tension. These events have also been observed during treatment with
rotigotine, but tie ifteidence was similar to that observed in placebo-treated patients.

It is reco to monitor blood pressure, especially at the beginning of treatment, due to the
general 1j rthostatic hypotension associated with dopaminergic therapy.

e

In clinical studies with rotigotine, syncope has been observed at a rate that was similar to that
observed in patients treated with placebo. Because patients with clinically relevant cardiovascular
disease were excluded in these studies, patients with severe cardiovascular disease should be asked
about symptoms of syncope and pre-syncope.

Sudden onset of sleep and somnolence

Rotigotine has been associated with somnolence and episodes of sudden sleep onset. Sudden onset of
sleep during daily activities, in some cases without awareness of any warning signs, has been
reported. Prescribers should continually reassess patients for drowsiness or sleepiness, as patients may
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not acknowledge drowsiness or sleepiness until directly questioned. A reduction of dosage or
termination of therapy should be carefully considered.

Impulse control and other related disorders

Patients should be regularly monitored for the development of impulse control disorders and related
disorders including dopamine dysregulation syndrome. Patients and carers should be made aware that
behavioural symptoms of impulse control disorders including pathologic gambling, increased libido,
hypersexuality, compulsive spending or buying, binge eating and compulsive eating can occur in
patients treated with dopamine agonists, including rotigotine. In some patients, dopamine
dysregulation syndrome was observed under the treatment with rotigotine. Dose reduction/tapered
discontinuation should be considered if such symptoms develop. é

Neuroleptic malignant syndrome

*
Symptoms suggestive of neuroleptic malignant syndrome have been reported with abrn%\s'%ldrawal
of dopaminergic therapy. Therefore, it is recommended to taper treatment (see secti@. ).

Dopamine agonist withdrawal syndrome 5&

Symptoms suggestive of dopamine agonist withdrawal syndrome (for ex 7 pain, fatigue,
depression, sweating, and anxiety) have been reported with abrupt wighdrawal of dopaminergic
therapy, therefore, it is recommended to taper treatment (see sectio@ .

Abnormal thinking and behaviour Q b

Abnormal thinking and behaviour have been reported &1 consist of a variety of manifestations
including paranoid ideation, delusions, hallucinatio onfusion, psychotic-like behaviour,
disorientation, aggressive behaviour, agitation, rium.

Fibrotic complications d\'

Cases of retroperitoneal fibrosis, pu@ infiltrates, pleural effusion, pleural thickening,
pericarditis and cardiac valvulop ve been reported in some patients treated with ergot-derived
dopaminergic agents. While th mplications may resolve when treatment is discontinued,
complete resolution does noQays occur.

Although these adverse réactions are believed to be related to the ergoline structure of these
compounds, whether o@ nonergot derived dopamine agonists can cause them is unknown.

>
Neuroleptics, C)\

Neurolepti en as antiemetic should not be given to patients taking dopamine agonists (see also

Se@
Ophthalmologic monitoring

Ophthalmologic monitoring is recommended at regular intervals or if vision abnormalities occur.

Heat application

External heat (excessive sunlight, heating pads and other sources of heat such as sauna, hot bath)
should not be applied to the area of the patch.
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Application site reactions

Application site skin reactions may occur and are usually mild or moderate in intensity. It is
recommended that the application site should be rotated on a daily basis (e.g. from the right side to the
left side and from the upper body to the lower body). The same site should not be used within

14 days. If application site reactions occur which last for more than a few days or are persistent, if
there is an increase in severity, or if the skin reaction spreads outside the application site, an
assessment of the risk/benefit balance for the individual patient should be conducted.

If there is a skin rash or irritation from the transdermal system, direct sunlight on the area should be
avoided until the skin heals, as exposure could lead to changes in the skin color.

If a generalised skin reaction (e.g. allergic rash, including erythematous, macular, papular rash or
pruritus) associated with the use of Leganto is observed, Leganto should be discontinued. é

Peripheral oedema @

In clinical studies in Parkinson’s patients, the 6 month-specific rates of peripheral oedﬁ emained at
about 4% through the entire observation period up to 36 months. Peripheral oedem Iso been
observed in clinical trials conducted in patients with RLS.

Sulphite sensitivity @Q

Leganto contains sodium metabisulphite, a sulphite that may cause al glc type reactions including
anaphylactic symptoms and life threatening or less severe asthm f 1sodes in certain susceptible

people.

Observed in patients with Parkinson’s disease

Dopaminergic adverse reactions O

The incidence of some dopaminergic advers ee&ns, such as hallucinations, dyskinesia, and
peripheral oedema generally is higher whefi gi"€n in combination with L-dopa in Parkinson’s patients.
This should be considered when pre r@ rotigotine.

Observed in patients with Restles@ Syndrome

Augmentation Q

Augmentation may 0 Restless Legs Syndrome patients. Augmentation refers to the earlier onset
of symptoms in thg'€@v mg (or even the afternoon), increase in severity of symptoms, and spread of
symptoms to jn other body parts._In long-term clinical studies with rotigotine, the majority of
augmentatl des were seen in the first and second years of treatment. Doses higher than the
approv ange for RLS should be avoided as this may lead to higher rates of augmentation (see

sec‘u@
4.5 SInteraction with other medicinal products and other forms of interaction

Because rotigotine is a dopamine agonist, it is assumed that dopamine antagonists, such as
neuroleptics (e.g. phenothiazines, butyrophenones, thioxanthenes) or metoclopramide, may diminish
the effectiveness of Leganto, and co-administration should be avoided. Because of possible additive
effects, caution should be advised when patients are taking sedating medicinal products or other CNS
(central nervous system) depressants (e.g. benzodiazepines, antipsychotics, antidepressants) or
alcohol in combination with rotigotine.

Co-administration of L-dopa and carbidopa with rotigotine had no effect on the pharmacokinetics of
rotigotine, and rotigotine had no effect on the pharmacokinetics of L-dopa and carbidopa.
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Co-administration of domperidone with rotigotine had no effect on the pharmacokinetics of rotigotine.

Co-administration of omeprazole (inhibitor of CYP2C19), in doses of 40 mg/day, had no effect on the
pharmacokinetics and metabolism of rotigotine in healthy volunteers.

Leganto may potentiate the dopaminergic adverse reaction of L-dopa and may cause and/or
exacerbate pre-existing dyskinesia, as described with other dopamine agonists.

Co-administration of rotigotine (3 mg/24 h) did not affect the pharmacodynamics and
pharmacokinetics of oral contraceptives (0.03 mg ethinylestradiol, 0.15 mg levonorgestrel).
Interactions with other forms of hormonal contraception have not been investigated.

4.6 Fertility, pregnancy and lactation é

<

Women of childbearing potential, contraception in females %

Women of childbearing potential should use effective contraception to prevent pre of gr during
treatment with rotigotine.

N
Proguns (b\}

There are no adequate data from the use of rotigotine in pregnant wofaen. Animal studies do not
indicate any teratogenic effects in rats and rabbits, but embryo-to, was observed in rats and mice
at materno-toxic doses (see section 5.3). The potential risk for @ns is unknown. Rotigotine should
not be used during pregnancy.

Breast-feeding \

Because rotigotine decreases prolactin secretio mans, inhibition of lactation is expected. Studies
in rats have shown that rotigotine and/or its %;b lite(s) are excreted in breast milk. In the absence
of human data, breast-feeding should be di@l nued.

Fertility

For information on fertility st lease see section 5.3.

4.7 Effects on ablllt drive and use machines

Rotigotine may
Patients being t

jor 1nﬂuence on the ability to drive and use machines.
with rotigotine and presenting with somnolence and/or sudden sleep episodes
ot to drive or engage in activities (e.g. operating machines) where impaired
alertness t themselves or others at risk of serious injury or death until such recurrent episodes
and s nce have resolved (see also sections 4.4 and 4.5).

4.8 SUndesirable effects

Restless Legs Syndrome

Summary of the safety profile

Based on the analysis of pooled placebo-controlled clinical trials comprising a total of 748 Leganto-
and 214 placebo-treated patients, 65.5% of the patients on Leganto and 33.2% of patients on placebo
reported at least one adverse reaction.

At the beginning of therapy dopaminergic adverse reactions such as nausea and vomiting may occur.
These are usually mild or moderate in intensity and transient even if treatment is continued.
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Adverse drug reactions (ADRs) reported in more than 10% of patients treated with Leganto are
nausea, application site reactions, asthenic conditions and headache.

In trials where the application sites were rotated as reflected in the instructions provided in the SmPC
and package leaflet, 34.2% of 748 patients using Leganto, experienced application site reactions. The
majority of application site reactions were mild or moderate in intensity, limited to the application

areas and resulted in discontinuation of Leganto in 7.2% of subjects.

Discontinuation rate

The discontinuation rate was studied in 3 clinical trials ranging up to 3 years in duration. The

percentage of subjects discontinuing was 25-38% over the first year, 10% in the second year, a

%

in the third year. Periodic assessment of efficacy should be performed, along with evaluatio
safety, including augmentation.

Tabulated list of adverse reactions

The following table covers adverse drug reactions from the pooled studies
patients with Restless Legs Syndrome and from post-marketing experie
classes, adverse reactions are listed under headings of frequency (numbe

experience the reaction), using the following categories: very co

<1/10); uncommon (>1/1,000 to <1/100); rare (>1/10,000 to <1
known (cannot be estimated from the available data). Wlthln e e

effects are presented in order of decreasing seriousness.

\

nc

o

9
N\
é

r%s@i above in

in the system organ

atients expected to
>1/10); common (>1/100 to
very rare (<1/10,000); not

quency grouping, undesirable

System/organ Very common Common \; ncommon Rare Not known
classes acc. to (\O
MedDRA
Immune system Hyp ens}tivity,
disorders %\h ay
e
gioedema,
O tongue oedema
A& and lip oedema
Psychiatric Sleep Obsessive- | Aggressive  |Dopamine
disorders \ attacks/sudden compulsive | behaviour/ dysregulation
@ onset of sleep, disorder, aggression®, |syndrome®,
X Q sexual desire agitation? disorientation? |perception
. C)\ disorders?® (incl. disturbances®
6\ hypersexuality, (incl.
libido hallucination,
@ increased), hallucination
insomnia, sleep visual,
disorder, hallucination
abnormal auditory,
dreams, impulse- illusion),
control nightmare®,
disorders*? (incl. paranoia®,
pathological confusional
gambling, state®, psychotic
stereotypy/ disorder®,
punding, binge delusion®,
eating/eating delirium®
disorder®,
compulsive
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shopping®)

Nervous system | Headache Somnolence Dizziness®,
disorders disturbances in
consciousness
NEC® (incl.
syncope,
syncope
vasovagal, loss
of
consciousness),
dyskinesia®,
dizzi
postur@l®)
letl@y",
* Ision®
Eye disorders \ Ision blurred®,
O visual
Q impairment®,
\ photopsia®
Ear and 0‘ Vertigo®
labyrinth @
disorders A&
Cardiac < Palpitations®,
disorders g atrial
Q fibrillation®,
\‘D supraventricular
- P tachycardia®
Vascular Hypertensi Orthostatic Hypotension®
disorders X hypotension
Respiratory, v Hiccups®
thoracic and C)
mediastinal 0
disorders P
Gastrointestinal | Nausea O Vomiting, Constipation®,
disorders K dyspepsia dry mouth¢,
Q abdominal pain®,
\ diarrhoea®
Skin and @‘ Pruritus Erythema®,
subcutaneous ’4\0 hyperhidrosis®,
tissue dismgc ) pruritus
generalised®,
@ skin irritation®,
dermatitis
contact®, rash
generalised®
Reproductive Erectile
system and dysfunction®

breast disorder
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General
disorders and
administration
site conditions

Application and
instillation site
reactions® (incl.
erythema,
pruritus,
irritation, rash,
dermatitis,
vesicles, pain,
eczema,
inflammation,
swelling,
discolouration,
papules,
exfoliation,
urticaria,
hypersensitivity),
asthenic
conditions® (incl.
fatigue, asthenia,

Irritability,
oedema
peripheral

O

%
2

malaise)
Investigations K Weight
decreased®,
@ hepatic enzyme
Q increased® (incl.
Q AST, ALT,
0 GGT), weight
N increased:
S increased®, heart
O rate increased®,
CPK increased®®
Injury, \ - Fall®
poisoning and C)
procedural 0
complications e>
Musculoskeletal Rhabdomyolysis®

and connective
tissue disorders

©

® High Level Term
b Observed in open-

¢ Observed durin

4 Observed in 211
1es performed in patients with Parkinson’s disease

¢ Observed j

L
%\dies

t-marketing

ta pool of double-blind placebo-controlled studies

Parki§®disease
Su ry of the safety profile

Based on the analysis of pooled placebo-controlled clinical trials comprising a total of 1,307 Leganto-
and 607 placebo-treated patients, 72.5% of the patients on Leganto and 58.0% of patients on placebo

reported at least one adverse reaction.

At the beginning of therapy dopaminergic adverse reactions such as nausea and vomiting may occur.
These are usually mild or moderate in intensity and transient even if treatment is continued.

Adverse drug reactions (ADRs) reported in more than 10% of patients treated with Leganto
transdermal patch are nausea, vomiting, application site reactions, somnolence, dizziness and

headache.
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In trials where the application sites were rotated as reflected in the instructions provided in SmPC and
package leaflet, 35.7% of 830 patients using the Leganto transdermal patch, experienced application
site reactions. The majority of application site reactions were mild or moderate in intensity, limited to
the application areas and resulted in discontinuation of treatment with Leganto in only 4.3% of all
subjects receiving Leganto.

Tabulated list of adverse reactions

The following table covers adverse drug reactions from the pooled studies mentioned above in
patients with Parkinson’s disease and from post-marketing experience. Within the system organ
classes, adverse reactions are listed under headings of frequency (number of patients expected t
experience the reaction), using the following categories: very common (>1/10); common (>1/ 1@
<1/10); uncommon (>1/1,000 to <1/100); rare (>1/10,000 to <1/1,000); very rare (<1/10,00

known (cannot be estimated from the available data). Within each frequency grouping, r@rable
effects are presented in order of decreasing seriousness. t\

System/organ | Very common Common Uncommon %" Not known
classes acc. to
MedDRA Ao
Immune system Hypersensitivity, | '0‘
disorders which may \
include e’
angioede
tongue
an(l@e ema
Psychiatric Perception 166} Psychotic Dopamine
disorders disturbances?® @; acks/sudden  |disorder, dysregulation
(incl. honset of sleep, | obsessive- syndrome*

hallucination, * | paranoia, sexual |compulsive
hallucifiation |desire disorders® |disorder,

1, (incl. aggressive
@cmation hypersexuality, |behaviour/
1

(3\ tory, libido aggression®,
K illusion), increased), delusion?,
Q insomnia, sleep | confusional delirium?
\ disorder, state,
@ nightmare, disorientation,

f Q abnormal agitation!

.\
. .) dreams,

6\< impulse-
control
@ disorders®¢
(incl.
pathological
gambling,
stereotypy/
punding, binge
eating/eating
disorder®,

compulsive
shopping®)
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Nervous system | Somnolence, Disturbances in Convulsion Dropped head
disorders dizziness, consciousness syndrome®*
headache NEC* (incl.
syncope,
syncope
vasovagal, loss
of
consciousness),
dyskinesia,
dizziness
postural,
lethargy
Eye disorders Vision blurred, 6
visual @
impairment, * %
photopsia R \
Ear and Vertigo
labyrinth Q
disorders \
Cardiac Palpitations Atrial S \é‘tricular
disorders fibrillation tacliyCardia
Vascular Orthostatic Hypotension ‘\
disorders hypotension, e
hypertension
Respiratory, Hiccups \A\ <
thoracic and \O
mediastinal
disorders ‘O
Gastrointestinal | Nausea, %%bdominal pain Diarrhoea®
disorders vomiting
Skin and Pruritus Rash
subcutaneous generalised, skin | generalised
tissue disorders irritation,
dermatitis
“ contact
Reproductive N\ Erectile
system and @ dysfunction
breast disorder '\Q
General \ ﬁplication and |Oedema Irritability
disorders a \ instillation site  |peripheral,
adminis reactions® (incl. |asthenic
site co erythema, conditions®
pruritus, (incl. fatigue,
irritation, rash, |asthenia,
dermatitis, malaise)
vesicles, pain,
eczema,
inflammation,
swelling,
discolouration,
papules,
exfoliation,
urticaria,
hypersensitivity)
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Investigations Weight Hepatic enzyme
decreased increased (incl.
AST, ALT,
GGT), weight
increased, heart
rate increased,
CPK increased*

Injury, Fall
poisoning and
procedural

complications

Musculoskeletal Rhabdomyolysis®
and connective

tissue disorders _ Q )

® High Level Term ¢
2

b Observed in open-label studies K
¢ Observed during post-marketing O

4 Observed in 2011 data pool of double-blind placebo-controlled studies Q

¢ Only observed in Parkinson’s disease patients 05\

Both indications K @
Description of selected adverse reactions : @

Sudden onset of sleep and somnolence

Rotigotine has been associated with somnolence includin® excessive daytime somnolence and sudden
sleep onset episodes. In isolated cases “sudden oni sleep” occurred while driving and resulted in

motor vehicle accidents (see also sections 4.4 a V).
Impulse control disorders C)
Pathological gambling, increased lib ypersexuality, compulsive spending or buying, binge eating

and compulsive eating can 00011{@ 1ents treated with dopamine agonists, including rotigotine (see

section 4.4).
Reporting of suspected‘ rse?reactions

v

Reporting suspect erse reactions after authorisation of the medicinal product is important. It
allows continu itoring of the benefit/risk balance of the medicinal product. Healthcare
professiona \ sked to report any suspected adverse reactions via the national reporting system
listed in ix V.

4.@erdose

Symptoms
The most likely adverse reactions would be those related to the pharmacodynamic profile of a

dopamine agonist, including nausea, vomiting, hypotension, involuntary movements, hallucinations,
confusion, convulsions and other signs of central dopaminergic stimulation.

Management

There is no known antidote for overdose of dopamine agonists. In case of suspected overdose,
removal of the patch(es) should be considered because after removal of the patch(es) the active
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substance input is stopped and the plasma concentration of rotigotine decreases rapidly. The patient
should be monitored closely, including heart rate, heart rhythm and blood pressure.

Treatment of overdose may require general supportive measures to maintain the vital signs. Dialysis
would not be expected to be beneficial as rotigotine is not eliminated by dialysis.

If it is necessary to discontinue rotigotine, this should be done gradually to prevent neuroleptic
malignant syndrome.

5. PHARMACOLOGICAL PROPERTIES

5.1 Pharmacodynamic properties E

Pharmacotherapeutic group: Anti-parkinson drugs, dopamine agonists; ATC code: N0O4BCO0

Rotigotine is a non-ergolinic dopamine agonist for the treatment of signs and symptomQ&
Parkinson’s disease and Restless Legs Syndrome.

Mechanism of action §

Rotigotine is believed to elicit its beneficial effect on Parkinson’s diseas@actlvatlon of the D3, D>
and D, receptors of the caudate-putamen in the brain.

The precise mechanism of action of rotigotine as a treatment 01@ 1s unknown. It is thought that
rotigotine may exert its activity mainly via dopamine recept S.

Pharmacodynamic effects

Regarding the functional activity at the various Qr subtypes and their distribution in the brain,
rotigotine is a D, and Ds receptor agonist acM%a o on Dy, D4 and Ds receptors. With non-
dopaminergic receptors, rotigotine showe onism at alpha2B and agonism at SHT1A receptors,
but no activity on the SHT2B receptgo

Clinical efficacy and safety
Clinical studies in Restless @Syndiﬂome
The efficacy of roti t@vas evaluated in 5 placebo-controlled trials with more than 1,400 patients

with idiopathic egs Syndrome (RLS). Efficacy was demonstrated in controlled trials in
patients treated or ip to 29 weeks. The effect was maintained over a 6 months period.

The cha m baseline in the International RLS Rating Scale (IRLS) and CGl-item 1 (severity of
illne primary efficacy parameters. For both primary endpoints statistically significant
%ts have been observed for the doses 1 mg/24 h, 2 mg/24 h and 3 mg/24 h in comparison to
placebo. After 6 months of maintenance treatment in patients with moderate to severe RLS, the
baseline IRLS score improved from 30.7 to 20.7 for placebo and from 30.2 to 13.8 for rotigotine. The
adjusted mean difference was -6.5 points (Close, -8.7; -4.4, p <0.0001). CGI-I responder rates (much
improved, very much improved) were 43.0% and 67.5% for placebo and rotigotine respectively
(difference 24.5% CI osv: 14.2%; 34.8%, p<0.0001).
In a placebo-controlled, 7-week trial polysomnographic parameters were investigated. Rotigotine
significantly reduced the periodic limb movement index (PLMI) from 50.9 to 7.7 versus 37.4 to 32.7
for placebo (p<0.0001).
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Augmentation

In two 6-month, double-blind, placebo-controlled studies, clinically relevant augmentation was
observed in 1.5% of rotigotine-treated patients versus 0.5% of placebo treated patients. In two open-
label, follow-up studies over a subsequent 12 months, the rate of clinically relevant augmentation was
2.9%. None of these patients discontinued therapy because of augmentation. In a 5-year open-label
treatment study, augmentation occurred in 11.9% of patients treated with the approved dosages for
RLS (1-3 mg/24 h), and 5.1% were considered clinically significant. In this study, the majority of
augmentation episodes occurred in the first and second years of treatment. Furthermore, in this study
a higher dose of 4 mg/24 h that is unapproved in RLS was also used and led to higher rates of
augmentation.

Clinical studies in Parkinson’s disease 6

The effectiveness of rotigotine in the treatment of the signs and symptoms of 1d10path10@150n ]
disease was evaluated in a multinational drug development program consisting of fou al
parallel, randomized, double-blind placebo controlled studies and three studies inV ng specific
aspects of Parkinson’s disease.

Two pivotal trials (SP512 Part I and SP513 Part I) investigating the e ness of rotigotine in
the treatment of the signs and symptoms of idiopathic Parkinson’s diseas% re conducted in patients
who were not receiving concomitant dopamine agonist therapy and were either L-dopa naive or
previous L-dopa treatment was < 6 months. The primary outcome sment was the score for the
Activities of Daily Living (ADL) component (Part II) plus the Examination component (Part
IIT) of the Unified Parkinson’s Disease Rating Scale (UPDR:

Efficacy was determined by the subject’s response to t 1h terms of responder and absolute
points improvement in the scores of ADL and Motor Examination combined (UPDRS part II+I1I).

In the double blind study SP512 Part I, 177 p@ts received rotigotine and 96 patients received
placebo. The patients were titrated to their optimal’dose of rotigotine or placebo in weekly increments
of 2 mg/24 h starting at 2 mg/24 h to a maximpm dose of 6 mg/24 h. Patients in each treatment group
were maintained at their optimal dos f@months.

At the end of the maintenance treatn‘é 91% of the subjects in the rotigotine arm, the optimal dose
was the maximal dose allowed i.@g/24 h. An improvement of 20% was seen in 48% of the
subjects receiving rotigotine in"19% of the subjects receiving placebo (Difference 29%, Closy
18%; 39%, p<0.0001). With@gotine, the mean improvement in the UPDRS score (Parts II + III)
was -3.98 points (basel oints) whereas in the placebo-treated arm a worsening of 1.31 points
was observed (basel pomts) The difference was 5.28 points and statistically significant
(p<0.0001). 6

In the dou Qd study SP513 Part I, 213 patients received rotigotine, 227 received ropinirole
and 117 received placebo. The patients were titrated to their optimal dose of rotigotine in
weeklninCrements of 2 mg/24 h starting at 2 mg/24 h to a maximum dose of 8 mg/24 h over 4 weeks.
In@inirole group, patients were titrated to their optimal dose up to a maximum of 24 mg/day
over ®3 weeks. Patients in each treatment group were maintained for 6 months.

At the end of the maintenance treatment in 92% of the subjects in the rotigotine arm, the optimal dose
was the maximal dose allowed i.e. 8 mg/24 h. An improvement of 20% was seen in 52% of the
subjects receiving rotigotine, 68% of the subjects receiving ropinirole and 30% of the subjects
receiving placebo (Difference rotigotine versus placebo 21.7%, Closy, 11.1%; 32.4%, difference
ropinirole versus placebo 38.4%, Closy 28.1%; 48.6%, difference ropinirole versus rotigotine 16.6%,
Closy, 7.6%; 25.7%). The mean improvement in the UPDRS score (Parts II + III) was 6.83 points
(baseline 33.2 points) in the rotigotine arm, 10.78 points in the ropinirole arm (baseline 32.2 points)
and 2.33 points in the placebo arm (baseline 31.3 points). All differences between the active
treatments and placebo were statistically significant. This study failed to demonstrate non-inferiority
of rotigotine to ropinirole.
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In a subsequent open-label study (SP824), a multicenter, multinational study, the tolerability of
overnight switching from ropinirole, pramipexole or cabergoline to rotigotine transdermal patch and
its effect on symptoms in subjects with idiopathic Parkinson’s disease have been studied. 116 patients
were switched from previous oral therapy to receive up to 8 mg/24 h of rotigotine, among these were
47 who had been treated with ropinirole up to 9 mg/day, 47 who had been treated with pramipexole
up to 2 mg/day and 22 who had been treated with cabergoline up to 3 mg/day. Switching to rotigotine
was feasible, with minor dose adjustment (median 2 mg/24 h) being necessary in only 2 patients
switching from ropinirole, 5 patients from pramipexole and 4 patients from cabergoline.
Improvements were seen in UPDRS Parts I - IV scores. The safety profile was unchanged from that
observed in previous studies.

In a randomized, open-label study (SP825) in patients with early-stage Parkinson’s disease, 2
patients were randomized to rotigotine treatment and 26 to ropinirole. In both arms treatment w.
titrated to optimal or maximum dose of 8 mg/24 h or 9 mg/day, respectively. Both treatment@wed
improvements in early morning motor function and sleep. Motor symptoms (UPDRS Pa @
improved by 6.3 + 1.3 points in rotigotine-treated patients, and by 5.9 + 1.3 points in t lgspmirole-
group after 4 weeks of maintenance. Sleep (PDSS) improved by 4.1 + 13.8 points fdr rtigotine-
treated patients, and by 2.5 = 13.5 points for ropinirole-treated patients. The s ofile was
comparable, with the exception of application site reactions. 0

In studies SP824 and SP825 conducted since the initial comparative trial, foffgotine and ropinirole at
equivalent doses were shown to have comparable efficacy.

Two additional pivotal trials (SP650DB and SP515) were coed in patients who were receiving
concomitant levodopa therapy. The primary outcome assesstie as the reduction in “off” time
(hours). Efficacy was determined by the subject’s resp @ erapy in terms of responder and
absolute improvement in the time spent “off”.

In the double blind study SP650DB, 113 patie@eceived rotigotine up to a maximum dose of

8 mg/24 h, 109 patients received rotigotine ugto a*maximum dose of 12 mg/24 h and 119 patients
received placebo. The patients were titrateéﬁeir optimal doses of rotigotine or placebo in weekly
increments of 2 mg/24 h starting at 4ang/2%, h. Patients in each treatment group were maintained at
their optimal dose for 6 months. At 1e'gnd of the maintenance treatment an improvement of at least
30% was seen in 57% and 55% ubjects receiving rotigotine 8 mg/24 h and 12 mg/24 h,
respectively and in 34% of th, @ts receiving placebo (Differences 22% and 21%, respectively,
Closy, 10%; 35% and 8%; 3 espectively, p<0.001 for both rotigotine groups). With rotigotine, the
mean reductions in “off time were 2.7 and 2.1 hours, respectively whereas in the placebo-treated arm
a reduction of 0.9 ho s observed. The differences were statistically significant (p<0.001 and
p=0.003, respecti

*
In the dou Qd study SPS15, 201 patients received rotigotine, 200 received pramipexole and
100 pati eived placebo. The patients were titrated to their optimal dose of rotigotine in weekly
incre f 2 mg/24 h starting at 4 mg/24 h to a maximum dose of 16 mg/24 h. In the pramipexole
gr@iems received 0,375 mg in the first week, 0.75 mg in the second week and were titrated
furthér in weekly increments of 0.75 mg to their optimal dose up to a maximum of 4.5 mg/day.
Patients in each treatment group were maintained for 4 months.
At the end of the maintenance treatment an improvement of at least 30% was seen in 60% of the
subjects receiving rotigotine, 67% of the subjects receiving pramipexole and 35% of the subjects
receiving placebo (Difference rotigotine versus placebo 25%, Closy, 13%; 36%, difference
pramipexole versus placebo 32%, Closy 21%; 43%, difference pramipexole versus rotigotine 7%,
Closy, -2%; 17%). The mean reduction in the “off” time was 2.5 hours in the rotigotine arm, 2.8 hours
in the pramipexole arm and 0.9 hours in the placebo arm. All differences between the active
treatments and placebo were statistically significant.

A further multinational double-blind study (SP889) was conducted in 287 patients with early or
advanced stages of Parkinson’s disease who had unsatisfactory early morning motor symptom control.
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81.5% of these patients were on concomitant levodopa therapy. 190 patients received rotigotine, and
97 placebo. The patients were titrated to their optimal dose of rotigotine or placebo in weekly
increments of 2 mg/24 h starting at 2 mg/24 h to a maximum dose of 16 mg/24 h over 8 weeks,
followed by a maintenance period of 4 weeks. Early morning motor function, assessed by UPDRS
part III, and nocturnal sleep disturbances, measured by the modified Parkinson’s Disease Sleep Scale
(PDSS-2), were co-primary outcome measures. At the end of maintenance, the mean UPDRS part 111
score had improved by 7.0 points in rotigotine-treated patients (baseline 29.6), and by 3.9 points in the
placebo-group (baseline 32.0). Improvements in the mean PDSS-2 total score were 5.9 (rotigotine,
baseline 19.3) and 1.9 points (placebo, baseline 20.5). Treatment differences for the coprimary
variables were statistically significant (p=0.0002 and p<0.0001).

5.2 Pharmacokinetic properties E
Absorption

*
Following application, rotigotine is continuously released from the transdermal patch %orbed
through the skin. Steady-state concentrations are reached after one to two days of :@ plication
and are maintained at a stable level by once daily application in which the pat rn for 24 hours.
Rotigotine plasma concentrations increase dose-proportionally over a dose ra 1 mg/24 h to
24 mg/24 h.

Approximately 45% of the active substance within the patch is releasgto the skin in 24 hours. The
absolute bioavailability after transdermal application is approxi @ 7%.

Rotating the site of patch application may result in day-to-day diffefences in plasma levels.
Differences in bioavailability of rotigotine ranged fro per arm versus flank) to 46% (shoulder
versus thigh). However, there is no indication of a relevah{ impact on the clinical outcome.

Distribution Q

The in vitro binding of rotigotine to plasm: cins is approximately 92%.
The apparent volume of distribution E @ans is approximately 84 1/kg.

Biotransformation O

Rotigotine is metabolise to%at extent. Rotigotine is metabolised by N-dealkylation as well as
direct and secondary co ation. /n vitro results indicate that different CYP isoforms are able to
catalyse the N-deal {of of rotigotine. Main metabolites are sulfates and glucuronide conjugates of
the parent comp@@well as N-desalkyl-metabolites, which are biologically inactive.

The informa‘rior@ etabolites is incomplete.

A@a‘tely 71% of the rotigotine dose is excreted in urine and a smaller part of about 23% is
excreted in faeces.

The clearance of rotigotine after transdermal administration is approximately 10 I/min and its overall
elimination half-life is 5 to 7 hours. The pharmacokinetic profile shows a biphasic elimination with an
initial half-life of about 2 to 3 hours.

Because the patch is administered transdermally, no effect of food and gastrointestinal conditions is
expected.
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Special patient groups

Because therapy with Leganto is initiated at a low dose and gradually titrated according to clinical
tolerability to obtain the optimum therapeutic effect, adjustment of the dose based on gender, weight,
or age is not necessary.

Hepatic and renal impairment

In subjects with moderate hepatic impairment or mild to severe renal impairment, no relevant
increases of rotigotine plasma levels were observed. Leganto was not investigated in patients with
severe hepatic impairment.

Plasma levels of conjugates of rotigotine and its desalkyl metabolites increase with impaired re
function. However, a contribution of these metabolites to clinical effects is unlikely. @l&

Paediatric population . %

Limited pharmacokinetic data obtained in adolescent patients with RLS (13-17 yean@g@ following
treatment with multiple doses of 0.5 to 3mg/24h showed that systemic exposu é@ 1gotine was
similar to that observed in adults. Efficacy/safety data is insufficient to establi elation between
exposure and response (see also paediatric information in section 4.2). @»6

5.3 Preclinical safety data K

In repeated dose and long-term toxicity studies, the major effec%re associated with the dopamine
agonist related pharmacodynamic effects and the consequent{déeredse of prolactin secretion.

After a single dose of rotigotine, binding to melanin—cc@u tissues (i.e., eyes) in the pigmented rat
and monkey was evident, but was slowly cleared over thé\]4-day observation period.

Retinal degeneration was observed by transmission@roscopy at a dose equivalent to 2.8 times the
maximum recommended human dose on a mg/m?ls in a 3-month study in albino rats. The effects
were more pronounced in female rats. Addit%;l, udies to further evaluate the specific pathology
have not been performed. Retinal degener@ as not observed during the routine histopathological
evaluation of the eyes in any of the t i@gy studies in any species used. The relevance of these
findings to humans is not known.

In a carcinogenicity study, male r eloped Leydig cell tumours and hyperplasia. Malignant
tumours were noted predomi the uterus of mid- and high-dose females. These changes are
well-known effects of d ar@ agonists in rats after life-long therapy and assessed as not relevant to
man.

The effects of rotigo
was not teratogeni
Rotigotine digd

because of tE

Rotighti id not induce gene mutations in the Ames test, but did show effects in the in vitro Mouse
L a Assay with metabolic activation and weaker effects without metabolic activation. This
mutagenic effect could be attributed to a clastogenic effect of rotigotine. This effect was not
confirmed in vivo in the Mouse Micronucleus Test in the rat Unscheduled DNA Synthesis (UDS) test.
Since it ran more or less parallel with a decreased relative total growth of the cells, it may be related
to a cytotoxic effect of the compound. Therefore, the relevance of the one positive in vitro
mutagenicity test is not known.

r@ reproduction have been investigated in rats, rabbits and mice. Rotigotine
three species, but was embryotoxic in rats and mice at materno-toxic doses.
uence male fertility in rats, but clearly reduced female fertility in rats and mice,
cts on prolactin levels which are particularly significant in rodents.
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6. PHARMACEUTICAL PARTICULARS
6.1 List of excipients

Backing layer

Polyester film, siliconized, aluminized,
colour coated with a pigment (titanium dioxide (E171), pigment yellow 95, pigment red 166) layer
and imprinted (pigment red 144, pigment yellow 95, pigment black 7).

Self adhesive matrix layer

Poly(dimethylsiloxane, trimethylsilyl silicate)-copolymerisate, 6
Povidone K90, @
sodium metabisulphite (E223), . %
ascorbyl palmitate (E304) and \

DL-a-tocopherol (E307). é
Release liner 0

Transparent fluoropolymer coated polyester film. K @
6.2 Incompatibilities : @

Not applicable. Q
6.3  Shelf life \O

30 months. \QO
O

6.4  Special precautions for storage

Do not store above 30°C. b
&Qiner

6.5 Nature and contents Q

Peel off sachet in a pl ne side is composed of an ethylene copolymer (innermost layer), an
aluminium foil, low polyethylene film and paper; the other side is composed of polyethylene
(innermost layer)’ inium, ethylene copolymer and paper.

The box co 28 30 or 84 (multipack containing 3 packs of 28) transdermal patches,
individu led in sachets.

N@ck sizes may be marketed.

6.6 Special precaution for disposal

After use the patch still contains active substance. After removal, the used patch should be folded in
half, adhesive side inwards so that the matrix layer is not exposed, placed in the original sachet and
then discarded. Any used or unused patches should be disposed of in accordance with local
requirements or returned to the pharmacy.

7. MARKETING AUTHORISATION HOLDER

UCB Pharma S.A.

32



Allée de la Recherche 60
B-1070 Bruxelles
Belgium

8. MARKETING AUTHORISATION NUMBER(S)

EU/1/11/695/010
EU/1/11/695/012
EU/1/11/695/013
EU/1/11/695/016

O

9. DATE OF FIRST AUTHORISATION/RENEWAL OF THE AUTHORISATIOP@

w9

Date of first authorisation: 16 June 2011 K
Date of latest renewal: 14 January 2016 QO
10. DATE OF REVISION OF THE TEXT ®°
MM/YYYY} &

Detailed information on this medicinal product is available on ersite of the European Medicines
Agency http://www.ema.europa.eu.
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1. NAME OF THE MEDICINAL PRODUCT
Leganto 4 mg/24 h transdermal patch

Leganto 6 mg/24 h transdermal patch
Leganto 8 mg/24 h transdermal patch

2. QUALITATIVE AND QUANTITATIVE COMPOSITION

Leganto 4 mg/24 h transdermal patch
Each patch releases 4 mg of rotigotine per 24 hours. Each patch of 20 ¢cm? contains 9.0 mg of

rotigotine. E

Leganto 6 mg/24 h transdermal patch
Each patch releases 6 mg of rotigotine per 24 hours. Each patch of 30 cm? contains 13.5

rotigotine. K
Leganto 8 mg/24 h transdermal patch O
Each patch releases 8 mg of rotigotine per 24 hours. Each patch of 40 cm? con{digs 18.0 mg of

rotigotine. @

For the full list of excipients, see section 6.1.

q‘?}
3. PHARMACEUTICAL FORM \OQ

Transdermal patch.
Thin, matrix-type, square-shaped with rounded mé@onsisting of three layers.

Leganto 4 mg/24 h transdermal patch
The outside of the backing layer is tan-coldurgd”and imprinted with ‘Leganto 4 mg/24 h’.

Leganto 6 mg/24 h transdermal path
The outside of the backing layer i@l— oloured and imprinted with ‘Leganto 6 mg/24 h’.

Leganto 8 mg/24 h transderﬂ%&ch
The outside of the backin®layer is tan-coloured and imprinted with ‘Leganto 8 mg/24 h’.

*
4. CLINIC@&(TICULARS
T

N

4.1 tic indications

Le@ indicated for the treatment of the signs and symptoms of early-stage idiopathic Parkinson’s
disea$e as monotherapy (i.e. without levodopa) or in combination with levodopa, i.e. over the course
of the disease, through to late stages when the effect of levodopa wears off or becomes inconsistent
and fluctuations of the therapeutic effect occur (end of dose or ‘on-oft” fluctuations).

4.2 Posology and method of administration

Posology

The dose recommendations made are in nominal dose.
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Dosing in patients with early-stage Parkinson’s disease:

A single daily dose should be initiated at 2 mg/24 h and then increased in weekly increments of

2 mg/24 h to an effective dose up to a maximum dose of 8 mg/24 h.

4 mg/24 h may be an effective dose in some patients. For most patients an effective dose is reached
within 3 or 4 weeks at doses of 6 mg/24 h or 8 mg/24 h, respectively.

The maximum dose is 8 mg/24 h.

Dosing in patients with advanced stage Parkinson’s disease with fluctuations:

A single daily dose should be initiated at 4 mg/24 h and then increased in weekly increments of

2 mg/24 h to an effective dose up to a maximum dose of 16 mg/24 h.

4 mg/24 h or 6 mg/24 h may be effective doses in some patients. For most patients an effective dose is
reached within 3 to 7 weeks at doses of 8 mg/24 h up to a maximum dose of 16 mg/24 h.

For doses higher than 8 mg/24 h multiple patches may be used to achieve the final dose e.g. @
10 mg/24 h may be reached by combination of a 6 mg/24 h and a 4 mg/24 h patch. . \

Leganto is applied once a day. The patch should be applied at approximately the sa ithe every day.
The patch remains on the skin for 24 hours and will then be replaced by a new, 0de at a different site

of application. 0

If the patient forgets to apply the patch at the usual time of the day or if t@ﬁtch becomes detached,
another patch should be applied for the remainder of the day.

Treatment discontinuation q

Leganto should be discontinued gradually. The daily d @Ql be reduced in steps of 2 mg/24 h
with a dose reduction preferably every other day, until complete withdrawal of Leganto (see

section 4.4).
Special populations (5)\'0

Hepatic impairment 0
; i

Adjustment of the dose is not nec@ n patients with mild to moderate hepatic impairment.
Caution is advised when treatin'g,patients with severe hepatic impairment, which may result in lower
rotigotine clearance. Rotigo nethas not been investigated in this patient group. A dose reduction
might be needed in cas%wo ening of the hepatic impairment.

Renal impairmem\o

*
Adjustment gﬁose is not necessary in patients with mild to severe renal impairment, including
those requi dialysis. Unexpected accumulation of rotigotine levels may also occur at acute

w% renal function (see section 5.2).
Paedtatric population

There is no relevant use of Leganto in the paediatric population in Parkinson’s disease.

Method of administration

Leganto is for transdermal use.

The patch should be applied to clean, dry, intact healthy skin on the abdomen, thigh, hip, flank,
shoulder, or upper arm. Reapplication to the same site within 14 days should be avoided. Leganto
should not be placed on skin that is red, irritated or damaged (see section 4.4).
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Use and handling

Each patch is packed in a sachet and should be applied directly after the sachet has been opened. One
half of the release liner should be removed and the sticky side should be applied and pressed firmly to
the skin. Then, the patch is fold back and the second part of the release liner is removed. The sticky
side of the patch should not be touched. The patch should be pressed down firmly with the palm of the
hand for about 30 seconds, so that it sticks well.

The patch should not be cut into pieces.

4.3 Contraindications E

Hypersensitivity to the active substance or to any of the excipients listed in section 6.1. @
Magnetic resonance imaging or cardioversion (see section 4.4). . \
4.4 Special warnings and precautions for use é

If a Parkinson’s disease patient is insufficiently controlled while on treatmentswith*rotigotine
switching to another dopamine agonist might provide additional benefit (?3 ion 5.1)

Magnetic resonance imaging and cardioversion K

The backing layer of Leganto contains aluminium. To avoid ski%‘ns, Leganto should be removed if
the patient has to undergo magnetic resonance imaging (MR dioversion.

Orthostatic hypotension \

Dopamine agonists are known to impair the syst@ regulation of the blood pressure resulting in
postural/orthostatic hypotension. These ever\l;a also been observed during treatment with
rotigotine, but the incidence was similar to@ bserved in placebo-treated patients.

It is recommended to monitor blood %@ﬁ, especially at the beginning of treatment, due to the

general risk of orthostatic hypotensi ociated with dopaminergic therapy.

Syncope KO

In clinical studies with \ , syncope has been observed at a rate that was similar to that
observed in patients with placebo. Because patients with clinically relevant cardiovascular
disease were exchyded in these studies, patients with severe cardiovascular disease should be asked
about symptom ncope and pre-syncope.

Sudden o sleep and somnolence

R(@e has been associated with somnolence and episodes of sudden sleep onset. Sudden onset of
sleep¥during daily activities, in some cases without awareness of any warning signs, has been
reported. Prescribers should continually reassess patients for drowsiness or sleepiness, as patients may
not acknowledge drowsiness or sleepiness until directly questioned. A reduction of dosage or
termination of therapy should be carefully considered.

Impulse control and other related disorders

Patients should be regularly monitored for the development of impulse control disorders and related
disorders including dopamine dysregulation syndrome. Patients and carers should be made aware that
behavioural symptoms of impulse control disorders including pathologic gambling, increased libido,
hypersexuality, compulsive spending or buying, binge eating and compulsive eating can occur in
patients treated with dopamine agonists, including rotigotine. In some patients, dopamine
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dysregulation syndrome was observed under the treatment with rotigotine. Dose reduction/tapered
discontinuation should be considered if such symptoms develop.

Neuroleptic malignant syndrome

Symptoms suggestive of neuroleptic malignant syndrome have been reported with abrupt withdrawal
of dopaminergic therapy. Therefore, it is recommended to taper treatment (see section 4.2).

Dopamine agonist withdrawal syndrome

Symptoms suggestive of dopamine agonist withdrawal syndrome (for example, pain, fatigue,
depression, sweating, and anxiety) have been reported with abrupt withdrawal of dopaminergic
therapy, therefore, it is recommended to taper treatment (see section 4.2).

Abnormal thinking and behaviour . \%
Abnormal thinking and behaviour have been reported and can consist of a variety o ifestations
including paranoid ideation, delusions, hallucinations, confusion, psychotic-li @a our,
disorientation, aggressive behaviour, agitation, and delirium. 0

Fibrotic complications @'

Cases of retroperitoneal fibrosis, pulmonary infiltrates, pleural e K,pleural thickening,
pericarditis and cardiac valvulopathy have been reported in so tients treated with ergot-derived

dopaminergic agents. While these complications may resolv@he reatment is discontinued,
complete resolution does not always occur. @

Although these adverse reactions are believed to be relatédto the ergoline structure of these
compounds, whether other, nonergot derived dopan@ agonists can cause them is unknown.

Neuroleptics

Neuroleptics given as antiemetic sho lg;e given to patients taking dopamine agonists (see also
section 4.5). b

Ophthalmologic monitoring KO

Ophthalmologic monitoi\i is ecommended at regular intervals or if vision abnormalities occur.

Heat application ¢ \Q

*
External he ssive sunlight, heating pads and other sources of heat such as sauna, hot bath)

should n@ plied to the area of the patch.

A@an site reactions

Application site skin reactions may occur and are usually mild or moderate in intensity. It is
recommended that the application site should be rotated on a daily basis (e.g. from the right side to the
left side and from the upper body to the lower body). The same site should not be used within

14 days. If application site reactions occur which last for more than a few days or are persistent, if
there is an increase in severity, or if the skin reaction spreads outside the application site, an
assessment of the risk/benefit balance for the individual patient should be conducted.

If there is a skin rash or irritation from the transdermal system, direct sunlight on the area should be
avoided until the skin heals, as exposure could lead to changes in the skin color.

If a generalised skin reaction (e.g. allergic rash, including erythematous, macular, papular rash or
pruritus) associated with the use of Leganto is observed, Leganto should be discontinued.
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Peripheral oedema

In clinical studies in Parkinson’s patients, the 6 month-specific rates of peripheral oedema remained at
about 4% through the entire observation period up to 36 months.

Dopaminergic adverse reactions

The incidence of some dopaminergic adverse reactions, such as hallucinations, dyskinesia, and
peripheral oedema generally is higher when given in combination with L-dopa in Parkinson’s patients.
This should be considered when prescribing rotigotine.

Sulphite sensitivity

Leganto contains sodium metabisulphite, a sulphite that may cause allergic-type reactions 1n@1ng
anaphylactic symptoms and life threatening or less severe asthmatic episodes in certain 0\ 1ble

people.
O

4.5 Interaction with other medicinal products and other forms of interg@

neuroleptics (e.g. phenothiazines, butyrophenones, thioxanthenes) or me pramide, may diminish
the effectiveness of Leganto, and co-administration should be avoid Because of possible additive
effects, caution should be advised when patients are taking sedat 5 1cmal products or other CNS

Because rotigotine is a dopamine agonist, it is assumed that dopamine an@&ts, such as

(central nervous system) depressants (e.g. benzodiazepines, ant otics, antidepressants) or
alcohol in combination with rotigotine.

Co-administration of L-dopa and carbidopa with rotig o\ﬁgtd no effect on the pharmacokinetics of
rotigotine, and rotigotine had no effect on the phaklnetlcs of L-dopa and carbidopa.

Co-administration of domperidone with roti tir&d no effect on the pharmacokinetics of rotigotine.

Co-administration of omeprazole (inhjbitotnof CYP2C19), in doses of 40 mg/day, had no effect on the
pharmacokinetics and metabolism offrdtigotine in healthy volunteers.

i ;erglc adverse reaction of L-dopa and may cause and/or

Leganto may potentiate the dopa
nedia, as described with other dopamine agonists.

exacerbate pre- ex1st1ng ys

Co-administration of, tlne (3 mg/24 h) did not affect the pharmacodynamics and
pharmacokinetics contraceptlves (0.03 mg ethinylestradiol, 0.15 mg levonorgestrel).
Interactions Wlt r forms of hormonal contraception have not been investigated.

4.6 y pregnancy and lactation

@f childbearing potential, contraception in females

Women of childbearing potential should use effective contraception to prevent pregnancy during
treatment with rotigotine.

Pregnanc

There are no adequate data from the use of rotigotine in pregnant women. Animal studies do not
indicate any teratogenic effects in rats and rabbits, but embryo-toxicity was observed in rats and mice
at materno-toxic doses (see section 5.3). The potential risk for humans is unknown. Rotigotine should
not be used during pregnancy.
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Breast-feeding

Because rotigotine decreases prolactin secretion in humans, inhibition of lactation is expected. Studies
in rats have shown that rotigotine and/or its metabolite(s) are excreted in breast milk. In the absence
of human data, breast-feeding should be discontinued.

Fertility

For information on fertility studies, please see section 5.3.

4.7 Effects on ability to drive and use machines

Rotigotine may have major influence on the ability to drive and use machines.
Patients being treated with rotigotine and presenting with somnolence and/or sudden sleep e es
must be informed not to drive or engage in activities (e.g. operating machines) where im&'

alertness may put themselves or others at risk of serious injury or death until such rec%

episodes
and somnolence have resolved (see also sections 4.4 and 4.5). O

4.8 Undesirable effects §

Summary of the safety profile @

Based on the analysis of pooled placebo-controlled clinical trials c@rlsing a total of 1,307 Leganto-
and 607 placebo-treated patients, 72.5% of the patients on Le @nd 58.0% of patients on placebo
reported at least one adverse reaction. é

At the beginning of therapy dopaminergic adverse reac}gs such as nausea and vomiting may occur.
These are usually mild or moderate in intensity and @ sient even if treatment is continued.

Adverse drug reactions (ADRs) reported in %n 10% of patients treated with Leganto
transdermal patch are nausea, vomiting, a on site reactions, somnolence, dizziness and
headache.

In trials where the application sit ¢ rotated as reflected in the instructions provided in SmPC and
package leaflet, 35.7% of 830 _patictits using the Leganto transdermal patch, experienced application
site reactions. The majority o a) plication site reactions were mild or moderate in intensity, limited to
the application areas a{@ ulted in discontinuation of treatment with Leganto in only 4.3% of all

subjects receiving L

Tabulated list 0?\'&!}&56 reactions

The follg ble covers adverse drug reactions from the pooled studies mentioned above in
patie Parkinson’s disease and from post-marketing experience. Within the system organ
cl%dverse reactions are listed under headings of frequency (number of patients expected to
expetience the reaction), using the following categories: very common (>1/10); common (>1/100 to
<1/10); uncommon (>1/1,000 to <1/100); rare (>1/10,000 to <1/1,000); very rare (<1/10,000); not
known (cannot be estimated from the available data). Within each frequency grouping, undesirable
effects are presented in order of decreasing seriousness.
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System/organ | Very common Common Uncommon Rare Not known
classes acc. to
MedDRA
Immune system Hypersensitivity,
disorders which may
include
angioedema,
tongue oedema
and lip oedema
Psychiatric Perception Sleep Psychotic Dopamine
disorders disturbances® |attacks/sudden |disorder, dysregulation
(incl. onset of sleep, |obsessive- syndrofhg*
hallucination, |paranoia, sexual |compulsive 6
hallucination |desire disorders® |disorder, @
visual, (incl. aggressive N %
hallucination |hypersexuality, |behaviour/
auditory, libido aggression® O\
illusion), increased), delusi Q
insomnia, sleep | confusional deliriuo&
disorder, state, 6
nightmare, disorientation¢, X @
abnormal agitation®
dreams, )
impulse- Q
control Q
disorders® O
(incl. \
pathological 10
gambling, S
stereoty
pundi inge
i ting
er’,
mpulsive
,\K( shopping®)
Nervous system | Somn en&e Disturbances in Convulsion Dropped head
disorders dizzi (\ consciousness syndrome*
he ?@ NEC? (incl.
:\ syncope,
. syncope

vasovagal, loss
of

@ consciousness),
dyskinesia,
dizziness
postural,
lethargy
Eye disorders Vision blurred,
visual
impairment,
photopsia
Ear and Vertigo
labyrinth
disorders
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Cardiac Palpitations Atrial Supraventricular
disorders fibrillation tachycardia
Vascular Orthostatic Hypotension
disorders hypotension,
hypertension
Respiratory, Hiccups
thoracic and
mediastinal
disorders
Gastrointestinal | Nausea, Constipation, |Abdominal pain Diarrhoea®
disorders vomiting dry mouth,
dyspepsia
Skin and Erythema, Pruritus Rash 6
subcutaneous hyperhidrosis, |generalised, skin |generalised @
tissue disorders pruritus irritation, M %
dermatitis <>
contact ‘O
Reproductive Erectile \\-
system and dysfunction 0
breast disorder P \
General Application and |Oedema ,Irr'imlity
disorders and |instillation site |peripheral,
administration |reactions®(incl. |asthenic e’
site conditions |erythema, conditions® Q
pruritus, (incl. fatigue, Q
irritation, rash, |asthenia, \O
dermatitis, malaise)
vesicles, pain, O
eczema, Q‘
inflammation, \
swelling, C)
discolouration, 60
papules,
exfoliation, ()
urticaria, K
hyper nsi@y)
Investigations S\ Weight Hepatic enzyme
@ decreased increased (incl.
:\Q AST, ALT,
O GGT), weight
6\ increased, heart
@ rate increased,
\ CPK increased*
Inj v Fall
poisoning and
procedural
complications
Musculoskeletal Rhabdomyolysis®

and connective
tissue disorders

® High Level Term

® Observed in open-label studies

¢ Observed during post-marketing
4 Observed in 2011 data pool of double-blind placebo-controlled studies
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Description of selected adverse reactions

Sudden onset of sleep and somnolence

Rotigotine has been associated with somnolence including excessive daytime somnolence and sudden
sleep onset episodes. In isolated cases “sudden onset of sleep” occurred while driving and resulted in
motor vehicle accidents (see also sections 4.4 and 4.7).

Impulse control disorders

Pathological gambling, increased libido, hypersexuality, compulsive spending or buying, binge eating
and compulsive eating can occur in patients treated with dopamine agonists, including rotigotiné see

section 4.4). @

Reporting of suspected adverse reactions . \%

Reporting suspected adverse reactions after authorisation of the medicinal product i@ ortant. It
allows continued monitoring of the benefit/risk balance of the medicinal prod thcare
professionals are asked to report any suspected adverse reactions via the nati@ porting system

listed in Appendix V.
o>
§

The most likely adverse reactions would be those relat% pharmacodynamic profile of a
dopamine agonist, including nausea, vomiting, hypotension, involuntary movements, hallucinations,
confusion, convulsions and other signs of central dinergic stimulation.

4.9 Overdose

Symptoms

Management \

There is no known antidote for over ofidopamine agonists. In case of suspected overdose,
removal of the patch(es) should be c@nSidered because after removal of the patch(es) the active
substance input is stopped and thg’plaSma concentration of rotigotine decreases rapidly. The patient

ire general supportive measures to maintain the vital signs. Dialysis

should be monitored closely, i &1 g heart rate, heart rhythm and blood pressure.
Treatment of overdose may Iég?
would not be expected nxibe eficial as rotigotine is not eliminated by dialysis.

If it is necessary @m‘cinue rotigotine, this should be done gradually to prevent neuroleptic
malignant synd@

O

5. ACOLOGICAL PROPERTIES
5.1 SPharmacodynamic properties
Pharmacotherapeutic group: Anti-parkinson drugs, dopamine agonists; ATC code: NO4BC09

Rotigotine is a non-ergolinic dopamine agonist for the treatment of signs and symptoms of
Parkinson’s disease and Restless Legs Syndrome.

Mechanism of action

Rotigotine is believed to elicit its beneficial effect on Parkinson’s disease by activation of the D3, D>
and D, receptors of the caudate-putamen in the brain.
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The precise mechanism of action of rotigotine as a treatment of RLS is unknown. It is thought that
rotigotine may exert its activity mainly via dopamine receptors.

Pharmacodynamic effects

Regarding the functional activity at the various receptor subtypes and their distribution in the brain,
rotigotine is a D, and Ds receptor agonist acting also on D1, D4 and Ds receptors. With non-
dopaminergic receptors, rotigotine showed antagonism at alpha2B and agonism at SHT1A receptors,
but no activity on the SHT2B receptor.

Clinical efficacy and safety

The effectiveness of rotigotine in the treatment of the signs and symptoms of idiopathic Parkin
disease was evaluated in a multinational drug development program consisting of four pivot
parallel, randomized, double-blind placebo controlled studies and three studies investi ti@peciﬁc
aspects of Parkinson’s disease. g{\

Two pivotal trials (SP512 Part I and SP513 Part I) investigating the effecti@of rotigotine in
the treatment of the signs and symptoms of idiopathic Parkinson’s disease w ducted in patients
who were not receiving concomitant dopamine agonist therapy and were gi -dopa naive or
previous L-dopa treatment was < 6 months. The primary outcome assess was the score for the
Activities of Daily Living (ADL) component (Part II) plus the Motor xamination component (Part
IIT) of the Unified Parkinson’s Disease Rating Scale (UPDRS). é

Efficacy was determined by the subject’s response to therapy is of responder and absolute
points improvement in the scores of ADL and Motor Exami@n ombined (UPDRS part II+I1I).

In the double blind study SP512 Part I, 177 patients&wed rotigotine and 96 patients received
placebo. The patients were titrated to their optimal @ of rotigotine or placebo in weekly increments
of 2 mg/24 h starting at 2 mg/24 h to a maximu e of 6 mg/24 h. Patients in each treatment group
were maintained at their optimal dose for 6 months.

At the end of the maintenance treatment in{91%o of the subjects in the rotigotine arm, the optimal dose
was the maximal dose allowed i.e. 6 . An improvement of 20% was seen in 48% of the
subjects receiving rotigotine and in of the subjects receiving placebo (Difference 29%, Closo,
18%; 39%, p<0.0001). With rotig o@ ¢, the mean improvement in the UPDRS score (Parts II + III)
was -3.98 points (baseline 29,9 poifits) whereas in the placebo-treated arm a worsening of 1.31 points
was observed (baseline 30.0 ol ts). The difference was 5.28 points and statistically significant
(p<0.0001).

In the double-bli @dy SP513 Part I, 213 patients received rotigotine, 227 received ropinirole
and 117 patiemt@wed placebo. The patients were titrated to their optimal dose of rotigotine in
weekly incrﬁ of 2 mg/24 h starting at 2 mg/24 h to a maximum dose of 8 mg/24 h over 4 weeks.
In the ropi group, patients were titrated to their optimal dose up to a maximum of 24 mg/day
over @(S. Patients in each treatment group were maintained for 6 months.

A@i of the maintenance treatment in 92% of the subjects in the rotigotine arm, the optimal dose
was the maximal dose allowed i.e. 8 mg/24 h. An improvement of 20% was seen in 52% of the
subjects receiving rotigotine, 68% of the subjects receiving ropinirole and 30% of the subjects
receiving placebo (Difference rotigotine versus placebo 21.7%, Closy, 11.1%; 32.4%, difference
ropinirole versus placebo 38.4%, Closy 28.1%; 48.6%, difference ropinirole versus rotigotine 16.6%,
Closy, 7.6%; 25.7%). The mean improvement in the UPDRS score (Parts II + III) was 6.83 points
(baseline 33.2 points) in the rotigotine arm, 10.78 points in the ropinirole arm (baseline 32.2 points)
and 2.33 points in the placebo arm (baseline 31.3 points). All differences between the active
treatments and placebo were statistically significant. This study failed to demonstrate non-inferiority
of rotigotine to ropinirole.

In a subsequent open-label study (SP824), a multicenter, multinational study, the tolerability of
overnight switching from ropinirole, pramipexole or cabergoline to rotigotine transdermal patch and
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its effect on symptoms in subjects with idiopathic Parkinson’s disease have been studied. 116 patients
were switched from previous oral therapy to receive up to 8 mg/24 h of rotigotine, among these were
47 who had been treated with ropinirole up to 9 mg/day, 47 who had been treated with pramipexole
up to 2 mg/day and 22 who had been treated with cabergoline up to 3 mg/day. Switching to rotigotine
was feasible, with minor dose adjustment (median 2 mg/24 h) being necessary in only 2 patients
switching from ropinirole, 5 patients from pramipexole and 4 patients from cabergoline.
Improvements were seen in UPDRS Parts I - IV scores. The safety profile was unchanged from that
observed in previous studies.

In a randomized, open-label study (SP825) in patients with early-stage Parkinson’s disease, 25
patients were randomized to rotigotine treatment and 26 to ropinirole. In both arms treatment was
titrated to optimal or maximum dose of 8 mg/24 h or 9 mg/day, respectively. Both treatments shawed
improvements in early morning motor function and sleep. Motor symptoms (UPDRS Part III) &
improved by 6.3 + 1.3 points in rotigotine-treated patients, and by 5.9 + 1.3 points in the ro e-
group after 4 weeks of maintenance. Sleep (PDSS) improved by 4.1 + 13.8 points for rotigetine-
treated patients, and by 2.5 £ 13.5 points for ropinirole-treated patients. The safety pro{&ms
comparable, with the exception of application site reactions.

In studies SP824 and SP825 conducted since the initial comparative trial, roti de ropinirole at
equivalent doses were shown to have comparable efficacy.

Two additional pivotal trials (SP650DB and SP515) were conductéd in pat1ents who were receiving
concomitant levodopa therapy. The primary outcome assessment v@he reduction in “off” time
(hours). Efficacy was determined by the subject’s response to tl%y in terms of responder and
absolute improvement in the time spent “off”.

In the double blind study SP650DB, 113 patients rec%&grotlgotme up to a maximum dose of

8 mg/24 h, 109 patients received rotigotine up to a imum dose of 12 mg/24 h and 119 patients
received placebo. The patients were titrated to tthptlmal doses of rotigotine or placebo in weekly
increments of 2 mg/24 h starting at 4 mg/24 ¥ Patfents in each treatment group were maintained at
their optimal dose for 6 months. At the e Q € maintenance treatment an improvement of at least
30% was seen in 57% and 55% of the sybjects receiving rotigotine 8 mg/24 h and 12 mg/24 h,
respectively and in 34% of the subjeéﬁceiving placebo (Differences 22% and 21%, respectively,
Closy, 10%; 35% and 8%,; 33%, ’ ively, p<0.001 for both rotigotine groups). With rotigotine, the
mean reductions in “off” time 7 and 2.1 hours, respectively whereas in the placebo-treated arm
a reduction of 0.9 hours was @ erved. The differences were statistically significant (p<0.001 and
p=0.003, respectively).

In the double-blt@dy SP515, 201 patients received rotigotine, 200 received pramipexole and
placebo. The patients were titrated to their optimal dose of rotigotine in weekly
increments /24 h starting at 4 mg/24 h to a maximum dose of 16 mg/24 h. In the pramipexole
group, pati eceived 0,375 mg in the first week, 0.75 mg in the second week and were titrated
furthéin ekly increments of 0.75 mg to their optimal dose up to a maximum of 4.5 mg/day.
Pa@*\ each treatment group were maintained for 4 months.
At th®end of the maintenance treatment an improvement of at least 30% was seen in 60% of the
subjects receiving rotigotine, 67% of the subjects receiving pramipexole and 35% of the subjects
receiving placebo (Difference rotigotine versus placebo 25%, Closy, 13%; 36%, difference
pramipexole versus placebo 32%, Closy 21%; 43%, difference pramipexole versus rotigotine 7%,
Closy, -2%; 17%). The mean reduction in the “off” time was 2.5 hours in the rotigotine arm, 2.8 hours
in the pramipexole arm and 0.9 hours in the placebo arm. All differences between the active
treatments and placebo were statistically significant.

A further multinational double-blind study (SP889) was conducted in 287 patients with early or
advanced stages of Parkinson’s disease who had unsatisfactory early morning motor symptom control.
81.5% of these patients were on concomitant levodopa therapy. 190 patients received rotigotine, and
97 placebo. The patients were titrated to their optimal dose of rotigotine or placebo in weekly
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increments of 2 mg/24 h starting at 2 mg/24 h to a maximum dose of 16 mg/24 h over 8 weeks,
followed by a maintenance period of 4 weeks. Early morning motor function, assessed by UPDRS
part III, and nocturnal sleep disturbances, measured by the modified Parkinson’s Disease Sleep Scale
(PDSS-2), were co-primary outcome measures. At the end of maintenance, the mean UPDRS part 11
score had improved by 7.0 points in rotigotine-treated patients (baseline 29.6), and by 3.9 points in the
placebo-group (baseline 32.0). Improvements in the mean PDSS-2 total score were 5.9 (rotigotine,
baseline 19.3) and 1.9 points (placebo, baseline 20.5). Treatment differences for the coprimary
variables were statistically significant (p=0.0002 and p<0.0001).

5.2 Pharmacokinetic properties

Absorption E
Following application, rotigotine is continuously released from the transdermal patch and ab§othe
through the skin. Steady-state concentrations are reached after one to two days of patche fgation
and are maintained at a stable level by once daily application in which the patch is wo 4 hours.
Rotigotine plasma concentrations increase dose-proportionally over a dose range of@ 724 h to

24 mg/24 h. \Q
N

Approximately 45% of the active substance within the patch is released t in in 24 hours. The
absolute bioavailability after transdermal application is approximately 3

Rotating the site of patch application may result in day-to-day di @ces in plasma levels.
Differences in bioavailability of rotigotine ranged from 2% (ug erjarm versus flank) to 46% (shoulder

versus thigh). However, there is no indication of a relevant i on the clinical outcome.

Distribution \O
Q

The in vitro binding of rotigotine to plasma prot@us approximately 92%.
The apparent volume of distribution in hum&i's pproximately 84 I/kg.

Biotransformation 0

Rotigotine is metabolised to a gr ent. Rotigotine is metabolised by N-dealkylation as well as
direct and secondary conjug:@ vitro results indicate that different CYP isoforms are able to
a

catalyse the N-dealkylation tigotine. Main metabolites are sulfates and glucuronide conjugates of
the parent compound @ -desalkyl-metabolites, which are biologically inactive.

The information on 6 ites is incomplete.

*
Elimination C)\
Approxi 67\ 1% of the rotigotine dose is excreted in urine and a smaller part of about 23% is
excre %aeces.
T nce of rotigotine after transdermal administration is approximately 10 1/min and its overall
elimihation half-life is 5 to 7 hours. The pharmacokinetic profile shows a biphasic elimination with an
initial half-life of about 2 to 3 hours.

Because the patch is administered transdermally, no effect of food and gastrointestinal conditions is
expected.

Special patient groups

Because therapy with Leganto is initiated at a low dose and gradually titrated according to clinical
tolerability to obtain the optimum therapeutic effect, adjustment of the dose based on gender, weight,
or age is not necessary.

45



Hepatic and renal impairment

In subjects with moderate hepatic impairment or mild to severe renal impairment, no relevant
increases of rotigotine plasma levels were observed. Leganto was not investigated in patients with
severe hepatic impairment.

Plasma levels of conjugates of rotigotine and its desalkyl metabolites increase with impaired renal
function. However, a contribution of these metabolites to clinical effects is unlikely.

5.3 Preclinical safety data

In repeated dose and long-term toxicity studies, the major effects were associated with the dopamine
agonist related pharmacodynamic effects and the consequent decrease of prolactin secretion.

After a single dose of rotigotine, binding to melanin-containing tissues (i.e., eyes) in the pigmeat
and monkey was evident, but was slowly cleared over the 14-day observation period.

Retinal degeneration was observed by transmission microscopy at a dose equivalent to Q&es the
maximum recommended human dose on a mg/m? basis in a 3-month study in albino rax e effects
were more pronounced in female rats. Additional studies to further evaluate the spe athology
have not been performed. Retinal degeneration was not observed during the n@mtopathological
evaluation of the eyes in any of the toxicology studies in any species used. T ance of these
findings to humans is not known. 6

In a carcinogenicity study, male rats developed Leydig cell tumours and @rplasia. Malignant
tumours were noted predominantly in the uterus of mid- and high-dos€ females. These changes are
well-known effects of dopamine agonists in rats after life-long t and assessed as not relevant to
man. §

The effects of rotigotine on reproduction have been investi

was not teratogenic in all three species, but was embrygt in rats and mice at materno-toxic doses.
Rotigotine did not influence male fertility in rats, but cledgly reduced female fertility in rats and mice,
because of the effects on prolactin levels which are @icularly significant in rodents.

edhirefats, rabbits and mice. Rotigotine

Rotigotine did not induce gene mutations in &&s test, but did show effects in the in vitro Mouse
Lymphoma Assay with metabolic activatio(a?n weaker effects without metabolic activation. This
mutagenic effect could be attributed clastogenic effect of rotigotine. This effect was not
confirmed in vivo in the Mouse Micép eus Test in the rat Unscheduled DNA Synthesis (UDS) test.
Since it ran more or less parallel decreased relative total growth of the cells, it may be related

to a cytotoxic effect of the co . Therefore, the relevance of the one positive in vitro
mutagenicity test is not l{
6. PHARM CAL PARTICULARS

Polyéster film, siliconized, aluminized,
colour coated with a pigment (titanium dioxide (E171), pigment yellow 95, pigment red 166) layer
and imprinted (pigment red 144, pigment yellow 95, pigment black 7).

Self adhesive matrix layer

Poly(dimethylsiloxane, trimethylsilyl silicate)-copolymerisate,
Povidone K90,

sodium metabisulphite (E223),

ascorbyl palmitate (E304) and

DL-a-tocopherol (E307).
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Release liner

Transparent fluoropolymer coated polyester film.
6.2 Incompatibilities

Not applicable.

6.3  Shelf life

30 months.

6.4 Special precautions for storage 6
Do not store above 30°C. . \%6
6.5 Nature and contents of container OK

aluminium foil, low density polyethylene film and paper; the other side is sed of polyethylene
(innermost layer), aluminium, ethylene copolymer and paper.

Peel off sachet in a plastic box: One side is composed of an ethylene copoly;hg’&ermost layer), an

The box contains 7, 28, 30 or 84 (multipack containing 3 packs o, @transdermal patches,

individually sealed in sachets. Q

Not all pack sizes may be marketed.
6.6  Special precaution for disposal

After use the patch still contains active subs&c?&fter removal, the used patch should be folded in
half, adhesive side inwards so that the mat@a er is not exposed, placed in the original sachet and
then discarded. Any used or unused p ould be disposed of in accordance with local
requirements or returned to the phar‘

7. MARKETING A\'l‘@SATION HOLDER
UCB Pharma S.A.
Allée de la Rech

B-1070 Bruxgll

Belgium 6\

@RKETING AUTHORISATION NUMBER(S)

Leganto 4 mg/24 h transdermal patch
EU/1/11/695/028
EU/1/11/695/030
EU/1/11/695/031
EU/1/11/695/034

Leganto 6 mg/24 h transdermal patch
EU/1/11/695/037
EU/1/11/695/039
EU/1/11/695/040
EU/1/11/695/043
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Leganto 8 mg/24 h transdermal patch
EU/1/11/695/046
EU/1/11/695/048
EU/1/11/695/049
EU/1/11/695/052

9. DATE OF FIRST AUTHORISATION/RENEWAL OF THE AUTHORISATION

Date of first authorisation: 16 June 2011

Date of latest renewal: 14 January 2016 e

10. DATE OF REVISION OF THE TEXT 0\%6
(MM/YYYY} O

Detailed information on this medicinal product is available on the website of ropean Medicines
Agency http://www.ema.europa.eu. @
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1. NAME OF THE MEDICINAL PRODUCT

Leganto

2 mg/24 h

4 mg/24 h

6 mg/24 h

8 mg/24 h
Transdermal patch

2. QUALITATIVE AND QUANTITATIVE COMPOSITION

Leganto 2 mg/24 h transdermal patch
Each patch releases 2 mg of rotigotine per 24 hours. Each patch of 10 cm? contains 4.5 mg 0@

rotigotine. . \
Leganto 4 mg/24 h transdermal patch &
Each patch releases 4 mg of rotigotine per 24 hours. Each patch of 20 cm? cont3ifis'9.0 mg of

rotigotine. 0

Leganto 6 mg/24 h transdermal patch
Each patch releases 6 mg of rotigotine per 24 hours. Each patch of 3(7%112 contains 13.5 mg of
rotigotine.

Leganto 8 mg/24 h transdermal patch b

Each patch releases 8 mg of rotigotine per 24 hours. Eal\@c of 40 cm? contains 18.0 mg of

rotigotine.

For the full list of excipients, see section 6.1. Q
3. PHARMACEUTICAL FOR&QO

Transdermal patch. Qi
Thin, matrix-type, square-sha é& rounded edges, consisting of three layers. The outside of the
backing layer is tan—coloureQ imprinted with ‘Leganto 2 mg/24 h, 4 mg/24 h, 6 mg/24 h or

8 mg/24 h’.

A%
4. CLINIC@‘ RTICULARS
41 T tic indications

Le@ indicated for the treatment of the signs and symptoms of early-stage idiopathic Parkinson’s
disea$e as monotherapy (i.e. without levodopa) or in combination with levodopa, i.e. over the course
of the disease, through to late stages when the effect of levodopa wears off or becomes inconsistent
and fluctuations of the therapeutic effect occur (end of dose or ‘on-oft” fluctuations).

4.2 Posology and method of administration

Posology

The dose recommendations made are in nominal dose.
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Dosing in patients with early-stage Parkinson’s disease:

A single daily dose should be initiated at 2 mg/24 h and then increased in weekly increments of

2 mg/24 h to an effective dose up to a maximum dose of 8 mg/24 h.

4 mg/24 h may be an effective dose in some patients. For most patients an effective dose is reached
within 3 or 4 weeks at doses of 6 mg/24 h or 8 mg/24 h, respectively.

The maximum dose is 8 mg/24 h.

Dosing in patients with advanced stage Parkinson’s disease with fluctuations:

A single daily dose should be initiated at 4 mg/24 h and then increased in weekly increments of

2 mg/24 h to an effective dose up to a maximum dose of 16 mg/24 h.

4 mg/24 h or 6 mg/24 h may be effective doses in some patients. For most patients an effective dose is
reached within 3 to 7 weeks at doses of 8 mg/24 h up to a maximum dose of 16 mg/24 h.

Leganto treatment initiation pack contains 4 different packages (one for each strength) w1th '@c es
each, for the first four weeks of therapy.

Depending on the patient’s response, not all of the following dose steps may be requir& additional
higher doses may be needed after week 4, which are not covered by this package.

On the first day of treatment the patient starts with Leganto 2 mg/24 h. Durin ond week, the
patient takes Leganto 4 mg/24 h. During the third week, he or she takes Lega g/24 h and during
the fourth week Leganto 8 mg/24 h. The packages are marked with “Wee or4)”.

Leganto is applied once a day. The patch should be applied at appro ately the same time every day.
The patch remains on the skin for 24 hours and will then be rep a new one at a different site
of application. @

If the patient forgets to apply the patch at the usual ti ay or if the patch becomes detached,
another patch should be applied for the remainder of the

Treatment discontinuation Q

Leganto should be discontinued graduall a11y dose should be reduced in steps of 2 mg/24 h
with a dose reduction preferably eveé é{ ay, until complete withdrawal of Leganto (see

section 4.4).
\Q
@

Adjustment of the d@is not necessary in patients with mild to moderate hepatic impairment.

Special populations

Hepatic impairment

Caution is adyi en treating patients with severe hepatic impairment, which may result in lower
rotigotine ¢ . Rotigotine has not been investigated in this patient group. A dose reduction
might be in case of worsening of the hepatic impairment.

Re@airment

Adjustment of the dose is not necessary in patients with mild to severe renal impairment, including
those requiring dialysis. Unexpected accumulation of rotigotine levels may also occur at acute
worsening of renal function (see section 5.2).

Paediatric population

There is no relevant use of Leganto in the paediatric population in Parkinson’s disease.

Method of administration

Leganto is for transdermal use.
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The patch should be applied to clean, dry, intact healthy skin on the abdomen, thigh, hip, flank,
shoulder, or upper arm. Reapplication to the same site within 14 days should be avoided. Leganto
should not be placed on skin that is red, irritated or damaged (see section 4.4).

Use and handling

Each patch is packed in a sachet and should be applied directly after the sachet has been opened. One
half of the release liner should be removed and the sticky side should be applied and pressed firmly to
the skin. Then, the patch is fold back and the second part of the release liner is removed. The sticky
side of the patch should not be touched. The patch should be pressed down firmly with the palm of the
hand for about 30 seconds, so that it sticks well. é

The patch should not be cut into pieces. @

P

Hypersensitivity to the active substance or to any of the excipients listed in se ; .
Magnetic resonance imaging or cardioversion (see section 4.4). 0

4.3 Contraindications

4.4 Special warnings and precautions for use @'

If a Parkinson’s disease patient is insufficiently controlled while @atment with rotigotine
switching to another dopamine agonist might provide additionaeﬁt (see section 5.1)

Magnetic resonance imaging and cardioversion \O

The backing layer of Leganto contains aluminium. void skin burns, Leganto should be removed if
the patient has to undergo magnetic resonance i@g (MRI) or cardioversion.

o

Dopamine agonists are known to imy ststemic regulation of the blood pressure resulting in
postural/orthostatic hypotension, Q € events have also been observed during treatment with
rotigotine, but the incidence wdS\siffiilar to that observed in placebo-treated patients.

It is recommended to monitdkblbod pressure, especially at the beginning of treatment, due to the
general risk of orthostat'é potension associated with dopaminergic therapy.

Syncope . Q
N\

*
In clinical t ies with rotigotine, syncope has been observed at a rate that was similar to that
observe(‘lét ents treated with placebo. Because patients with clinically relevant cardiovascular

disea excluded in these studies, patients with severe cardiovascular disease should be asked
ab ptoms of syncope and pre-syncope.

Sudden onset of sleep and somnolence

Orthostatic hypotension

Rotigotine has been associated with somnolence and episodes of sudden sleep onset. Sudden onset of
sleep during daily activities, in some cases without awareness of any warning signs, has been
reported. Prescribers should continually reassess patients for drowsiness or sleepiness, as patients may
not acknowledge drowsiness or sleepiness until directly questioned. A reduction of dosage or
termination of therapy should be carefully considered.
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Impulse control and other related disorders

Patients should be regularly monitored for the development of impulse control disorders and related
disorders including dopamine dysregulation syndrome. Patients and carers should be made aware that
behavioural symptoms of impulse control disorders including pathologic gambling, increased libido,
hypersexuality, compulsive spending or buying, binge eating and compulsive eating can occur in
patients treated with dopamine agonists, including rotigotine. In some patients, dopamine
dysregulation syndrome was observed under the treatment with rotigotine. Dose reduction/tapered
discontinuation should be considered if such symptoms develop.

Neuroleptic malignant syndrome

Symptoms suggestive of neuroleptic malignant syndrome have been reported with abrupt Withd@l
of dopaminergic therapy. Therefore, it is recommended to taper treatment (see section 4.2).

L 4
Dopamine agonist withdrawal syndrome K\

Symptoms suggestive of dopamine agonist withdrawal syndrome (for example,pai @igue,
depression, sweating, and anxiety) have been reported with abrupt withdrawal@aminergic
therapy, therefore, it is recommended to taper treatment (see section 4.2). 0

Abnormal thinking and behaviour K

Abnormal thinking and behaviour have been reported and can ist of a variety of manifestations
including paranoid ideation, delusions, hallucinations, confufi chotic-like behaviour,
disorientation, aggressive behaviour, agitation, and del@

Fibrotic complications O

Cases of retroperitoneal fibrosis, pulmonary$ ﬁ&ﬁces, pleural effusion, pleural thickening,
pericarditis and cardiac valvulopathy have beer*reported in some patients treated with ergot-derived
dopaminergic agents. While these compli ns may resolve when treatment is discontinued,
complete resolution does not always .
Although these adverse reactions ieved to be related to the ergoline structure of these
compounds, whether other, nor@ derived dopamine agonists can cause them is unknown.

Neuroleptics \

Neuroleptics givm\@l 1emetic should not be given to patients taking dopamine agonists (see also

section 4.5). ,
O

Ophthal monitorin

O@ologic monitoring is recommended at regular intervals or if vision abnormalities occur.

Heat application

External heat (excessive sunlight, heating pads and other sources of heat such as sauna, hot bath)
should not be applied to the area of the patch.

Application site reactions

Application site skin reactions may occur and are usually mild or moderate in intensity. It is
recommended that the application site should be rotated on a daily basis (e.g. from the right side to the
left side and from the upper body to the lower body). The same site should not be used within

14 days. If application site reactions occur which last for more than a few days or are persistent, if
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there is an increase in severity, or if the skin reaction spreads outside the application site, an
assessment of the risk/benefit balance for the individual patient should be conducted.

If there is a skin rash or irritation from the transdermal system, direct sunlight on the area should be
avoided until the skin heals, as exposure could lead to changes in the skin color.

If a generalised skin reaction (e.g. allergic rash, including erythematous, macular, papular rash or
pruritus) associated with the use of Leganto is observed, Leganto should be discontinued.

Peripheral oedema

In clinical studies in Parkinson’s patients, the 6 month-specific rates of peripheral oedema remained at
about 4% through the entire observation period up to 36 months.

Dopaminergic adverse reactions é

The incidence of some dopaminergic adverse reactions, such as hallucinations, dyskinesgq
peripheral oedema generally is higher when given in combination with L-dopa in Parki#ison’s patients.

This should be considered when prescribing rotigotine. O
Sulphite sensitivity §

Leganto contains sodium metabisulphite, a sulphite that may cause aller pe reactions including
anaphylactic symptoms and life threatening or less severe asthmatic épisodes in certain susceptible
people.

4.5 Interaction with other medicinal products and oth rbs of interaction

Because rotigotine is a dopamine agonist, it is assume(mgdopamine antagonists, such as
neuroleptics (e.g. phenothiazines, butyrophenones, anthenes) or metoclopramide, may diminish
the effectiveness of Leganto, and co-administrati ould be avoided. Because of possible additive
effects, caution should be advised when patib%sya e taking sedating medicinal products or other CNS
(central nervous system) depressants (e.g. BengGdiazepines, antipsychotics, antidepressants) or
alcohol in combination with rotigoti

Co-administration of L-dopa and ;opa with rotigotine had no effect on the pharmacokinetics of
rotigotine, and rotigotine had & fect on the pharmacokinetics of L-dopa and carbidopa.
Co-administration of dg ri§ne with rotigotine had no effect on the pharmacokinetics of rotigotine.

Co-administratio ommeprazole (inhibitor of CYP2C19), in doses of 40 mg/day, had no effect on the
pharmacokingti metabolism of rotigotine in healthy volunteers.

Leganto tentiate the dopaminergic adverse reaction of L-dopa and may cause and/or
ex% re-existing dyskinesia, as described with other dopamine agonists.

Co-administration of rotigotine (3 mg/24 h) did not affect the pharmacodynamics and
pharmacokinetics of oral contraceptives (0.03 mg ethinylestradiol, 0.15 mg levonorgestrel).
Interactions with other forms of hormonal contraception have not been investigated.

4.6  Fertility, pregnancy and lactation

Women of childbearing potential, contraception in females

Women of childbearing potential should use effective contraception to prevent pregnancy during
treatment with rotigotine.

53



Pregnancy

There are no adequate data from the use of rotigotine in pregnant women. Animal studies do not
indicate any teratogenic effects in rats and rabbits, but embryo-toxicity was observed in rats and mice
at materno-toxic doses (see section 5.3). The potential risk for humans is unknown. Rotigotine should
not be used during pregnancy.

Breast-feeding

Because rotigotine decreases prolactin secretion in humans, inhibition of lactation is expected. Studies
in rats have shown that rotigotine and/or its metabolite(s) are excreted in breast milk. In the absence

of human data, breast-feeding should be discontinued. E
Fertility

For information on fertility studies, please see section 5.3. K\

4.7 Effects on ability to drive and use machines 5@0

Rotigotine may have major influence on the ability to drive and use maching

Patients being treated with rotigotine and presenting with somnolence an o'@ sudden sleep episodes
must be informed not to drive or engage in activities (e.g. operatin chines) where impaired
alertness may put themselves or others at risk of serious injury o @ until such recurrent episodes
and somnolence have resolved (see also sections 4.4 and 4.5). Q

4.8 Undesirable effects \O

Summary of the safety profile

Based on the analysis of pooled placebo-con thcal trials comprising a total of 1,307 Leganto-
and 607 placebo-treated patients, 72.5% o t atients on Leganto and 58.0% of patients on placebo
reported at least one adverse reactio

At the beginning of therapy dopa glc adverse reactions such as nausea and vomiting may occur.

These are usually mild or mo 1ntens1ty and transient even if treatment is continued.
Adverse drug reactions Rs reported in more than 10% of patients treated with Leganto
transdermal patch a vomiting, application site reactions, somnolence, dizziness and
headache. *

In trials wh% pphcatlon sites were rotated as reflected in the instructions provided in SmPC and
package 35.7% of 830 patients using the Leganto transdermal patch, experienced application
site r @s The majority of application site reactions were mild or moderate in intensity, limited to

@atlon areas and resulted in discontinuation of treatment with Leganto in only 4.3% of all
subJ s receiving Leganto.

Tabulated list of adverse reactions

The following table covers adverse drug reactions from the pooled studies mentioned above in
patients with Parkinson’s disease and from post-marketing experience. Within the system organ
classes, adverse reactions are listed under headings of frequency (number of patients expected to
experience the reaction), using the following categories: very common (>1/10); common (>1/100 to
<1/10); uncommon (>1/1,000 to <1/100); rare (>1/10,000 to <1/1,000); very rare (<1/10,000); not
known (cannot be estimated from the available data). Within each frequency grouping, undesirable
effects are presented in order of decreasing seriousness.
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System/organ | Very common Common Uncommon Rare Not known
classes acc. to
MedDRA
Immune system Hypersensitivity,
disorders which may
include
angioedema,
tongue oedema
and lip oedema
Psychiatric Perception Sleep Psychotic Dopamine
disorders disturbances® |attacks/sudden |disorder, dysregulation
(incl. onset of sleep, |obsessive- syndrofhg*
hallucination, |paranoia, sexual |compulsive 6
hallucination |desire disorders® |disorder, @
visual, (incl. aggressive N %
hallucination |hypersexuality, |behaviour/
auditory, libido aggression® O\
illusion), increased), delusi Q
insomnia, sleep | confusional deliriuo&
disorder, state, 6
nightmare, disorientation¢, X @
abnormal agitation®
dreams, )
impulse- Q
control Q
disorders® O
(incl. \
pathological 10
gambling, S
stereoty
pundi inge
i ting
er’,
mpulsive
,\K( shopping®)
Nervous system | Somn en&e Disturbances in Convulsion Dropped head
disorders dizzi (\ consciousness syndrome*
he ?@ NEC? (incl.
:\ syncope,
. syncope

vasovagal, loss
of

@ consciousness),
dyskinesia,
dizziness
postural,
lethargy
Eye disorders Vision blurred,
visual
impairment,
photopsia
Ear and Vertigo
labyrinth
disorders
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Cardiac Palpitations Atrial Supraventricular
disorders fibrillation tachycardia
Vascular Orthostatic Hypotension
disorders hypotension,
hypertension
Respiratory, Hiccups
thoracic and
mediastinal
disorders
Gastrointestinal | Nausea, Constipation, |Abdominal pain Diarrhoea®
disorders vomiting dry mouth,
dyspepsia
Skin and Erythema, Pruritus Rash 6
subcutaneous hyperhidrosis, |generalised, skin |generalised @
tissue disorders pruritus irritation, M %
dermatitis <>
contact ‘O
Reproductive Erectile \\-
system and dysfunction 0
breast disorder P \
General Application and |Oedema ,Irr'imlity
disorders and |instillation site |peripheral,
administration |reactions®(incl. |asthenic e’
site conditions |erythema, conditions® Q
pruritus, (incl. fatigue, Q
irritation, rash, |asthenia, \O
dermatitis, malaise)
vesicles, pain, O
eczema, Q‘
inflammation, \
swelling, C)
discolouration, 60
papules,
exfoliation, ()
urticaria, K
hyper nsi@y)
Investigations S\ Weight Hepatic enzyme
@ decreased increased (incl.
:\Q AST, ALT,
O GGT), weight
6\ increased, heart
@ rate increased,
\ CPK increased*
Inj v Fall
poisoning and
procedural
complications
Musculoskeletal Rhabdomyolysis®

and connective
tissue disorders

® High Level Term

® Observed in open-label studies

¢ Observed during post-marketing
4 Observed in 2011 data pool of double-blind placebo-controlled studies
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Description of selected adverse reactions

Sudden onset of sleep and somnolence

Rotigotine has been associated with somnolence including excessive daytime somnolence and sudden
sleep onset episodes. In isolated cases “sudden onset of sleep” occurred while driving and resulted in
motor vehicle accidents (see also sections 4.4 and 4.7).

Impulse control disorders

Pathological gambling, increased libido, hypersexuality, compulsive spending or buying, binge eating
and compulsive eating can occur in patients treated with dopamine agonists, including rotigotiné see

section 4.4). @

Reporting of suspected adverse reactions . \%

Reporting suspected adverse reactions after authorisation of the medicinal product i@ ortant. It
allows continued monitoring of the benefit/risk balance of the medicinal prod thcare
professionals are asked to report any suspected adverse reactions via the nati6 porting system

listed in Appendix V.
o>
§

The most likely adverse reactions would be those relat@?pharmacodynamic profile of a
dopamine agonist, including nausea, vomiting, hypotension, involuntary movements, hallucinations,
confusion, convulsions and other signs of central dinergic stimulation.

4.9 Overdose

Symptoms

Management \

There is no known antidote for over opamine agonists. In case of suspected overdose,
removal of the patch(es) should be c@nSidered because after removal of the patch(es) the active
substance input is stopped and thg’plaSma concentration of rotigotine decreases rapidly. The patient

ire general supportive measures to maintain the vital signs. Dialysis

should be monitored closely, i &1 g heart rate, heart rhythm and blood pressure.
Treatment of overdose may Iég?
would not be expected nxibe eficial as rotigotine is not eliminated by dialysis.

If it is necessary @m‘cinue rotigotine, this should be done gradually to prevent neuroleptic
malignant synd@

O

5. ACOLOGICAL PROPERTIES
5.1 SPharmacodynamic properties
Pharmacotherapeutic group: Anti-parkinson drugs, dopamine agonists; ATC code: N04BC09

Rotigotine is a non-ergolinic dopamine agonist for the treatment of signs and symptoms of
Parkinson’s disease and Restless Legs Syndrome.

Mechanism of action

Rotigotine is believed to elicit its beneficial effect on Parkinson’s disease by activation of the D3, D>
and D, receptors of the caudate-putamen in the brain.
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The precise mechanism of action of rotigotine as a treatment of RLS is unknown. It is thought that
rotigotine may exert its activity mainly via dopamine receptors.

Pharmacodynamic effects

Regarding the functional activity at the various receptor subtypes and their distribution in the brain,
rotigotine is a D, and Ds receptor agonist acting also on D1, D4 and Ds receptors. With non-
dopaminergic receptors, rotigotine showed antagonism at alpha2B and agonism at SHT1A receptors,
but no activity on the SHT2B receptor.

Clinical efficacy and safety

The effectiveness of rotigotine in the treatment of the signs and symptoms of idiopathic Parkins
disease was evaluated in a multinational drug development program consisting of four pivot
parallel, randomized, double-blind placebo controlled studies and three studies investi ti@peciﬁc
aspects of Parkinson’s disease. g{\

Two pivotal trials (SP512 Part I and SP513 Part I) investigating the effecti@of rotigotine in
the treatment of the signs and symptoms of idiopathic Parkinson’s disease w ducted in patients
who were not receiving concomitant dopamine agonist therapy and were gi -dopa naive or
previous L-dopa treatment was < 6 months. The primary outcome assess was the score for the
Activities of Daily Living (ADL) component (Part II) plus the Motor ¥xamination component (Part
IIT) of the Unified Parkinson’s Disease Rating Scale (UPDRS). é

Efficacy was determined by the subject’s response to therapy is of responder and absolute
points improvement in the scores of ADL and Motor Exami@n ombined (UPDRS part II+I1I).

In the double blind study SP512 Part I, 177 patients&wed rotigotine and 96 patients received
placebo. The patients were titrated to their optimal @ of rotigotine or placebo in weekly increments
of 2 mg/24 h starting at 2 mg/24 h to a maximu e of 6 mg/24 h. Patients in each treatment group
were maintained at their optimal dose for 6 months.

At the end of the maintenance treatment in{91%o of the subjects in the rotigotine arm, the optimal dose
was the maximal dose allowed i.e. 6 . An improvement of 20% was seen in 48% of the
subjects receiving rotigotine and in of the subjects receiving placebo (Difference 29%, Closv
18%; 39%, p<0.0001). With rotig o@ ¢, the mean improvement in the UPDRS score (Parts II + III)
was -3.98 points (baseline 29,9 poifits) whereas in the placebo-treated arm a worsening of 1.31 points
was observed (baseline 30.0 ol ts). The difference was 5.28 points and statistically significant
(p<0.0001).

In the double-bli @dy SP513 Part I, 213 patients received rotigotine, 227 received ropinirole
and 117 patiemt@wed placebo. The patients were titrated to their optimal dose of rotigotine in
weekly incrﬁ of 2 mg/24 h starting at 2 mg/24 h to a maximum dose of 8 mg/24 h over 4 weeks.
In the ropi group, patients were titrated to their optimal dose up to a maximum of 24 mg/day
over @(S. Patients in each treatment group were maintained for 6 months.

A@i of the maintenance treatment in 92% of the subjects in the rotigotine arm, the optimal dose
was the maximal dose allowed i.e. 8 mg/24 h. An improvement of 20% was seen in 52% of the
subjects receiving rotigotine, 68% of the subjects receiving ropinirole and 30% of the subjects
receiving placebo (Difference rotigotine versus placebo 21.7%, Closy, 11.1%; 32.4%, difference
ropinirole versus placebo 38.4%, Closy 28.1%; 48.6%, difference ropinirole versus rotigotine 16.6%,
Closy, 7.6%; 25.7%). The mean improvement in the UPDRS score (Parts II + III) was 6.83 points
(baseline 33.2 points) in the rotigotine arm, 10.78 points in the ropinirole arm (baseline 32.2 points)
and 2.33 points in the placebo arm (baseline 31.3 points). All differences between the active
treatments and placebo were statistically significant. This study failed to demonstrate non-inferiority
of rotigotine to ropinirole.

In a subsequent open-label study (SP824), a multicenter, multinational study, the tolerability of
overnight switching from ropinirole, pramipexole or cabergoline to rotigotine transdermal patch and
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its effect on symptoms in subjects with idiopathic Parkinson’s disease have been studied. 116 patients
were switched from previous oral therapy to receive up to 8 mg/24 h of rotigotine, among these were
47 who had been treated with ropinirole up to 9 mg/day, 47 who had been treated with pramipexole
up to 2 mg/day and 22 who had been treated with cabergoline up to 3 mg/day. Switching to rotigotine
was feasible, with minor dose adjustment (median 2 mg/24 h) being necessary in only 2 patients
switching from ropinirole, 5 patients from pramipexole and 4 patients from cabergoline.
Improvements were seen in UPDRS Parts I - IV scores. The safety profile was unchanged from that
observed in previous studies.

In a randomized, open-label study (SP825) in patients with early-stage Parkinson’s disease, 25
patients were randomized to rotigotine treatment and 26 to ropinirole. In both arms treatment was
titrated to optimal or maximum dose of 8 mg/24 h or 9 mg/day, respectively. Both treatments shawed
improvements in early morning motor function and sleep. Motor symptoms (UPDRS Part III) &
improved by 6.3 + 1.3 points in rotigotine-treated patients, and by 5.9 + 1.3 points in the ro e-
group after 4 weeks of maintenance. Sleep (PDSS) improved by 4.1 + 13.8 points for rotigetine-
treated patients, and by 2.5 £ 13.5 points for ropinirole-treated patients. The safety pro{&ms
comparable, with the exception of application site reactions.

In studies SP824 and SP825 conducted since the initial comparative trial, roti de ropinirole at
equivalent doses were shown to have comparable efficacy.

Two additional pivotal trials (SP650DB and SP515) were conductéd in pat1ents who were receiving
concomitant levodopa therapy. The primary outcome assessment v@he reduction in “off” time
(hours). Efficacy was determined by the subject’s response to tl%y in terms of responder and
absolute improvement in the time spent “off”.

In the double blind study SP650DB, 113 patients rec%&grotlgotme up to a maximum dose of

8 mg/24 h, 109 patients received rotigotine up to a imum dose of 12 mg/24 h and 119 patients
received placebo. The patients were titrated to thQthlmal doses of rotigotine or placebo in weekly
increments of 2 mg/24 h starting at 4 mg/24 ¥ Patfents in each treatment group were maintained at
their optimal dose for 6 months. At the e Q e maintenance treatment an improvement of at least
30% was seen in 57% and 55% of the sybjects receiving rotigotine 8 mg/24 h and 12 mg/24 h,
respectively and in 34% of the subjeéﬁceiving placebo (Differences 22% and 21%, respectively,
Closy, 10%; 35% and 8%,; 33%, r ively, p<0.001 for both rotigotine groups). With rotigotine, the
mean reductions in “off” time W .7 and 2.1 hours, respectively whereas in the placebo-treated arm
a reduction of 0.9 hours was'gberved. The differences were statistically significant (p<0.001 and
p=0.003, respectively).

In the double-blt@dy SP515, 201 patients received rotigotine, 200 received pramipexole and
placebo. The patients were titrated to their optimal dose of rotigotine in weekly
increments /24 h starting at 4 mg/24 h to a maximum dose of 16 mg/24 h. In the pramipexole
group, pati eceived 0,375 mg in the first week, 0.75 mg in the second week and were titrated
furthéin ekly increments of 0.75 mg to their optimal dose up to a maximum of 4.5 mg/day.
Pa@*\ each treatment group were maintained for 4 months.
At th®end of the maintenance treatment an improvement of at least 30% was seen in 60% of the
subjects receiving rotigotine, 67% of the subjects receiving pramipexole and 35% of the subjects
receiving placebo (Difference rotigotine versus placebo 25%, Closy, 13%; 36%, difference
pramipexole versus placebo 32%, Closy 21%; 43%, difference pramipexole versus rotigotine 7%,
Closy, -2%; 17%). The mean reduction in the “off” time was 2.5 hours in the rotigotine arm, 2.8 hours
in the pramipexole arm and 0.9 hours in the placebo arm. All differences between the active
treatments and placebo were statistically significant.

A further multinational double-blind study (SP889) was conducted in 287 patients with early or
advanced stages of Parkinson’s disease who had unsatisfactory early morning motor symptom control.
81.5% of these patients were on concomitant levodopa therapy. 190 patients received rotigotine, and
97 placebo. The patients were titrated to their optimal dose of rotigotine or placebo in weekly
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increments of 2 mg/24 h starting at 2 mg/24 h to a maximum dose of 16 mg/24 h over 8 weeks,
followed by a maintenance period of 4 weeks. Early morning motor function, assessed by UPDRS
part III, and nocturnal sleep disturbances, measured by the modified Parkinson’s Disease Sleep Scale
(PDSS-2), were co-primary outcome measures. At the end of maintenance, the mean UPDRS part 11
score had improved by 7.0 points in rotigotine-treated patients (baseline 29.6), and by 3.9 points in the
placebo-group (baseline 32.0). Improvements in the mean PDSS-2 total score were 5.9 (rotigotine,
baseline 19.3) and 1.9 points (placebo, baseline 20.5). Treatment differences for the coprimary
variables were statistically significant (p=0.0002 and p<0.0001).

5.2 Pharmacokinetic properties

Absorption E
Following application, rotigotine is continuously released from the transdermal patch and ab§othe
through the skin. Steady-state concentrations are reached after one to two days of patche fgation
and are maintained at a stable level by once daily application in which the patch is wo 4 hours.
Rotigotine plasma concentrations increase dose-proportionally over a dose range of@ 724 h to

24 mg/24 h. \Q
N

Approximately 45% of the active substance within the patch is released t in in 24 hours. The
absolute bioavailability after transdermal application is approximately 3

Rotating the site of patch application may result in day-to-day di @ces in plasma levels.
Differences in bioavailability of rotigotine ranged from 2% (ug erjarm versus flank) to 46% (shoulder

versus thigh). However, there is no indication of a relevant i on the clinical outcome.

Distribution \O
O

The in vitro binding of rotigotine to plasma prot@us approximately 92%.
The apparent volume of distribution in hum&i's pproximately 84 I/kg.

Biotransformation 0

Rotigotine is metabolised to a gr ent. Rotigotine is metabolised by N-dealkylation as well as
direct and secondary conjug@ vitro results indicate that different CYP isoforms are able to
a

catalyse the N-dealkylation tigotine. Main metabolites are sulfates and glucuronide conjugates of
the parent compound @ -desalkyl-metabolites, which are biologically inactive.

The information on 6 ites is incomplete.

*
Elimination C)\
Approxi 67\ 1% of the rotigotine dose is excreted in urine and a smaller part of about 23% is
excre %aeces.
T nce of rotigotine after transdermal administration is approximately 10 1/min and its overall
elimihation half-life is 5 to 7 hours. The pharmacokinetic profile shows a biphasic elimination with an
initial half-life of about 2 to 3 hours.

Because the patch is administered transdermally, no effect of food and gastrointestinal conditions is
expected.

Special patient groups

Because therapy with Leganto is initiated at a low dose and gradually titrated according to clinical
tolerability to obtain the optimum therapeutic effect, adjustment of the dose based on gender, weight,
or age is not necessary.
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Hepatic and renal impairment

In subjects with moderate hepatic impairment or mild to severe renal impairment, no relevant
increases of rotigotine plasma levels were observed. Leganto was not investigated in patients with
severe hepatic impairment.

Plasma levels of conjugates of rotigotine and its desalkyl metabolites increase with impaired renal
function. However, a contribution of these metabolites to clinical effects is unlikely.

5.3 Preclinical safety data

In repeated dose and long-term toxicity studies, the major effects were associated with the dopamine
agonist related pharmacodynamic effects and the consequent decrease of prolactin secretion.

After a single dose of rotigotine, binding to melanin-containing tissues (i.e., eyes) in the pigmerétat
and monkey was evident, but was slowly cleared over the 14-day observation period.

Retinal degeneration was observed by transmission microscopy at a dose equivalent to Q@es the
maximum recommended human dose on a mg/m? basis in a 3-month study in albino rax e effects
were more pronounced in female rats. Additional studies to further evaluate the spe athology
have not been performed. Retinal degeneration was not observed during the r%@lstopathological
evaluation of the eyes in any of the toxicology studies in any species used. T ance of these
findings to humans is not known. 6

In a carcinogenicity study, male rats developed Leydig cell tumours and @rplasia. Malignant
tumours were noted predominantly in the uterus of mid- and high-dos€ females. These changes are
well-known effects of dopamine agonists in rats after life-long t and assessed as not relevant to
man. §

The effects of rotigotine on reproduction have been investi

was not teratogenic in all three species, but was embrygt in rats and mice at materno-toxic doses.
Rotigotine did not influence male fertility in rats, but cledgly reduced female fertility in rats and mice,
because of the effects on prolactin levels which are @icularly significant in rodents.

edvinefats, rabbits and mice. Rotigotine

Rotigotine did not induce gene mutations in &&s test, but did show effects in the in vitro Mouse
Lymphoma Assay with metabolic activatioc?n weaker effects without metabolic activation. This
mutagenic effect could be attributed clastogenic effect of rotigotine. This effect was not
confirmed in vivo in the Mouse Micép eus Test in the rat Unscheduled DNA Synthesis (UDS) test.
Since it ran more or less parallel decreased relative total growth of the cells, it may be related

to a cytotoxic effect of the co . Therefore, the relevance of the one positive in vitro
mutagenicity test is not l{
6. PHARM CAL PARTICULARS

Polyéster film, siliconized, aluminized,
colour coated with a pigment (titanium dioxide (E171), pigment yellow 95, pigment red 166) layer
and imprinted (pigment red 144, pigment yellow 95, pigment black 7).

Self adhesive matrix layer

Poly(dimethylsiloxane, trimethylsilyl silicate)-copolymerisate,
Povidone K90,

sodium metabisulphite (E223),

ascorbyl palmitate (E304) and

DL-a-tocopherol (E307).
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Release liner

Transparent fluoropolymer coated polyester film.
6.2 Incompatibilities

Not applicable.

6.3  Shelf life

30 months.

6.4 Special precautions for storage 6
Do not store above 30°C. . \%Q
6.5 Nature and contents of container OK

Peel off sachet in a cardboard carton: One side is composed of an ethylene s&r (innermost
layer), an aluminium foil, low density polyethylene film and paper; the o 1s composed of
polyethylene (innermost layer), aluminium, ethylene copolymer and pap

The treatment initiation pack contains 28 transdermal patches in @ons with 7 patches of 2 mg,
4 mg, 6 mg, and 8 mg each, individually sealed in sachets.

6.6  Special precaution for disposal \O

After use the patch still contains active substance removal, the used patch should be folded in
half, adhesive side inwards so that the matrix lay?c not exposed, placed in the original sachet and
then discarded. Any used or unused patches uld be disposed of in accordance with local
requirements or returned to the pharmacy

7. MARKETING AUTHO]@ON HOLDER

B-1070 Bruxelles

Belgium A Q
e
O

8. M TING AUTHORISATION NUMBER(S)

E@(%/OSS

9. DATE OF FIRST AUTHORISATION/RENEWAL OF THE AUTHORISATION

UCB Pharma S.A. Q
Allée de la Recherche 6%\

Date of first authorisation: 16 June 2011
Date of latest renewal: 14 January 2016

10. DATE OF REVISION OF THE TEXT

(MM/YYYY}
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Detailed information on this medicinal product is available on the website of the European Medicines
Agency http://www.ema.europa.eu.

63


http://www.ema.europa.eu/

@@

ANNEX IT

QQ}

MANUFACTURER(S) RESPON QOR BATCH
RELEASE

CONDITIONS OR RESTR@&NS REGARDING SUPPLY

AND USE \

OTHER COND AND REQUIREMENTS OF THE
MARKETING ORISATION

CONDIT R RESTRICTIONS WITH REGARD TO
THE SA D EFFECTIVE USE OF THE MEDICINAL
PR C

N
.\0

64



A.  MANUFACTURER(S) RESPONSIBLE FOR BATCH RELEASE

Name and address of the manufacturer responsible for batch release

UCB Manufacturing Ireland Ltd.
Shannon Industrial Estate
Shannon, Co. Clare

Ireland

B. CONDITIONS OR RESTRICTIONS REGARDING SUPPLY AND USE

Medicinal product subject to medical prescription. 6

*
C. OTHER CONDITIONS AND REQUIREMENTS OF THE MARKETING \%
AUTHORISATION

. Periodic Safety Update Reports §

The requirements for submission of periodic safety update reports for thi dicinal product
are set out in the list of Union reference dates (EURD list) provided for under Article 107¢(7)
of Directive 2001/83/EC and any subsequent updates published S uropean medicines

web-portal. Q

D. CONDITIONS OR RESTRICTIONS WITH mQARD TO THE SAFE AND
EFFECTIVE USE OF THE MEDICINAL@ODUCT

. Risk Management Plan (RMP)

The MAH shall perform the required pharhagpvigilance activities and interventions detailed in the
agreed RMP presented in Module 1. e Marketing Authorisation and any agreed subsequent
updates of the RMP. %

An updated RMP should be submuitfed

. At the request of the ean Medicines Agency

nagement system is modified, especially as the result of new information
ay lead to a significant change to the benefit/risk profile or as the result of
harmacovigilance or risk minimisation) milestone being reached

an importa’
O
N

D

Q
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ANNEX III

O

LABELLING AND PAC@QEAFLET






PARTICULARS TO APPEAR ON THE OUTER PACKAGING

BOX OF 7 [28] [30] PATCHES

1. NAME OF THE MEDICINAL PRODUCT

Leganto 1 mg/24 h transdermal patch

rotigotine

O
2.  STATEMENT OF ACTIVE SUBSTANCE(S) . (3()
Each patch releases 1 mg of rotigotine per 24 hours. é
Each patch of 5 cm? contains 2.25 mg of rotigotine. 5&

O

3. LIST OF EXCIPIENTS

N4

Other ingredients: Poly(dimethylsiloxane, trimethylsilyl silicate)- merisate, povidoneK90,
E171, E223, E304, E307, fluoropolymer, polyester, silicone, al@um pigments (yellow95, red166,
red144, black7)

Contains E223. See leaflet for further information. \O

@)

4. PHARMACEUTICAL FORM AND CMTS

7 transdermal patches

28 transdermal patches QC)
30 transdermal patches Ob

5. METHOD AND RO&@(S) OF ADMINISTRATION

Read the package le fore use.
Transdermal use

WARNING THAT THE MEDICINAL PRODUCT MUST BE STORED OUT
E SIGHT AND REACH OF CHILDREN

Keep out of the sight and reach of children.

‘ 7. OTHER SPECIAL WARNING(S), IF NECESSARY

| 8. EXPIRY DATE

EXP:
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9. SPECIAL STORAGE CONDITIONS

Do not store above 30°C.

10. SPECIAL PRECAUTIONS FOR DISPOSAL OF UNUSED MEDICINAL PRODUCTS
OR WASTE MATERIALS DERIVED FROM SUCH MEDICINAL PRODUCTS, IF
APPROPRIATE

11. NAME AND ADDRESS OF THE MARKETING AUTHORISATION HOLDER

UCB Pharma S.A. @0
Allée de la Recherche 60 . %
B-1070 Bruxelles N\

Belgium O

12. MARKETING AUTHORISATION NUMBER(S)

EU/1/11/695/001 [7 transdermal patches] K
EU/1/11/695/003 [28 transdermal patches] @

EU/1/11/695/004 [30 transdermal patches]

13. BATCH NUMBER N

Lot: \Q

\J

-

14. GENERAL CLASSIFICATI%@R SUPPLY

Medicinal product subject to m prescription.

Q

| 15. INSTRUCTIO USE

O

| 16. INF%MHON IN BRAILLE
AJ
legan @ 4h

‘ 17.  UNIQUE IDENTIFIER - 2D BARCODE

2D barcode carrying the unique identifier included.

18.  UNIQUE IDENTIFIER - HUMAN READABLE DATA

PC:
SN:
NN:
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MULTIPACKS ONLY
OUTER LABEL (WITH BLUE BOX)

PARTICULARS TO APPEAR ON THE OUTER PACKAGING

BOX OF 84 PATCHES CONTAINING 3 BOXES OF 28 PATCHES

1. NAME OF THE MEDICINAL PRODUCT

Leganto 1 mg/24 h transdermal patch
rotigotine

2. STATEMENT OF ACTIVE SUBSTANCE(S)

Each patch releases 1 mg of rotigotine per 24 hours.
Each patch of 5 cm? contains 2.25 mg of rotigotine.

3. LIST OF EXCIPIENTS

O

Other ingredients: Poly(dimethylsiloxane, trimethylsilyl silicate)-
E171, E223, E304, E307, fluoropolymer, polyester, silicone, al
red144, black7)

Contains E223. See leaflet for further information. \O

@)

N4

merisate, povidoneK90,
um, pigments (yellow95, red166,

4. PHARMACEUTICAL FORM AND CANTENTS
»

Multipack: 84 (3 packs of 28) transdern@@s

5.  METHOD AND ROUTE@)F ADMINISTRATION

Read the package leaﬂeK@Jse

Transdermal use.

N

IGHT AND REACH OF CHILDREN

6. SPE WARNING THAT THE MEDICINAL PRODUCT MUST BE STORED OUT

@@ the sight and reach of children.

OTHER SPECIAL WARNING(S), IF NECESSARY

| 8. EXPIRY DATE

EXP:
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9. SPECIAL STORAGE CONDITIONS

Do not store above 30°C.

10. SPECIAL PRECAUTIONS FOR DISPOSAL OF UNUSED MEDICINAL PRODUCTS
OR WASTE MATERIALS DERIVED FROM SUCH MEDICINAL PRODUCTS, IF
APPROPRIATE

11. NAME AND ADDRESS OF THE MARKETING AUTHORISATION HOLDER

UCB Pharma S.A. @0
Allée de la Recherche 60 . %
B-1070 Bruxelles N\

Belgium O
L&

4

12. MARKETING AUTHORISATION NUMBER(S)

K‘b\)
&

EU/1/11/695/007 [84 transdermal patches (3 packs of 28)]

13. BATCH NUMBER L\

-

Lot: \

O

14. GENERAL CLASSIFICATION FOR SUPPLY

Medicinal product subject to medicaE iption.

A

| 15.  INSTRUCTIONS O

AN

| 16.  INFORMATIOMN BRAILLE

AN
leganto 1 mé@@)

)

| 17&~ UNIQUE IDENTIFIER - 2D BARCODE
\‘

2D barcode carrying the unique identifier included.

| 18. UNIQUE IDENTIFIER - HUMAN READABLE DATA

PC:
SN:
NN:
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MULTIPACKS ONLY
INTERMEDIATE BOX (WITHOUT BLUE BOX)
BOX OF 28 PATCHES

PARTICULARS TO APPEAR ON THE OUTER PACKAGING

1. NAME OF THE MEDICINAL PRODUCT

Leganto 1 mg/24 h transdermal patch
rotigotine

2. STATEMENT OF ACTIVE SUBSTANCE(S)

Each patch releases 1 mg of rotigotine per 24 hours.
Each patch of 5 cm? contains 2.25 mg of rotigotine.

3. LIST OF EXCIPIENTS

O

Other ingredients: Poly(dimethylsiloxane, trimethylsilyl silicate)-
E171, E223, E304, E307, fluoropolymer, polyester, silicone, al
red144, black7)

Contains E223. See leaflet for further information. \O

@)

N4

merisate, povidoneK90,
um, pigments (yellow95, red166,

4. PHARMACEUTICAL FORM AND CANTENTS
»

28 transdermal patches. Component of @pack, can’t be sold separately

o)

5.  METHOD AND ROUTE@)F ADMINISTRATION

Read the package leaﬂeK@Jse

Transdermal use.

N

IGHT AND REACH OF CHILDREN

6. SPE &»’ARNING THAT THE MEDICINAL PRODUCT MUST BE STORED OUT

@@ the sight and reach of children.

OTHER SPECIAL WARNING(S), IF NECESSARY

| 8. EXPIRY DATE

EXP:
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9. SPECIAL STORAGE CONDITIONS

Do not store above 30°C.

10. SPECIAL PRECAUTIONS FOR DISPOSAL OF UNUSED MEDICINAL PRODUCTS
OR WASTE MATERIALS DERIVED FROM SUCH MEDICINAL PRODUCTS, IF
APPROPRIATE

11. NAME AND ADDRESS OF THE MARKETING AUTHORISATION HOLDER

UCB Pharma S.A. @0
Allée de la Recherche 60 . %
B-1070 Bruxelles N\

Belgium O
L&

4

12. MARKETING AUTHORISATION NUMBER(S)

K‘b\)
&

EU/1/11/695/007 [84 transdermal patches (3 packs of 28)]

13. BATCH NUMBER L\

-

Lot: \

O

14. GENERAL CLASSIFICATION FOR SUPPLY

Medicinal product subject to medicaE iption.

A

| 15.  INSTRUCTIONS O

AN

| 16.  INFORMATIOMN BRAILLE

gt mgg}‘
W
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MINIMUM PARTICULARS TO APPEAR ON SMALL IMMEDIATE PACKAGING UNITS

SACHET LABEL

1. NAME OF THE MEDICINAL PRODUCT AND ROUTE(S) OF ADMINISTRATION

Leganto 1 mg/24 h transdermal patch
rotigotine

Transdermal use 6

2. METHOD OF ADMINISTRATION

Read the package leaflet before use.

3. EXPIRY DATE Q;v
EXP: Q}
O
4. BATCH NUMBER Ne)
\v

Lot: O

5. CONTENTS BY WEIGHT, BY ME OR BY UNIT

060

1 transdermal patch

6. OTHER \ Q

o,
O
6\0
%,

Q
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PARTICULARS TO APPEAR ON THE OUTER PACKAGING

BOX OF 7 [28] [30] PATCHES

1. NAME OF THE MEDICINAL PRODUCT

Leganto 2 mg/24 h transdermal patch
rotigotine

O

2.  STATEMENT OF ACTIVE SUBSTANCE(S) P
=
*
Each patch releases 2 mg of rotigotine per 24 hours. \
Each patch of 10 cm? contains 4.5 mg of rotigotine. O
3.  LIST OF EXCIPIENTS ) |

Other ingredients: Poly(dimethylsiloxane, trimethylsilyl silicate)-cop@lymerisate, povidoneK90,
E171, E223, E304, E307, fluoropolymer, polyester, silicone, alu @‘ﬂ, pigments (yellow95, red166,
red144, black7)

Contains E223. See leaflet for further information. Q

A\

4. PHARMACEUTICAL FORM AND COH@)ITS
7 transdermal patches

28 transdermal patches d\'
30 transdermal patches E 0

5.  METHOD AND ROl)ﬂ$‘§YOF ADMINISTRATION

Read the package leaﬂ@ore use.

Transdermal use.. Q
O
WARNING THAT THE MEDICINAL PRODUCT MUST BE STORED OUT
SIGHT AND REACH OF CHILDREN

t of the sight and reach of children.

‘ 7. OTHER SPECIAL WARNING(S), IF NECESSARY ‘

| 8. EXPIRY DATE |

EXP:
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9. SPECIAL STORAGE CONDITIONS

Do not store above 30°C.

10. SPECIAL PRECAUTIONS FOR DISPOSAL OF UNUSED MEDICINAL PRODUCTS
OR WASTE MATERIALS DERIVED FROM SUCH MEDICINAL PRODUCTS, IF
APPROPRIATE

11. NAME AND ADDRESS OF THE MARKETING AUTHORISATION HOLDER

UCB Pharma S.A. @0
Allée de la Recherche 60 . %
B-1070 Bruxelles N\

Belgium O

12. MARKETING AUTHORISATION NUMBER(S)

EU/1/11/695/010 [7 transdermal patches] K
EU/1/11/695/012 [28 transdermal patches] @

EU/1/11/695/013 [30 transdermal patches]

13. BATCH NUMBER N

Lot: \Q

\J

-

14. GENERAL CLASSIFICATI%@R SUPPLY

Medicinal product subject to m prescription.

Q

| 15. INSTRUCTIO USE

O

| 16. INF%MHON IN BRAILLE
AJ
legan @ 4h

‘ 17.  UNIQUE IDENTIFIER - 2D BARCODE

2D barcode carrying the unique identifier included.

18.  UNIQUE IDENTIFIER - HUMAN READABLE DATA

PC:
SN:
NN:
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MULTIPACKS ONLY
OUTER LABEL (WITH BLUE BOX)

PARTICULARS TO APPEAR ON THE OUTER PACKAGING

BOX OF 84 PATCHES CONTAINING 3 BOXES OF 28 PATCHES

1. NAME OF THE MEDICINAL PRODUCT

Leganto 2 mg/24 h transdermal patch
rotigotine

2. STATEMENT OF ACTIVE SUBSTANCE(S)

Each patch releases 2 mg of rotigotine per 24 hours.
Each patch of 10 cm? contains 4.5 mg of rotigotine.

3. LIST OF EXCIPIENTS

O

Other ingredients: Poly(dimethylsiloxane, trimethylsilyl silicate)-
E171, E223, E304, E307, fluoropolymer, polyester, silicone, al
red144, black7)

Contains E223. See leaflet for further information. \O

@)

N4

merisate, povidoneK90,
um, pigments (yellow95, red166,

4. PHARMACEUTICAL FORM AND CANTENTS
»

Multipack: 84 (3 packs of 28) transdern@@s

5.  METHOD AND ROUTE@)F ADMINISTRATION

Read the package leaﬂeK@Jse

Transdermal use.

N

IGHT AND REACH OF CHILDREN

6. SPE WARNING THAT THE MEDICINAL PRODUCT MUST BE STORED OUT

@@ the sight and reach of children.

OTHER SPECIAL WARNING(S), IF NECESSARY

| 8. EXPIRY DATE

EXP:
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9. SPECIAL STORAGE CONDITIONS

Do not store above 30°C.

10. SPECIAL PRECAUTIONS FOR DISPOSAL OF UNUSED MEDICINAL PRODUCTS
OR WASTE MATERIALS DERIVED FROM SUCH MEDICINAL PRODUCTS, IF
APPROPRIATE

11. NAME AND ADDRESS OF THE MARKETING AUTHORISATION HOLDER

UCB Pharma S.A. @0
Allée de la Recherche 60 . %
B-1070 Bruxelles N\

Belgium O
L&

4

12. MARKETING AUTHORISATION NUMBER(S)

K‘b\)
&

EU/1/11/695/016 [84 transdermal patches (3 packs of 28)]

13. BATCH NUMBER L\

-

Lot: \

O

14. GENERAL CLASSIFICATION FOR SUPPLY

Medicinal product subject to medicaE iption.

A

| 15.  INSTRUCTIONS O

AN

| 16.  INFORMATIOMN BRAILLE

AN
leganto 2 mé@@)

)

| 17&~ UNIQUE IDENTIFIER - 2D BARCODE
\‘

2D barcode carrying the unique identifier included.

| 18. UNIQUE IDENTIFIER - HUMAN READABLE DATA

PC:
SN:
NN:

78



PARTICULARS TO APPEAR ON THE OUTER PACKAGING

MULTIPACKS ONLY
INTERMEDIATE BOX (WITHOUT BLUE BOX)
BOX OF 28 PATCHES

1. NAME OF THE MEDICINAL PRODUCT

Leganto 2 mg/24 h transdermal patch

rotigotine b

2. STATEMENT OF ACTIVE SUBSTANCE(S)

Each patch releases 2 mg of rotigotine per 24 hours. QO

Each patch of 10 cm? contains 4.5 mg of rotigotine.

3. LIST OF EXCIPIENTS

E171, E223, E304, E307, fluoropolymer, polyester, silicone um, pigments (yellow95, red166,

red144, black7) \O
O

Other ingredients: Poly(dimethylsiloxane, trimethylsilyl silimolymerisate, povidoneK90,

Contains E223. See leaflet for further information.

O\

4. PHARMACEUTICAL FORM AN]NONTENTS
\&

28 transdermal patches. Component é@ tipack, can’t be sold separately

@)

5.  METHOD AND Roq:l$‘§5’0F ADMINISTRATION

Read the package leaﬂ@ore use.

Transdermal use.. Q
O

» WARNING THAT THE MEDICINAL PRODUCT MUST BE STORED OUT
SIGHT AND REACH OF CHILDREN

t of the sight and reach of children.

‘ 7. OTHER SPECIAL WARNING(S), IF NECESSARY

8. EXPIRY DATE

EXP:
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9. SPECIAL STORAGE CONDITIONS

Do not store above 30°C.

10. SPECIAL PRECAUTIONS FOR DISPOSAL OF UNUSED MEDICINAL PRODUCTS
OR WASTE MATERIALS DERIVED FROM SUCH MEDICINAL PRODUCTS, IF
APPROPRIATE

11. NAME AND ADDRESS OF THE MARKETING AUTHORISATION HOLDER

UCB Pharma S.A. @0
Allée de la Recherche 60 . %
B-1070 Bruxelles N\

Belgium O
L&

4

12. MARKETING AUTHORISATION NUMBER(S)

K‘b\)
&

EU/1/11/695/016 [84 transdermal patches (3 packs of 28)]

13. BATCH NUMBER L\

-

Lot: \

O

14. GENERAL CLASSIFICATION FOR SUPPLY

Medicinal product subject to medicaE iption.

A

| 15.  INSTRUCTIONS O

AN

| 16.  INFORMATIOMN BRAILLE

gt mgg}‘
W
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MINIMUM PARTICULARS TO APPEAR ON SMALL IMMEDIATE PACKAGING UNITS

SACHET LABEL

1. NAME OF THE MEDICINAL PRODUCT AND ROUTE(S) OF ADMINISTRATION

Leganto 2 mg/24 h transdermal patch
rotigotine

Transdermal use 6

2. METHOD OF ADMINISTRATION ¢\~

Read the package leaflet before use. 5&

3. EXPIRY DATE

\
EXP: Q)
&

4. BATCH NUMBER Ne)

Lot: O

5. CONTENTS BY WEIGHT, BY Y ME OR BY UNIT

1 transdermal patch 6

O
6. OTHER \ Q

o,
O
6\0
%,

Q
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PARTICULARS TO APPEAR ON THE OUTER PACKAGING

BOX OF 7 [28] [30] PATCHES

1. NAME OF THE MEDICINAL PRODUCT ‘

Leganto 3 mg/24 h transdermal patch

rotigotine
2.  STATEMENT OF ACTIVE SUBSTANCE(S) D.b ‘
=
*
Each patch releases 3 mg of rotigotine per 24 hours. \
Each patch of 15 ¢cm? contains 6.75 mg of rotigotine. O
3. LIST OF EXCIPIENTS ) |

Other ingredients: Poly(dimethylsiloxane, trimethylsilyl silicate)-cop@lymerisate, povidoneK90,
E171, E223, E304, E307, fluoropolymer, polyester, silicone, alu @‘ﬂ, pigments (yellow95, red166,
red144, black7)

Contains E223. See leaflet for further information. Q

A\

4. PHARMACEUTICAL FORM AND COH@)ITS
7 transdermal patches

28 transdermal patches d\'
30 transdermal patches E 0

5.  METHOD AND Roq:l$‘§5’0F ADMINISTRATION

Read the package leaﬂ@ore use.

Transdermal use.. Q
O
WARNING THAT THE MEDICINAL PRODUCT MUST BE STORED OUT
SIGHT AND REACH OF CHILDREN

t of the sight and reach of children.

‘ 7. OTHER SPECIAL WARNING(S), IF NECESSARY ‘

| 8. EXPIRY DATE |

EXP:
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9. SPECIAL STORAGE CONDITIONS

Do not store above 30°C.

10. SPECIAL PRECAUTIONS FOR DISPOSAL OF UNUSED MEDICINAL PRODUCTS
OR WASTE MATERIALS DERIVED FROM SUCH MEDICINAL PRODUCTS, IF
APPROPRIATE

11. NAME AND ADDRESS OF THE MARKETING AUTHORISATION HOLDER

UCB Pharma S.A. @0
Allée de la Recherche 60 . %
B-1070 Bruxelles N\

Belgium O&

12. MARKETING AUTHORISATION NUMBER(S)

EU/1/11/695/019 [7 transdermal patches] @
EU/1/11/695/021 [28 transdermal patches] QQ

EU/1/11/695/022 [30 transdermal patches]

13. BATCH NUMBER Ne)

Lot: \
%

14. GENERAL CLASSIFICAI&OR SUPPLY

Medicinal product subject t(Q&cal prescription.

| 15. INSTRUC‘T@N USE

\C)\ '

| 16. INF ATION IN BRAILLE

16@%/24 h

‘ 17.  UNIQUE IDENTIFIER — 2D BARCODE

2D barcode carrying the unique identifier included.

18.  UNIQUE IDENTIFIER - HUMAN READABLE DATA

PC:
SN:
NN:
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MULTIPACKS ONLY
OUTER LABEL (WITH BLUE BOX)

PARTICULARS TO APPEAR ON THE OUTER PACKAGING

BOX OF 84 PATCHES CONTAINING 3 BOXES OF 28 PATCHES

1. NAME OF THE MEDICINAL PRODUCT

Leganto 3 mg/24 h transdermal patch
rotigotine

2. STATEMENT OF ACTIVE SUBSTANCE(S)

Each patch releases 3 mg of rotigotine per 24 hours.
Each patch of 15 cm? contains 6.75 mg of rotigotine.

3. LIST OF EXCIPIENTS

O

Other ingredients: Poly(dimethylsiloxane, trimethylsilyl silicate)-
E171, E223, E304, E307, fluoropolymer, polyester, silicone, al
red144, black7)

Contains E223. See leaflet for further information. \O

@)

N4

merisate, povidoneK90,
um, pigments (yellow95, red166,

4. PHARMACEUTICAL FORM AND CANTENTS
»

Multipack: 84 (3 packs of 28) transdern@@s

5.  METHOD AND ROUTE@)F ADMINISTRATION

Read the package leaﬂeK@Jse

Transdermal use.

N

IGHT AND REACH OF CHILDREN

6. SPE WARNING THAT THE MEDICINAL PRODUCT MUST BE STORED OUT

@@ the sight and reach of children.

OTHER SPECIAL WARNING(S), IF NECESSARY

| 8. EXPIRY DATE

EXP:
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9. SPECIAL STORAGE CONDITIONS

Do not store above 30°C.

10. SPECIAL PRECAUTIONS FOR DISPOSAL OF UNUSED MEDICINAL PRODUCTS
OR WASTE MATERIALS DERIVED FROM SUCH MEDICINAL PRODUCTS, IF
APPROPRIATE

11. NAME AND ADDRESS OF THE MARKETING AUTHORISATION HOLDER

UCB Pharma S.A. @0
Allée de la Recherche 60 . %
B-1070 Bruxelles N\

Belgium O
L&

4

12. MARKETING AUTHORISATION NUMBER(S)

K‘b\)
&

EU/1/11/695/025 [84 transdermal patches (3 packs of 28)]

13. BATCH NUMBER L\

-

Lot: \

O

14. GENERAL CLASSIFICATION FOR SUPPLY

Medicinal product subject to medicaE iption.

A

| 15.  INSTRUCTIONS O

AN

| 16.  INFORMATIOMN BRAILLE

AN
leganto 3 mé@@)

)

| 17&~ UNIQUE IDENTIFIER - 2D BARCODE
\‘

2D barcode carrying the unique identifier included.

| 18. UNIQUE IDENTIFIER - HUMAN READABLE DATA

PC:
SN:
NN:
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PARTICULARS TO APPEAR ON THE OUTER PACKAGING

MULTIPACKS ONLY
INTERMEDIATE BOX (WITHOUT BLUE BOX)
BOX OF 28 PATCHES

1. NAME OF THE MEDICINAL PRODUCT

Leganto 3 mg/24 h transdermal patch

rotigotine b

2. STATEMENT OF ACTIVE SUBSTANCE(S)

Each patch releases 3 mg of rotigotine per 24 hours. QO

Each patch of 15 cm? contains 6.75 mg of rotigotine.

3. LIST OF EXCIPIENTS

E171, E223, E304, E307, fluoropolymer, polyester, silicone um, pigments (yellow95, red166,

red144, black7) \O
O

Other ingredients: Poly(dimethylsiloxane, trimethylsilyl silimolymerisate, povidoneK90,

Contains E223. See leaflet for further information.

O\

4. PHARMACEUTICAL FORM AN]NONTENTS
\&

28 transdermal patches. Component é@ tipack, can’t be sold separately

@)

5.  METHOD AND Roq:l$‘§5’0F ADMINISTRATION

Read the package leaﬂ@ore use.

Transdermal use.. Q
O

» WARNING THAT THE MEDICINAL PRODUCT MUST BE STORED OUT
SIGHT AND REACH OF CHILDREN

t of the sight and reach of children.

‘ 7. OTHER SPECIAL WARNING(S), IF NECESSARY

8. EXPIRY DATE

EXP:
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9. SPECIAL STORAGE CONDITIONS

Do not store above 30°C.

10. SPECIAL PRECAUTIONS FOR DISPOSAL OF UNUSED MEDICINAL PRODUCTS
OR WASTE MATERIALS DERIVED FROM SUCH MEDICINAL PRODUCTS, IF
APPROPRIATE

11. NAME AND ADDRESS OF THE MARKETING AUTHORISATION HOLDER

UCB Pharma S.A. @0
Allée de la Recherche 60 . %
B-1070 Bruxelles N\

Belgium O
L&

4

12. MARKETING AUTHORISATION NUMBER(S)

K‘b\)
&

EU/1/11/695/025 [84 transdermal patches (3 packs of 28)]

13. BATCH NUMBER L\

-

Lot: \

O

14. GENERAL CLASSIFICATION FOR SUPPLY

Medicinal product subject to medicaE iption.

A

| 15.  INSTRUCTIONS O

AN

| 16.  INFORMATIOMN BRAILLE

gt mgg}‘
W
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MINIMUM PARTICULARS TO APPEAR ON SMALL IMMEDIATE PACKAGING UNITS

SACHET LABEL

1. NAME OF THE MEDICINAL PRODUCT AND ROUTE(S) OF ADMINISTRATION

Leganto 3 mg/24 h transdermal patch
rotigotine

Transdermal use 6

2. METHOD OF ADMINISTRATION

Read the package leaflet before use.

3. EXPIRY DATE Q;v
EXP: Q}
O
4. BATCH NUMBER Ne)
\v

Lot: O

5. CONTENTS BY WEIGHT, BY ME OR BY UNIT

060

1 transdermal patch

6. OTHER \ Q

o,
O
6\0
%,

Q
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PARTICULARS TO APPEAR ON THE OUTER PACKAGING

BOX OF 7 [28] [30] PATCHES

1. NAME OF THE MEDICINAL PRODUCT

Leganto 4 mg/24 h transdermal patch

rotigotine

O
2.  STATEMENT OF ACTIVE SUBSTANCE(S) . (3()
Each patch releases 4 mg of rotigotine per 24 hours. é
Each patch of 20 cm? contains 9.0 mg of rotigotine. 5&

O

3. LIST OF EXCIPIENTS

N4

Other ingredients: Poly(dimethylsiloxane, trimethylsilyl silicate)- merisate, povidoneK90,
E171, E223, E304, E307, fluoropolymer, polyester, silicone, al@um pigments (yellow95, red166,
red144, black7)

Contains E223. See leaflet for further information. \O

@)

4. PHARMACEUTICAL FORM AND CMTS

7 transdermal patches

28 transdermal patches QC)
30 transdermal patches Ob

5. METHOD AND RO&@(S) OF ADMINISTRATION

Read the package le fore use.
Transdermal use

WARNING THAT THE MEDICINAL PRODUCT MUST BE STORED OUT
E SIGHT AND REACH OF CHILDREN

Keep out of the sight and reach of children.

‘ 7. OTHER SPECIAL WARNING(S), IF NECESSARY

| 8. EXPIRY DATE

EXP:
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9. SPECIAL STORAGE CONDITIONS

Do not store above 30°C.

10. SPECIAL PRECAUTIONS FOR DISPOSAL OF UNUSED MEDICINAL PRODUCTS
OR WASTE MATERIALS DERIVED FROM SUCH MEDICINAL PRODUCTS, IF
APPROPRIATE

11. NAME AND ADDRESS OF THE MARKETING AUTHORISATION HOLDER

UCB Pharma S.A. @0
Allée de la Recherche 60 . %
B-1070 Bruxelles N\

Belgium O

12. MARKETING AUTHORISATION NUMBER(S)

EU/1/11/695/028 [7 transdermal patches] K
EU/1/11/695/030 [28 transdermal patches] @

EU/1/11/695/031 [30 transdermal patches]

13. BATCH NUMBER N

Lot: \Q

\J

-

14. GENERAL CLASSIFICATI%@R SUPPLY

Medicinal product subject to m prescription.

Q

| 15. INSTRUCTIO USE

O

| 16. INF%MHON IN BRAILLE
AJ
legan @ 4h

‘ 17.  UNIQUE IDENTIFIER - 2D BARCODE

2D barcode carrying the unique identifier included.

18.  UNIQUE IDENTIFIER - HUMAN READABLE DATA

PC:
SN:
NN:
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PARTICULARS TO APPEAR ON THE OUTER PACKAGING

MULTIPACKS ONLY
OUTER LABEL (WITH BLUE BOX)
BOX OF 84 PATCHES CONTAINING 3 BOXES OF 28 PATCHES

1. NAME OF THE MEDICINAL PRODUCT ‘

Leganto 4 mg/24 h transdermal patch

rotigotine
O
2. STATEMENT OF ACTIVE SUBSTANCE(S) . ('3() |
Each patch releases 4 mg of rotigotine per 24 hours. é
Each patch of 20 cm? contains 9.0 mg of rotigotine. 5&

3. LIST OF EXCIPIENTS

4 ‘

™
Other ingredients: Poly(dimethylsiloxane, trimethylsilyl silicate)-cop@lymerisate, povidoneK90,
E171, E223, E304, E307, fluoropolymer, polyester, silicone, alu @‘ﬂ, pigments (yellow95, red166,
red144, black7)

Contains E223. See leaflet for further information. Q

A\

4. PHARMACEUTICAL FORM AND CONTENTS

Multipack: 84 (3 packs of 28) transdermal &’:Sl'es

>

5.  METHOD AND ROUTE(&@KDMINISTRATION

Read the package leaflet bef &e.
Transdermal use. \Q

ING THAT THE MEDICINAL PRODUCT MUST BE STORED OUT
T AND REACH OF CHILDREN

6. SPECIA

e sight and reach of children.

‘ 7.  OTHER SPECIAL WARNIN G(S), IF NECESSARY ‘

| 8. EXPIRY DATE |

EXP:
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9. SPECIAL STORAGE CONDITIONS

Do not store above 30°C.

10. SPECIAL PRECAUTIONS FOR DISPOSAL OF UNUSED MEDICINAL PRODUCTS
OR WASTE MATERIALS DERIVED FROM SUCH MEDICINAL PRODUCTS, IF
APPROPRIATE

11. NAME AND ADDRESS OF THE MARKETING AUTHORISATION HOLDER

UCB Pharma S.A. @0
Allée de la Recherche 60 . %
B-1070 Bruxelles N\

Belgium O
L&

4

12. MARKETING AUTHORISATION NUMBER(S)

K‘b\)
&

EU/1/11/695/034 [84 transdermal patches (3 packs of 28)]

13. BATCH NUMBER L\

-

Lot: \

O

14. GENERAL CLASSIFICATION FOR SUPPLY

Medicinal product subject to medicaE iption.

A

| 15.  INSTRUCTIONS O

AN

| 16.  INFORMATIOMN BRAILLE

AN
leganto 4 mé@@)

)

| 17&~ UNIQUE IDENTIFIER - 2D BARCODE
\‘

2D barcode carrying the unique identifier included.

| 18. UNIQUE IDENTIFIER - HUMAN READABLE DATA

PC:
SN:
NN:
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PARTICULARS TO APPEAR ON THE OUTER PACKAGING

MULTIPACKS ONLY
INTERMEDIATE BOX (WITHOUT BLUE BOX)
BOX OF 28 PATCHES

1. NAME OF THE MEDICINAL PRODUCT

Leganto 4 mg/24 h transdermal patch

rotigotine b

2. STATEMENT OF ACTIVE SUBSTANCE(S)

Each patch releases 4 mg of rotigotine per 24 hours. QO

Each patch of 20 cm? contains 9.0 mg of rotigotine.

3. LIST OF EXCIPIENTS

E171, E223, E304, E307, fluoropolymer, polyester, silicone um, pigments (yellow95, red166,

red144, black7) \O
O

Other ingredients: Poly(dimethylsiloxane, trimethylsilyl silimolymerisate, povidoneK90,

Contains E223. See leaflet for further information.

O\

4. PHARMACEUTICAL FORM AN]NONTENTS
\&

28 transdermal patches. Component é@ tipack, can’t be sold separately

@)

5.  METHOD AND Roq:l$‘§5’0F ADMINISTRATION

Read the package leaﬂ@ore use.

Transdermal use.. Q
O

» WARNING THAT THE MEDICINAL PRODUCT MUST BE STORED OUT
SIGHT AND REACH OF CHILDREN

t of the sight and reach of children.

‘ 7. OTHER SPECIAL WARNING(S), IF NECESSARY

8. EXPIRY DATE

EXP:
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9. SPECIAL STORAGE CONDITIONS

Do not store above 30°C.

10. SPECIAL PRECAUTIONS FOR DISPOSAL OF UNUSED MEDICINAL PRODUCTS
OR WASTE MATERIALS DERIVED FROM SUCH MEDICINAL PRODUCTS, IF
APPROPRIATE

11. NAME AND ADDRESS OF THE MARKETING AUTHORISATION HOLDER

UCB Pharma S.A. @0
Allée de la Recherche 60 . %
B-1070 Bruxelles N\

Belgium O
L&

4

12. MARKETING AUTHORISATION NUMBER(S)

K‘b\)
&

EU/1/11/695/034 [84 transdermal patches (3 packs of 28)]

13. BATCH NUMBER L\

-

Lot: \

O

14. GENERAL CLASSIFICATION FOR SUPPLY

Medicinal product subject to medicaE iption.

A

| 15.  INSTRUCTIONS O

AN

| 16.  INFORMATIOMN BRAILLE

epto s mgg}‘
W
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MINIMUM PARTICULARS TO APPEAR ON SMALL IMMEDIATE PACKAGING UNITS

SACHET LABEL

1. NAME OF THE MEDICINAL PRODUCT AND ROUTE(S) OF ADMINISTRATION

Leganto 4 mg/24 h transdermal patch
rotigotine

Transdermal use 6

2. METHOD OF ADMINISTRATION ¢\~

Read the package leaflet before use. 5&

3. EXPIRY DATE

\
EXP: Q)
&

4. BATCH NUMBER Ne)

Lot: O

5. CONTENTS BY WEIGHT, BY Y ME OR BY UNIT

1 transdermal patch 6

O
6. OTHER \ Q

o,
O
6\0
%,

Q

95




PARTICULARS TO APPEAR ON THE OUTER PACKAGING

BOX OF 7 [28] [30] PATCHES

1. NAME OF THE MEDICINAL PRODUCT

Leganto 6 mg/24 h transdermal patch

rotigotine

O
2.  STATEMENT OF ACTIVE SUBSTANCE(S) . (3()
Each patch releases 6 mg of rotigotine per 24 hours. é
Each patch of 30 cm? contains 13.5 mg of rotigotine. 5&

O

3. LIST OF EXCIPIENTS

N4

Other ingredients: Poly(dimethylsiloxane, trimethylsilyl silicate)- merisate, povidoneK90,
E171, E223, E304, E307, fluoropolymer, polyester, silicone, al@um pigments (yellow95, red166,
red144, black7)

Contains E223. See leaflet for further information. \O

@)

4. PHARMACEUTICAL FORM AND CMTS

7 transdermal patches

28 transdermal patches QC)
30 transdermal patches Ob

5. METHOD AND RO&@(S) OF ADMINISTRATION

Read the package le fore use.
Transdermal use

WARNING THAT THE MEDICINAL PRODUCT MUST BE STORED OUT
E SIGHT AND REACH OF CHILDREN

Keep out of the sight and reach of children.

‘ 7. OTHER SPECIAL WARNING(S), IF NECESSARY

| 8. EXPIRY DATE

EXP:
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9. SPECIAL STORAGE CONDITIONS

Do not store above 30°C.

10. SPECIAL PRECAUTIONS FOR DISPOSAL OF UNUSED MEDICINAL PRODUCTS
OR WASTE MATERIALS DERIVED FROM SUCH MEDICINAL PRODUCTS, IF
APPROPRIATE

11. NAME AND ADDRESS OF THE MARKETING AUTHORISATION HOLDER

UCB Pharma S.A. @0
Allée de la Recherche 60 . %
B-1070 Bruxelles N\

Belgium O

12. MARKETING AUTHORISATION NUMBER(S)

EU/1/11/695/037 [7 transdermal patches] K
EU/1/11/695/039 [28 transdermal patches] @

EU/1/11/695/040 [30 transdermal patches]

13. BATCH NUMBER N

Lot: \Q

\J

-

14. GENERAL CLASSIFICATI%@R SUPPLY

Medicinal product subject to m prescription.

Q

| 15. INSTRUCTIO USE

O

| 16. INF%MHON IN BRAILLE
AJ
legan @ 4h

‘ 17.  UNIQUE IDENTIFIER - 2D BARCODE

2D barcode carrying the unique identifier included.

18.  UNIQUE IDENTIFIER - HUMAN READABLE DATA

PC:
SN:
NN:
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PARTICULARS TO APPEAR ON THE OUTER PACKAGING

MULTIPACKS ONLY
OUTER LABEL (WITH BLUE BOX)
BOX OF 84 PATCHES CONTAINING 3 BOXES OF 28 PATCHES

1. NAME OF THE MEDICINAL PRODUCT

Leganto 6 mg/24 h transdermal patch

rotigotine b

2. STATEMENT OF ACTIVE SUBSTANCE(S) ¢\

Each patch releases 6 mg of rotigotine per 24 hours. 5@0

Each patch of 30 cm? contains 13.5 mg of rotigotine.

3. LIST OF EXCIPIENTS

A

Other ingredients: Poly(dimethylsiloxane, trimethylsilyl silicat olymerisate, povidoneK90,
E171, E223, E304, E307, fluoropolymer, polyester, silicone um, pigments (yellow95, red166,

red144.f, black7) . ) \O

Contains E223. See leaflet for further information.

(\

4. PHARMACEUTICAL FORM ANWONTENTS

Multipack: 84 (3 packs of 28) transdé@atches

5.  METHOD AND Roq:li@’m ADMINISTRATION

Read the package leaﬂ@ore use.

Transdermal use.. Q
O

WARNING THAT THE MEDICINAL PRODUCT MUST BE STORED OUT
SIGHT AND REACH OF CHILDREN

t of the sight and reach of children.

‘ 7. OTHER SPECIAL WARNING(S), IF NECESSARY

8. EXPIRY DATE

EXP:
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9. SPECIAL STORAGE CONDITIONS

Do not store above 30°C.

10. SPECIAL PRECAUTIONS FOR DISPOSAL OF UNUSED MEDICINAL PRODUCTS
OR WASTE MATERIALS DERIVED FROM SUCH MEDICINAL PRODUCTS, IF
APPROPRIATE

11. NAME AND ADDRESS OF THE MARKETING AUTHORISATION HOLDER

UCB Pharma S.A. @0
Allée de la Recherche 60 . %
B-1070 Bruxelles N\

Belgium O
L&

4

12. MARKETING AUTHORISATION NUMBER(S)

K‘b\)
&

EU/1/11/695/043 [84 transdermal patches (3 packs of 28)]

13. BATCH NUMBER L\

-

Lot: \

O

14. GENERAL CLASSIFICATION FOR SUPPLY

Medicinal product subject to medicaE iption.

A

| 15.  INSTRUCTIONS O

AN

| 16.  INFORMATIOMN BRAILLE

AN
leganto 6 mé@@)

)

| 17&~ UNIQUE IDENTIFIER - 2D BARCODE
\‘

2D barcode carrying the unique identifier included.

| 18. UNIQUE IDENTIFIER - HUMAN READABLE DATA

PC:
SN:
NN:
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PARTICULARS TO APPEAR ON THE OUTER PACKAGING

MULTIPACKS ONLY
INTERMEDIATE BOX (WITHOUT BLUE BOX)
BOX OF 28 PATCHES

1. NAME OF THE MEDICINAL PRODUCT

Leganto 6 mg/24 h transdermal patch

rotigotine b

2. STATEMENT OF ACTIVE SUBSTANCE(S)

Each patch releases 6 mg of rotigotine per 24 hours. QO

Each patch of 30 cm? contains 13.5 mg of rotigotine.

3. LIST OF EXCIPIENTS

E171, E223, E304, E307, fluoropolymer, polyester, silicone um, pigments (yellow95, red166,

red144, black7) \O
O

Other ingredients: Poly(dimethylsiloxane, trimethylsilyl silimolymerisate, povidoneK90,

Contains E223. See leaflet for further information.

O

4. PHARMACEUTICAL FORM AN]NONTENTS
\&

28 transdermal patches. Component é@ tipack, can’t be sold separately

@)

5.  METHOD AND Roq:l$‘§5’0F ADMINISTRATION

Read the package leaﬂ@ore use.

Transdermal use.. Q
O

» WARNING THAT THE MEDICINAL PRODUCT MUST BE STORED OUT
SIGHT AND REACH OF CHILDREN

t of the sight and reach of children.

‘ 7. OTHER SPECIAL WARNING(S), IF NECESSARY

8. EXPIRY DATE

EXP:
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9. SPECIAL STORAGE CONDITIONS

Do not store above 30°C.

10. SPECIAL PRECAUTIONS FOR DISPOSAL OF UNUSED MEDICINAL PRODUCTS
OR WASTE MATERIALS DERIVED FROM SUCH MEDICINAL PRODUCTS, IF
APPROPRIATE

11. NAME AND ADDRESS OF THE MARKETING AUTHORISATION HOLDER

UCB Pharma S.A. @0
Allée de la Recherche 60 . %
B-1070 Bruxelles N\

Belgium O
L&

4

12. MARKETING AUTHORISATION NUMBER(S)

K‘b\)
&

EU/1/11/695/043 [84 transdermal patches (3 packs of 28)]

13. BATCH NUMBER L\

-

Lot: \

O

14. GENERAL CLASSIFICATION FOR SUPPLY

Medicinal product subject to medicaE iption.

A

| 15.  INSTRUCTIONS O

AN

| 16.  INFORMATIOMN BRAILLE

_— mgg}‘
W
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MINIMUM PARTICULARS TO APPEAR ON SMALL IMMEDIATE PACKAGING UNITS

SACHET LABEL

1. NAME OF THE MEDICINAL PRODUCT AND ROUTE(S) OF ADMINISTRATION

Leganto 6 mg/24 h transdermal patch
rotigotine

Transdermal use 6

2. METHOD OF ADMINISTRATION

Read the package leaflet before use.

3. EXPIRY DATE Q;v
EXP: Q}
O
4. BATCH NUMBER Ne)
\v

Lot: O

5. CONTENTS BY WEIGHT, BY Y ME OR BY UNIT

060

1 transdermal patch

6. OTHER \ Q

o,
O
6\0
%,

Q
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PARTICULARS TO APPEAR ON THE OUTER PACKAGING

BOX OF 7 [28] [30] PATCHES

1. NAME OF THE MEDICINAL PRODUCT

Leganto 8 mg/24 h transdermal patch
rotigotine

O

2.  STATEMENT OF ACTIVE SUBSTANCE(S) P
Rl

Each patch releases 8 mg of rotigotine per 24 hours. \

Each patch of 40 cm? contains 18.0 mg of rotigotine. O

3.  LIST OF EXCIPIENTS ) |

Other ingredients: Poly(dimethylsiloxane, trimethylsilyl silicate)-cop@lymerisate, povidoneK90,
E171, E223, E304, E307, fluoropolymer, polyester, silicone, alu @‘ﬂ, pigments (yellow95, red166,
red144, black7)

Contains E223. See leaflet for further information. Q

A\

4. PHARMACEUTICAL FORM AND COH@)ITS
7 transdermal patches

28 transdermal patches d\'
30 transdermal patches E 0

5.  METHOD AND Roq:l$‘§5’0F ADMINISTRATION

Read the package leaﬂ@ore use.

Transdermal use.. Q
O
WARNING THAT THE MEDICINAL PRODUCT MUST BE STORED OUT
SIGHT AND REACH OF CHILDREN

t of the sight and reach of children.

‘ 7. OTHER SPECIAL WARNING(S), IF NECESSARY ‘

| 8. EXPIRY DATE |

EXP:
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9. SPECIAL STORAGE CONDITIONS

Do not store above 30°C.

10. SPECIAL PRECAUTIONS FOR DISPOSAL OF UNUSED MEDICINAL PRODUCTS
OR WASTE MATERIALS DERIVED FROM SUCH MEDICINAL PRODUCTS, IF
APPROPRIATE

11. NAME AND ADDRESS OF THE MARKETING AUTHORISATION HOLDER

UCB Pharma S.A. @0
Allée de la Recherche 60 . %
B-1070 Bruxelles N\

Belgium O

12. MARKETING AUTHORISATION NUMBER(S)

EU/1/11/695/046 [7 transdermal patches] K
EU/1/11/695/048 [28 transdermal patches] @

EU/1/11/695/049 [30 transdermal patches]

13. BATCH NUMBER N

Lot: \Q

\J

-

| 14. GENERAL CLASSIFICAT'%@R SUPPLY

Medicinal product subject to m prescription.

O
[ 15.  INSTRUCTIONS,ONNGSE

>

| 16.  INFORMARI®ON IN BRAILLE

\A\\/
leganto 8 rr@
)

| 17. gé;NIQUE IDENTIFIER - 2D BARCODE

2D barcode carrying the unique identifier included.

18.  UNIQUE IDENTIFIER - HUMAN READABLE DATA

PC:
SN:
NN:
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PARTICULARS TO APPEAR ON THE OUTER PACKAGING

MULTIPACKS ONLY
OUTER LABEL (WITH BLUE BOX)
BOX OF 84 PATCHES CONTAINING 3 BOXES OF 28 PATCHES

1. NAME OF THE MEDICINAL PRODUCT

Leganto 8 mg/24 h transdermal patch

rotigotine b

2. STATEMENT OF ACTIVE SUBSTANCE(S) ¢\

Each patch releases 8 mg of rotigotine per 24 hours. 5@0

Each patch of 40 cm? contains 18.0 mg of rotigotine.

3. LIST OF EXCIPIENTS

A

Other ingredients: Poly(dimethylsiloxane, trimethylsilyl silicat olymerisate, povidoneK90,
E171, E223, E304, E307, fluoropolymer, polyester, silicone um, pigments (yellow95, red166,

red144.f, black7) _ _ \O

Contains E223. See leaflet for further information.

(\

4. PHARMACEUTICAL FORM ANWONTENTS

Multipack: 84 (3 packs of 28) transdé@atches

5.  METHOD AND Roq:l$‘§5’0F ADMINISTRATION

Read the package leaﬂ@ore use.

Transdermal use.. Q
O

WARNING THAT THE MEDICINAL PRODUCT MUST BE STORED OUT
SIGHT AND REACH OF CHILDREN

t of the sight and reach of children.

‘ 7. OTHER SPECIAL WARNING(S), IF NECESSARY

8. EXPIRY DATE

EXP:
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9. SPECIAL STORAGE CONDITIONS

Do not store above 30°C.

10. SPECIAL PRECAUTIONS FOR DISPOSAL OF UNUSED MEDICINAL PRODUCTS
OR WASTE MATERIALS DERIVED FROM SUCH MEDICINAL PRODUCTS, IF
APPROPRIATE

11. NAME AND ADDRESS OF THE MARKETING AUTHORISATION HOLDER

UCB Pharma S.A. @0
Allée de la Recherche 60 . %
B-1070 Bruxelles N\

Belgium O
L&

4

12. MARKETING AUTHORISATION NUMBER(S)

K‘b\)
&

EU/1/11/695/052 [84 transdermal patches (3 packs of 28)]

| 13. BATCH NUMBER -\

-

Lot: \
Q)

| 14.  GENERAL CLASSIFICATION FOR SUPPLY

Medicinal product subject to medical pr (@ion.

VN

| 15. INSTRUCTIONS ON qeﬁ)
N\

| 16.  INFORMATIOMNNN BRAILLE

>

\"4
leganto 8 mg£24®

e\

[17. “@UE IDENTIFIER — 2D BARCODE

2D§ode carrying the unique identifier included.

| 18. UNIQUE IDENTIFIER - HUMAN READABLE DATA

PC:
SN:
NN:
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MULTIPACKS ONLY
INTERMEDIATE BOX (WITHOUT BLUE BOX)
BOX OF 28 PATCHES

PARTICULARS TO APPEAR ON THE OUTER PACKAGING

1. NAME OF THE MEDICINAL PRODUCT

Leganto 8 mg/24 h transdermal patch
rotigotine

2. STATEMENT OF ACTIVE SUBSTANCE(S)

Each patch releases 8 mg of rotigotine per 24 hours.
Each patch of 40 cm? contains 18.0 mg of rotigotine.

3. LIST OF EXCIPIENTS

O

Other ingredients: Poly(dimethylsiloxane, trimethylsilyl silicate)-
E171, E223, E304, E307, fluoropolymer, polyester, silicone, al
red144, black7)

Contains E223. See leaflet for further information. \O

@)

N4

merisate, povidoneK90,
um, pigments (yellow95, red166,

4. PHARMACEUTICAL FORM AND CANTENTS
»

28 transdermal patches. Component of @pack, can’t be sold separately

o)

5.  METHOD AND ROUTE@)F ADMINISTRATION

Read the package leaﬂeK@Jse

Transdermal use.

N

IGHT AND REACH OF CHILDREN

6. SPE WARNING THAT THE MEDICINAL PRODUCT MUST BE STORED OUT

@@ the sight and reach of children.

OTHER SPECIAL WARNING(S), IF NECESSARY

| 8. EXPIRY DATE

EXP:
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9. SPECIAL STORAGE CONDITIONS

Do not store above 30°C.

10. SPECIAL PRECAUTIONS FOR DISPOSAL OF UNUSED MEDICINAL PRODUCTS
OR WASTE MATERIALS DERIVED FROM SUCH MEDICINAL PRODUCTS, IF
APPROPRIATE

11. NAME AND ADDRESS OF THE MARKETING AUTHORISATION HOLDER

UCB Pharma S.A. @0
Allée de la Recherche 60 . %
B-1070 Bruxelles N\

Belgium O
L&

4

12. MARKETING AUTHORISATION NUMBER(S)

K‘b\)
&

EU/1/11/695/052 [84 transdermal patches (3 packs of 28)]

13. BATCH NUMBER L\

-

Lot: \

O

14. GENERAL CLASSIFICATION FOR SUPPLY

Medicinal product subject to medicaE iption.

A

| 15.  INSTRUCTIONS O

AN

| 16.  INFORMATIOMN BRAILLE

gt mgg}‘
W
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MINIMUM PARTICULARS TO APPEAR ON SMALL IMMEDIATE PACKAGING UNITS

SACHET LABEL

1. NAME OF THE MEDICINAL PRODUCT AND ROUTE(S) OF ADMINISTRATION

Leganto 8 mg/24 h transdermal patch
rotigotine

Transdermal use 6

2. METHOD OF ADMINISTRATION

Read the package leaflet before use.

3. EXPIRY DATE Q;v
EXP: Q}
O
4. BATCH NUMBER Ne)
\v

Lot: O

5. CONTENTS BY WEIGHT, BY Y ME OR BY UNIT

060

1 transdermal patch

6. OTHER \ Q

o,
O
6\0
%,

Q
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PARTICULARS TO APPEAR ON THE OUTER PACKAGING

BOX OF 28 PATCHES -TREATMENT INITIATION PACK - 4 WEEK TREATMENT
SCHEDULE

1. NAME OF THE MEDICINAL PRODUCT

Leganto
2 mg/24 h
4 mg/24 h

6 mg/24 h 6
8 mg/24 h
Transdermal patch

rotigotine é

2. STATEMENT OF ACTIVE SUBSTANCE(S) \\\'

Leganto 2 mg/24 h K
Each patch releases 2 mg of rotigotine per 24 hours. @

Each patch of 10 cm? contains 4.5 mg of rotigotine.

Leganto 4 mg/24 h OQ
Each patch releases 4 mg of rotigotine per 24 hours.
Each patch of 20 cm? contains 9.0 mg of rotigotine.o

Leganto 6 mg/24 h Q
Each patch releases 6 mg of rotigotine per IS.
Each patch of 30 cm? contains 13.5 mg 6 fgotine.

Leganto 8 mg/24 h Qe

Each patch releases 8 mg of roti per 24 hours.
Each patch of 40 cm? contai 0 mg of rotigotine.

3. LIST OF E}(&NTS

\\
*
Other ingredicht8=Poly(dimethylsiloxane, trimethylsilyl silicate)-copolymerisate, povidoneK90,
E171,E2 4, E307, fluoropolymer, polyester, silicone, aluminium, pigments (yellow95, red166,

redl k7)
C 1 223. See leaflet for further information.

| 4. PHARMACEUTICAL FORM AND CONTENTS

Treatment initiation pack

Each pack of 28 transdermal patches for a 4 week treatment schedule contains:
7 transdermal patches of Leganto 2 mg/24 h

7 transdermal patches of Leganto 4 mg/24 h

7 transdermal patches of Leganto 6 mg/24 h

7 transdermal patches of Leganto 8 mg/24 h
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S. METHOD AND ROUTE(S) OF ADMINISTRATION

Read the package leaflet before use.
Transdermal use.

6. SPECIAL WARNING THAT THE MEDICINAL PRODUCT MUST BE STORED OUT
OF THE SIGHT AND REACH OF CHILDREN

Keep out of the sight and reach of children.

| 7. OTHER SPECIAL WARNING(S), IF NECESSARY r).b
\ %4
&2
| 8. EXPIRY DATE O\
N4

EXP:

<$°(//

| 9. SPECIAL STORAGE CONDITIONS

2

Do not store above 30°C. §Q\
O

10. SPECIAL PRECAUTIONS FOR DISPOSAL NUSED MEDICINAL PRODUCTS
OR WASTE MATERIALS DERIVED FR CH MEDICINAL PRODUCTS, IF

APPROPRIATE P
\\
n\.

11. NAME AND ADDRESS OF TH mRKETIN G AUTHORISATION HOLDER

UCB Pharma S.A. b
Allée de la Recherche 60 KO
B-1070 Bruxelles Q
Belgium \

| 12. MARKE;:&E@Q&UTHORISATION NUMBER(S)

W\
EU/1/11/69®\
)

| 13. %ATCH NUMBER

Lot:

14. GENERAL CLASSIFICATION FOR SUPPLY

Medicinal product subject to medical prescription.
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| 15.

INSTRUCTIONS ON USE

| 16.

INFORMATION IN BRAILLE

leganto 2 mg/24 h, 4 mg/24 h, 6 mg/24 h, 8 mg/24 h

| 17.

UNIQUE IDENTIFIER - 2D BARCODE

2D barcode carrying the unique identifier included.

| 18.

UNIQUE IDENTIFIER - HUMAN READABLE DATA

PC:

SN:
NN:
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PARTICULARS TO APPEAR ON THE OUTER PACKAGING

BOX OF 7 PATCHES — WEEK 1

1. NAME OF THE MEDICINAL PRODUCT

Leganto 2 mg/24 h transdermal patch
rotigotine

2. STATEMENT OF ACTIVE SUBSTANCE(S)

n.b\

Each patch releases 2 mg of rotigotine per 24 hours.
Each patch of 10 cm? contains 4.5 mg of rotigotine.

o)

L

.\6‘-’

3. LIST OF EXCIPIENTS

4

Other ingredients: Poly(dimethylsiloxane, trimethylsilyl silicate)-co

red144, black7)

(

merisate, povidoneK90,

E171, E223, E304, E307, fluoropolymer, polyester, silicone, alu S , pigments (yellow95, red166,

Contains E223. See leaflet for further information.

\

4. PHARMACEUTICAL FORM AND CONTENTS

7 transdermal patches. Q
Week 1.

A\‘*O

5.  METHOD AND ROUTE(S)OF ADMINISTRATION

Transdermal use.
Read the package leaﬂ@ore use.

.
AN

VARNING THAT THE MEDICINAL PRODUCT MUST BE STORED OUT

6 SPE
IGHT AND REACH OF CHILDREN

@@ the sight and reach of children.

OTHER SPECIAL WARNING(S), IF NECESSARY

| 8. EXPIRY DATE

EXP:
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9. SPECIAL STORAGE CONDITIONS

Do not store above 30°C.

10. SPECIAL PRECAUTIONS FOR DISPOSAL OF UNUSED MEDICINAL PRODUCTS
OR WASTE MATERIALS DERIVED FROM SUCH MEDICINAL PRODUCTS, IF
APPROPRIATE

11. NAME AND ADDRESS OF THE MARKETING AUTHORISATION HOLDER

UCB Pharma S.A. @O
Allée de la Recherche 60 . %
B-1070 Bruxelles N\

Belgium O
L&

4

12. MARKETING AUTHORISATION NUMBER(S)

K‘b\)
&

EU/1/11/695/055

13. BATCH NUMBER L\

-

Lot: \

O

14. GENERAL CLASSIFICATION FOR SUPPLY

Medicinal product subject to medicaE iption.

A

| 15.  INSTRUCTIONS O

AN

| 16.  INFORMATIOMN BRAILLE

gt mgg}‘
W
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MINIMUM PARTICULARS TO APPEAR ON SMALL IMMEDIATE PACKAGING UNITS

SACHET LABEL - WEEK 1

1. NAME OF THE MEDICINAL PRODUCT AND ROUTE(S) OF ADMINISTRATION

Leganto 2 mg/24 h transdermal patch
rotigotine

Transdermal use 6

Week 1 . \%

2. METHOD OF ADMINISTRATION

Read the package leaflet before use.

3.  EXPIRY DATE &,\
EXP: (\

4. BATCH NUMBER

P

Lot:

O

5. CONTENTS BY WEIGHT, BYVOLUME OR BY UNIT

1 transdermal patch QKQ

N\
6. OTHER _ A,b‘

<
6\0
%,

Q
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PARTICULARS TO APPEAR ON THE OUTER PACKAGING

BOX OF 7 PATCHES — WEEK 2

1. NAME OF THE MEDICINAL PRODUCT

Leganto 4 mg/24 h transdermal patch

rotigotine

O
2.  STATEMENT OF ACTIVE SUBSTANCE(S) . (3()
Each patch releases 4 mg of rotigotine per 24 hours. é
Each patch of 20 cm? contains 9.0 mg of rotigotine. Q

3. LIST OF EXCIPIENTS

XN
>

Other ingredients: Poly(dimethylsiloxane, trimethylsilyl silicate)—c@%merisate, povidoneK90,
E171, E223, E304, E307, fluoropolymer, polyester, silicone, al@um, pigments (yellow95, red166,
red144, black7)

Contains E223. See leaflet for further information. \O

@)

4. PHARMACEUTICAL FORM AND CANTENTS

7 transdermal patches.

0 3
Week 2. 0
O

5.  METHOD AND Roq:l$‘§5’0F ADMINISTRATION

Read the package leaﬂ?%ore use.

Transdermal use.. Q
O

» WARNING THAT THE MEDICINAL PRODUCT MUST BE STORED OUT
SIGHT AND REACH OF CHILDREN

t of the sight and reach of children.

‘ 7. OTHER SPECIAL WARNING(S), IF NECESSARY

8. EXPIRY DATE

EXP:
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9. SPECIAL STORAGE CONDITIONS

Do not store above 30°C.

10. SPECIAL PRECAUTIONS FOR DISPOSAL OF UNUSED MEDICINAL PRODUCTS
OR WASTE MATERIALS DERIVED FROM SUCH MEDICINAL PRODUCTS, IF
APPROPRIATE

11. NAME AND ADDRESS OF THE MARKETING AUTHORISATION HOLDER

UCB Pharma S.A. @O
Allée de la Recherche 60 . %
B-1070 Bruxelles N\

Belgium O
L&

4

12. MARKETING AUTHORISATION NUMBER(S)

K‘b\)
&

EU/1/11/695/055

13. BATCH NUMBER L\

-

Lot: \

O

14. GENERAL CLASSIFICATION FOR SUPPLY

Medicinal product subject to medicaE iption.

A

| 15.  INSTRUCTIONS O

AN

| 16.  INFORMATIOMN BRAILLE

epto s mgg}‘
W
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MINIMUM PARTICULARS TO APPEAR ON SMALL IMMEDIATE PACKAGING UNITS

SACHET LABEL - WEEK 2

1. NAME OF THE MEDICINAL PRODUCT AND ROUTE(S) OF ADMINISTRATION

Leganto 4 mg/24 h transdermal patch
rotigotine

Transdermal use 6

Week 2 . \%

2. METHOD OF ADMINISTRATION

Read the package leaflet before use.

3.  EXPIRY DATE &,\
EXP: (\

4. BATCH NUMBER

P

Lot:

O

5. CONTENTS BY WEIGHT, BYVOLUME OR BY UNIT

1 transdermal patch QKQ

N\
6. OTHER _ A,b‘

<
6\0
%,

Q
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PARTICULARS TO APPEAR ON THE OUTER PACKAGING

BOX OF 7 PATCHES — WEEK 3

1. NAME OF THE MEDICINAL PRODUCT

Leganto 6 mg/24 h transdermal patch

rotigotine

O
2.  STATEMENT OF ACTIVE SUBSTANCE(S) . (3()
Each patch releases 6 mg of rotigotine per 24 hours. é
Each patch of 30 cm? contains 13.5 mg of rotigotine. 5&

3. LIST OF EXCIPIENTS

Other ingredients: Poly(dimethylsiloxane, trimethylsilyl silicate)- merisate, povidoneK90,
E171, E223, E304, E307, fluoropolymer, polyester, silicone, al@um, pigments (yellow95, red166,
red144, black7)

Contains E223. See leaflet for further information. \O

@)

4. PHARMACEUTICAL FORM AND CANTENTS

7 transdermal patches.

0 3
Week 3. 0
O

5.  METHOD AND Roq:l$‘§5’0F ADMINISTRATION

Read the package leaﬂ@ore use.

Transdermal use.. Q
O

» WARNING THAT THE MEDICINAL PRODUCT MUST BE STORED OUT
SIGHT AND REACH OF CHILDREN

t of the sight and reach of children.

‘ 7. OTHER SPECIAL WARNING(S), IF NECESSARY

8. EXPIRY DATE

EXP:
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9. SPECIAL STORAGE CONDITIONS

Do not store above 30°C.

10. SPECIAL PRECAUTIONS FOR DISPOSAL OF UNUSED MEDICINAL PRODUCTS
OR WASTE MATERIALS DERIVED FROM SUCH MEDICINAL PRODUCTS, IF
APPROPRIATE

11. NAME AND ADDRESS OF THE MARKETING AUTHORISATION HOLDER

UCB Pharma S.A. @O
Allée de la Recherche 60 . %
B-1070 Bruxelles N\

Belgium O
L&

4

12. MARKETING AUTHORISATION NUMBER(S)

K‘b\)
&

EU/1/11/695/055

13. BATCH NUMBER L\

-

Lot: \

O

14. GENERAL CLASSIFICATION FOR SUPPLY

Medicinal product subject to medicaE iption.

A

| 15.  INSTRUCTIONS O

AN

| 16.  INFORMATIOMN BRAILLE

_— mgg}‘
W

120



MINIMUM PARTICULARS TO APPEAR ON SMALL IMMEDIATE PACKAGING UNITS

SACHET LABEL - WEEK 3

1. NAME OF THE MEDICINAL PRODUCT AND ROUTE(S) OF ADMINISTRATION

Leganto 6 mg/24 h transdermal patch
rotigotine
Transdermal use

Week 3 @

2. METHOD OF ADMINISTRATION A‘

Read the package leaflet before use.

3. EXPIRY DATE

Q}‘
EXP: (\Q

| 4.  BATCH NUMBER N

Lot: Q

<)

5.  CONTENTS BY WEIGHT, BX. VOT.UME OR BY UNIT

1 transdermal patch
©

6. OTHER
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PARTICULARS TO APPEAR ON THE OUTER PACKAGING

BOX OF 7 PATCHES - WEEK 4

1. NAME OF THE MEDICINAL PRODUCT

Leganto 8 mg/24 h transdermal patch
rotigotine

2. STATEMENT OF ACTIVE SUBSTANCE(S)

n.b\

Each patch releases 8 mg of rotigotine per 24 hours.
Each patch of 40 cm? contains 18.0 mg of rotigotine.

\\
}&\O

.\6‘-’

3. LIST OF EXCIPIENTS

4

Other ingredients: Poly(dimethylsiloxane, trimethylsilyl silicate)-co

red144, black7)

4

merisate, povidoneK90,

E171, E223, E304, E307, fluoropolymer, polyester, silicone, alu S , pigments (yellow95, red166,

Contains E223. See leaflet for further information.

\

4.  PHARMACEUTICAL FORM AND CONTENTS

e
A\‘*O

7 transdermal patches.
Week 4

5.  METHOD AND ROUTE@)F ADMINISTRATION

Read the package leaﬂeK@Jse

Transdermal use.

N

IGHT AND REACH OF CHILDREN

6. SPE &»’ARNING THAT THE MEDICINAL PRODUCT MUST BE STORED OUT

@@ the sight and reach of children.

OTHER SPECIAL WARNING(S), IF NECESSARY

| 8. EXPIRY DATE

EXP:
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9. SPECIAL STORAGE CONDITIONS

Do not store above 30°C.

10. SPECIAL PRECAUTIONS FOR DISPOSAL OF UNUSED MEDICINAL PRODUCTS
OR WASTE MATERIALS DERIVED FROM SUCH MEDICINAL PRODUCTS, IF
APPROPRIATE

11. NAME AND ADDRESS OF THE MARKETING AUTHORISATION HOLDER

UCB Pharma S.A. @O
Allée de la Recherche 60 . %
B-1070 Bruxelles N\

Belgium O
L&

4

12. MARKETING AUTHORISATION NUMBER(S)

K‘b\)
&

EU/1/11/695/055

13. BATCH NUMBER L\

-

Lot: \

O

14. GENERAL CLASSIFICATION FOR SUPPLY

Medicinal product subject to medicaE iption.

A

| 15.  INSTRUCTIONS O

AN

| 16.  INFORMATIOMN BRAILLE

gt mgg}‘
W
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MINIMUM PARTICULARS TO APPEAR ON SMALL IMMEDIATE PACKAGING UNITS

SACHET LABEL - WEEK 4

1. NAME OF THE MEDICINAL PRODUCT AND ROUTE(S) OF ADMINISTRATION

Leganto 8 mg/24 h transdermal patch
rotigotine

Transdermal use 6

Week 4 . \%

2. METHOD OF ADMINISTRATION

Read the package leaflet before use.

3.  EXPIRY DATE &,\
EXP: (\

4. BATCH NUMBER

P

Lot:

O

5. CONTENTS BY WEIGHT, BYVOLUME OR BY UNIT

1 transdermal patch QKQ

N\
6. OTHER _ A,b‘

<
6\0
%,

Q
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Package leaflet: Information for the user

Leganto 1 mg/24 h transdermal patch
Leganto 3 mg/24 h transdermal patch
Rotigotine

Read all of this leaflet carefully before you start using this medicine because it contains

important information for you.

- Keep this leaflet. You may need to read it again.

- If you have any further questions, ask your doctor or pharmacist or nurse.

- This medicine has been prescribed for you only. Do not pass it on to others. It may harm them,
even if their signs of illness are the same as yours.

- If you get any side effects, talk to your doctor or pharmacist or nurse. This includes an@
possible side effects not listed in this leaflet. See section 4.

N

What is in this leaflet OK
What Leganto is and what it is used for Q

What you need to know before you use Leganto \
How to use Leganto 0
Possible side effects @
How to store Leganto K
Contents of the pack and other information

ANk L=

1. What Leganto is and what it is used for

%
\OQQ

Leganto contains the active substance rotigotineQ

It belongs to a group of medicines called ‘@ﬁine agonists’. Dopamine is a messenger in the brain
which is important for movement. E 0

What Leganto is used for Q
Leganto is used in adults to trgd§th€ signs and symptoms of:

. Restless Legs Syndr (RLS) - this can be associated with discomfort in your legs or arms,
urges to move ar sl®ep disturbance and feeling tired or sleepy during the day. These
symptoms are gi educed or their duration is shortened with Leganto treatment.

>

*
2. Wha@)gzeed to know before you use Leganto

Do n eganto if:
. are allergic to rotigotine or any of the other ingredients of this medicine (listed in
ection 6)
. you need to have a magnetic resonance imaging (MRI) scan (diagnostic pictures of the inside
of the body, created using magnetic rather than x-ray energy)
. you need ‘cardioversion’ (specific treatment for abnormal heart beat). —

You must take your Leganto patch off just before undergoing magnetic resonance imaging (MRI) or
cardioversion to avoid skin burns because the patch contains aluminium. You can put a new patch on
afterwards.

If any of the above apply to you, do not use Leganto. If you are not sure about this, talk to your doctor
or pharmacist first or nurse.
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Warnings and precautions
Talk to your doctor or pharmacist or nurse before using Leganto. This is because:

. your blood pressure needs checking regularly while using Leganto, especially at the start of
the treatment. Leganto may affect your blood pressure.

. your eyes need checking regularly while using Leganto. If you notice any problems with your
eyesight between checks, talk to your doctor straight away.

. if you have serious liver problems, your doctor may need to change the dose. If your liver

problems get worse during treatment, talk to your doctor straight away.

. you may get skin problems caused by the patch — see ‘Skin problems caused by the patch’ in
section 4.

. you may feel very sleepy or fall asleep suddenly — see ‘Driving and using machines i
section 2.

. your symptoms of Restless Legs Syndrome may start earlier than usual, be mor’@se and
involve other limbs. If you experience such symptoms either before or after bé@ g treatment
with Leganto, contact your doctor as your treatment may need to be adju%

Medicines used to treat Restless Legs Syndrome should be reduced or stoppe ually Tell your
doctor if after stopping or reducing your Leganto treatment you experien ptoms such as

depression, anxiety, fatigue, sweating or pain.

Loss of consciousness can occur @
Leganto can cause loss of consciousness. This can happen es when you start using Leganto or
when your dose is increased. Tell your doctor if you lose 16usness or feel dizzy.

Changes in behaviour and abnormal thinking \

Leganto can cause side effects that change your ur (how you act). You may find it helpful to
tell a member of your family or carer that you ar g this medicine and ask them to read this
leaflet. This is so that your family or carer 11 you, or your doctor, if they are worried about any
changes in your behaviour. Tell your do iffyou or your family/carer notices you are using the drug
excessively or developing craving fo oses of Leganto or other medicines used to treat Restless
Legs Syndrome.

See ‘Changes to your beha@ and abnormal thinking’ in section 4 for more information.

Children and adolesc%
Do not give this megh to children below 18 years of age because it is not known if it is safe or
effective in this oup.

Other med@ and Leganto

Tell yo r or pharmacist if you are taking, have recently taken or might take any other
medi hlS includes medicines obtained without a prescription and herbal medicines.

Do not take the following medicines while using Leganto, — because they may decrease its effect:
. ‘anti-psychotic’ medicines — used to treat certain mental illnesses
. metoclopramide — used to treat nausea (feeling sick) and vomiting.

Talk to your doctor before using Leganto if you are taking:

. sedating medicines such as benzodiazepines or medicines used to treat mental illness or
depression.
. medicines that lower blood pressure. Leganto may decrease blood pressure when you stand up

— this effect may be worsened by the medicines used to lower blood pressure.

Your doctor will let you know if it is safe to keep taking these medicines while using Leganto.
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Leganto with food, drink and alcohol

Because rotigotine enters your bloodstream through your skin, food or drink does not affect the way
this medicine is absorbed by the body. You should discuss with your doctor if it is safe for you to
drink alcohol while using Leganto.

Pregnancy and breast-feeding
Do not use Leganto if you are pregnant. This is because the effects of rotigotine on pregnancy and the
unborn baby are not known.

Do not breast-feed during treatment with Leganto. This is because rotigotine may pass into your
breast milk and affect your baby. It is also likely to lower the amount of milk you produce.

If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a b@ask
your doctor or pharmacist for advice before using this medicine. .

Driving and using machines K
Leganto may make you feel very sleepy, and you may fall asleep very sudden s happens, do not
drive. In isolated cases, people have fallen asleep while driving and this has ¢ accidents.

Also do not use tools or machines if you feel very sleepy — or do anythin@e which may put others
or yourself at risk of serious injury. é

Leganto contains sodium metabisulphite (E223) %
Sodium metabisulphite (E223) may rarely cause severe hy @s ity (allergic) reactions and
bronchospasm (breathing distress caused by narrowin @ irways).

O

3.  How to use Leganto Q

Always use this medicine exactly as your @ or pharmacist has told you. Check with your doctor
or pharmacist if you are not sure. E

Which strength patches to use

Leganto is available in differ 1%‘ gth patches which release the medicine over 24 hours.The
strengths are 1 mg/24 h, Z\r@ and 3 mg/24 h for the treatment of Restless Leg Syndrome.

. Your starting @ill be one, 1 mg/24 h patch each day.

. From the SES eek, your daily dose may be increased by 1 mg each week until you get to

the right faigitenance dose for you. This is when you and your doctor agree that the symptoms
are b% ntrolled well enough and the side effects of the medicines are acceptable.

. Pl low the instructions of the prescriber carefully.

. aximum dose is 3 mg per day.

If you*have to stop taking this medicine, see ‘If you stop using Leganto’ in section 3.

How to use the Leganto patches

Leganto is a patch that is put on the skin.

. Make sure that you take the old patch off before putting on a new one.

Stick the new patch on a different area of the skin each day.

Leave the patch on your skin for 24 hours, then take it off and put on a new one.
Change the patches at about the same time every day.

Do not cut the Leganto patches into pieces.
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Where to stick the patch

Put the sticky side of the patch onto clean, dry, M Application sites
healthy skin on the following areas as shown in grey on
the pictures opposite:

. Shoulder or upper arm.

. Belly.

. Flank (your side, between the ribs
and hips).

e Thigh or hip.

Front Side Back

To avoid skin irritation

. Stick the patch onto a different area of skin each day. For
example, put it on the right side of your body one day, then
on the left side of your body the next day. Or on your upper
body one day, then on your lower body the day after that.

. Do not stick Leganto on the same area of skin twice
within 14 days.
. Do not stick the patch on broken or damaged skin — or on
skin that is red or irritated. K

If you still get problems with your skin because of the patch, pl ¢ ‘Skin problems caused by
the patch’ in section 4 for more information. Q

To prevent the patch becoming loose or falling off \

. Do not put the patch in an area where it can ubbed by tight clothing.

. Do not use creams, oils, lotions, powder&er skin products where you will put the
patch. Also do not use them on or neaga patch you are already wearing.

. If you need to stick the patch to a haé@

before sticking the patch there.
. If the edges of the patch lift, t@ may be taped down with adhesive medical tape.

a of skin, you must shave the area at least 3 days

If the patch falls off, put on a n@ch for the rest of the day — then replace the patch at the usual

time. Q

. Do not let the a he patch get hot — for example too much sunlight, saunas, hot baths,
heating pads 41 hot-water bottles. This is because the medicine may be released faster. If you
think t{lat ch heat has been applied, contact your doctor or pharmacist.

. Alwa @( that the patch has not fallen off after activities such as bathing, showering or
exer .

. §§ @)atch has irritated your skin, keep that area protected from direct sunlight. This is

ause it may change the colour of the skin.

How to use the patch

. Each patch is packed in a separate sachet.

. Before opening the sachet decide where you are going to stick this new patch and check you
have removed any old patch.

. Stick the Leganto patch onto your skin as soon as you have opened the sachet and removed the

release liner.
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1.
To open the sachet, hold the sachet
in both hands.

2.
Peel apart the foil.

3.
Open the sachet.

4.
Take the patch out of the sachet.

5.
The sticky side of the patch is

covered by a transparent release 6
liner.

e  Hold the patch in both ha O
with the release liner f:

you

. Bend the @ alf.
This makes the %ped break in
the liner

op ﬁg
e

Q

. Peel off one side of the
release liner.

. Do not touch the sticky side
of the patch with your
fingers.
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o Hold the other half of the
rigid release liner.

. Then put the sticky half of
the patch onto your skin.

. Press the sticky side of the
patch firmly into place.

9,

Fold back the other half of the
patch and remove the other side of
the release liner.

10.
. Press the patch down firmly
with the palm of your hand.

. Keep it pressed for about e / A,
30 seconds. /

This makes sure the patch is
touching the skin and the edges

stick down well. Q@

11.
Wash your hands with soap and \O
water straight after handling the O

patch. Q
How to take off a used patch g}

. Slowly and carefully peel off the u atch.
. Gently wash the area with wai er and mild soap. This will remove any stickiness that stays

on your skin. You can also ittle baby oil to remove any stickiness that will not wash off.
. Do not use alcohol or othgr @issolving liquids — such as nail polish remover. These may irritate
your skin.

If you use more Lega \an you should
Using higher doses anto than your doctor has prescribed may cause side effects such as feeling

sick (nausea).or \u ing, low blood pressure, seeing or hearing things that are not real
(hallucinati S\ ling confused, very sleepy, having involuntary movements and convulsions.
In such caséontact your doctor or hospital straight away. They will tell you what to do

If @lget to change the patch at your usual time
. you have forgotten to change the patch at your usual time, change it as soon as you
remember. Take off the old patch and use a new one.

. If you have forgotten to stick on a new patch after removing the old one, use a new patch as
soon as you remember.

In both cases, use a new patch at the usual time on the following day. Do not use a double dose to
make up for a forgotten dose.

If you stop using Leganto

Do not stop using Leganto without talking to your doctor. A sudden stop could lead to a medical
condition called ‘neuroleptic malignant syndrome’ which could be life-threatening. The signs include:

131



loss of muscle movement (akinesia), rigid muscles, fever, unstable blood pressure, increased heart rate
(tachycardia), confusion, low level of consciousness (such as a coma).

If your doctor says you should stop Leganto,the daily dose should be lowered gradually:
. Restless Legs Syndrome — lowered by 1 mg every other day.

If you have any further questions on the use of this medicine, ask your doctor or pharmacist or nurse.

4. Possible side effects

Like all medicines, this medicine can cause side effects, although not everybody gets them. Tell§zour
doctor or pharmacist or nurse if you notice any side effects. @6

Side effects more likely at the start of treatment 6
You may feel sick (nausea) and vomit at the start of treatment. These effects are us \mlld or
moderate and only last for a short time. Talk to your doctor if they last for a lon or if you are
worried about them. %

Skin problems caused by the patch

. You may get redness and itching on the skin where the patch hag begw' — these reactions are
usually mild or moderate
. The reactions normally go away after a few hours — once @‘nove the patch.

. Talk to your doctor if you have a skin reaction that | er than a few days or is severe.
Also do this if it spreads outside the area of skin th s tovered by the patch.
. Avoid sunlight and solarium exposure on areas showing any kind of skin reaction

caused by the patch
. To help avoid the skin reactions, you shou he patch on a different area of skin every day,
and only use the same area again after 14

Loss of consciousness can occur
Leganto can cause loss of conscious is can happen especially when you start using Leganto or
when your dose is increased. Tell ctor if you lose consciousness or feel dizzy.

Changes in behaviour and %mal thinking
Tell your doctor if youget changes in behaviour, thinking or both, that are listed below.
They will discuss way&lanaging or reducing symptoms.

You may find it h I'to also tell a member of your family or carer that you are using this medicine
and ask the edd this leaflet. This is so that your family or carer can tell you, or your doctor, if
they are w bout any changes in your behaviour. Leganto can cause unusual urges or cravings
which y ot resist such as the impulse, drive or temptation to do things that could harm yourself
or othi

These may include:

. strong impulse to gamble too much — even if this seriously affects you or your family

. altered or increased sexual interest and behaviour which causes significant concern to you or
others — for example, an increased sex drive

. uncontrolled shopping or spending too much

. binge eating (eating large amounts of food in a short period of time) or compulsive eating

(eating more food than normal and more than is needed to satisfy your hunger).
Leganto may cause other behaviours and abnormal thinking. These may include:
. abnormal thoughts about reality

. delusions and hallucinations (seeing or hearing things that are not real)
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confusion
disorientation
aggressive behaviour
agitation

delirium.

Tell your doctor if you notice any changes in behaviour, thinking or both that are listed above.
They will discuss ways of managing or reducing symptoms.

Allergic reactions
Contact your doctor if you notice signs of an allergic reaction — these can include swelling of the face,
tongue or lips.

Side effects when using Leganto for Restless Legs Syndrome @
Tell your doctor or pharmacist if you notice any of the following side effects: ’\6

Very common: may affect more than 1 in 10 people O
. headache Q

feeling sick (nausea) Qs\c

[ ]
. feeling weak (fatigue) @
. skin irritations under the patch such as redness and itching K

itching

feeling irritable

allergic reaction \O
increased sex drive O

high blood pressure Q
vomiting, heartburn \

swelling of legs and feet

feeling sleepy, falling asleep sEd@ without warning, difficulty in sleeping, sleep problems,

Common: may affect up to 1 in 10 people Q@

having unusual dreams
. unable to resist the impuls rform an action that is harmful involving excessive gambling,
repetitive meaningless actions, uncontrolled shopping or spending too much
binge eating (eating lar ar@t of food in a short period of time) or compulsive eating (eating more
food than normal and thatr needed to satisfy hunger)

Uncommon: may dffect up to 1 in 100 people

. feeling adita

. feeli y when standing up because of a fall in blood pressure
Rare? ffect up to 1 in 1,000 people

. Ing aggressive

. disorientation

Not known: it is not known how often these happen

. craving large doses of medicines like Leganto — more than needed for the illness. This is known
as ‘dopamine dysregulation syndrome’ and can lead to use of too much Leganto

seeing or hearing things that are not real (hallucinations)

nightmares

paranoia

confusion

psychotic disorders

delusion
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delirium

feeling dizzy

loss of consciousness, involuntary movements (dyskinesia)

involuntary muscle spasms (convulsion)

blurry vision

visual disturbances such as seeing colours or lights

vertigo (sensation of whirling motion)

feeling of heartbeat (palpitation)

abnormal heart rhythm

low blood pressure

hiccups

constipation, dry mouth 6
stomach discomfort and pain @

diarrhoea . %
redness, increased sweating K\
generalised itching, skin irritation O

generalised rash Q
unable to achieve or maintain an erection \
weight loss, weight increase 0
increased or abnormal liver function test results @

increased heart rate
increased levels of creatine phosphokinase (CPK) (CPK &zyme found mainly in skeletal

muscles)

falling
. rhabdomyolysis (a rare severe muscle disorder u’h@auses pain, tenderness and weakness of
the muscles and may lead to kidney problemsb

Talk to your doctor or pharmacist if you notgcii f the side effects listed above.

If you get any side effects, talk to yo cfor or pharmacist or nurse. This includes any possible side
effects not listed in this leaflet. Yo Iso report side effects directly via the national reporting
system listed in Appendix V. B @r‘ung side effects you can help provide more information on the

safety of this medicine. Q

5. How to store(i
*
Keep this a@ut of the sight and reach of children.

Reporting of side effects :0

Do not medicine after the expiry date which is stated on the label and box.
Do tore above 30°C.

What to do with the used and unused patches

. Used patches still contain the active substance ‘rotigotine’, which may be harmful to others.
Fold the used patch with the sticky side inwards. Put the patch in the original sachet and then
throw it away safely, out of the reach of children.

. Do not throw away any medicines via wastewater or household waste. Ask your pharmacist

how to throw away medicines you no longer use. These measures will help protect the
environment.
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6. Contents of the pack and other information

What Leganto contains

The active substance is rotigotine.

. 1 mg/24 h:
Each patch releases 1 mg of rotigotine per 24 hours. Each patch of 5 cm? contains 2.25 mg of
rotigotine.

. 3 mg/24 h:
Each patch releases 3 mg of rotigotine per 24 hours. Each patch of 15 ¢cm? contains 6.75 mg of
rotigotine.

The other ingredients are: 6
. Poly(dimethylsiloxane, trimethylsilyl silicate)-copolymerisate, povidoneK90, sodiu&@

metabisulphite (E223), ascorbyl palmitate (E304) and DL-a-tocopherol (E307). ¢

. Backing layer: Polyester film, siliconized, aluminized, colour coated with a pi titanium
dioxide (E171), pigment yellow 95, pigment red 166) layer and imprinted (pi tred 144,
pigment yellow 95, pigment black 7). 5\'\6

. Release liner: Transparent fluoropolymer coated polyester film. 0

What Leganto looks like and contents of the pack @
Leganto is a transdermal patch. It is thin and has three layers. It is gge—shaped with rounded edges.
The outside is tan-coloured and is imprinted with Leganto 1 mg/ r 3 mg/24 h.

Leganto is available in the following pack-sizes:
Boxes containing 7, 28, 30 or 84 (multipack containin@s of 28) patches, which are individually
sealed in sachets. O

Not all pack sizes may be marketed. Q

UCB Pharma S.A.

Allée de la Recherche 60 KO

B-1070 Bruxelles
Belgium \Q
Manufacturer Q@

*
UCB Manu @Ireland Ltd.
Shannon, I 1al Estate,

Co. Clar nd

Marketing Authorisation Holder 0()

Fo@lformation about this medicine, please contact the local representative of the Marketing
Authorisation Holder:

Belgié/Belgique/Belgien Lietuva

UCB Pharma SA/NV UCB Pharma Oy Finland
Tél/Tel: +32-(0)2 559 92 00 Tel: +358-92 514 4221 (Suomija)
bbarapus Luxembourg/Luxemburg

O CU BU Boearapus EOO/] UCB Pharma SA/NV

Ten.: +359-(0)2 962 30 49 Tél/Tel: +32-(0)2 559 92 00
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Ceska republika
UCB s.r.o.
Tel: +420-221 773 411

Danmark
UCB Nordic A/S
TIf: +45-32 46 24 00

Deutschland
Bayer Vital GmbH
Tel: +49-(0)214-30 513 48

Eesti
UCB Pharma Oy Finland
Tel: +358-92 514 4221 (Soome)

EALGoa
UCB A.E.
TnA: +30-2109974000

Espaiia
UCB Pharma S.A.
Tel: +34-91 570 34 44

France
UCB Pharma S.A.
Tél: +33-(0)1 47 29 44 35

Hrvatska
Medis Adria d.o.o.
Tel: +385-(0)1 230 34 46

Ireland

UCB (Pharma) Ireland Ltd.

O
Tel: +353-(0)1 46 37 395 \Ob
(&Q
5 é?)\OQ

Island
Vistor hf.

Simi: +354-53
<

Italia \

UCB Ph 'p-A.

Tel: 300 791
Kvnpeg

Lifepharma (Z.A.M.) Ltd
TnA: +357-22 05 63 00
Latvija

UCB Pharma Oy Finland

Tel: +358-92 514 4221 (Somija)

This leaflet was last revised in {(MM/YYYY}

Other sources of information
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Magyarorszag
UCB Magyarorszag Kft.
Tel.: +36-(1) 391 0060

Malta
Pharmasud Ltd.
Tel: +356-21 37 64 36

Nederland
UCB Pharma B.V.
Tel.: +31-(0)76-573 11 40

Norge
UCB Nordic A/S
TIf: +45-32 46 24 00

O

o2
Osterreich

UCB Pharma GmbH \QO
Tel: +43-(0)1 291 80 OS\,

Polska
UCB Pharma

S %o.o.
Tel.: +48-2 @ 20
Portu 4 N\
Bb@ ela & C* S.A.
Tel: 1-22 986 61 00

omania
UCB Pharma Roméania S.R.L.
Tel: +40-21 300 29 04

Slovenija
Medis, d.o.o.
Tel: +386-1 589 69 00

Slovenska republika
UCB s.r.0., organizac¢na zlozka
Tel: +421-(0)2 5920 2020

Suomi/Finland
UCB Pharma Oy Finland
Puh/Tel: +358-92 514 4221

Sverige
UCB Nordic A/S
Tel: +46-(0)40 29 49 00

United Kingdom
UCB Pharma Ltd.
Tel : +44-(0)1753 534 655



Detailed information on this medicine is available on the European Medicines Agency web site:
http://www.ema.europa.eu.
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Package leaflet: Information for the user
Leganto 2 mg/24 h transdermal patch

Rotigotine

Read all of this leaflet carefully before you start using this medicine because it contains
important information for you.

. Keep this leaflet. You may need to read it again.
. If you have any further questions, ask your doctor, pharmacist or nurse.
. This medicine has been prescribed for you only. Do not pass it on to others. It may harm them,

even if their signs of illness are the same as yours.
. If you get any side effects, talk to your doctor, pharmacist or nurse. This includes a%@ible

side effects not listed in this leaflet. See section 4. {\
What is in this leaflet

What Leganto is and what it is used for §
What you need to know before you use Leganto

How to use Leganto @
Possible side effects K

ANk L=

How to store Leganto @
Contents of the pack and other information QQ

1. What Leganto is and what it is used for \

What Leganto is Q

Leganto contains the active substance rotigée'.

It belongs to a group of medicines ca ‘dJopamine agonists’. Dopamine is a messenger in the brain
which is important for movement.

What Leganto is used for K
Leganto is used in adults,to I% the signs and symptoms of:
. Parkinson’s dis%— Leganto can be used on its own or with another medicine called

levodopa.
. Restless L&@ndrome (RLS) — this can be associated with discomfort in your legs or arms,
urge 0@ round, sleep disturbance and feeling tired or sleepy during the day. These
a

sym re either reduced or their duration is shortened with Leganto treatment.
2. at you need to know before you use Leganto

Do not use Leganto if:

. you are allergic to rotigotine or any of the other ingredients of this medicine (listed in
section 6)

. you need to have a magnetic resonance imaging (MRI) scan (diagnostic pictures of the inside
of the body, created using magnetic rather than x-ray energy)

. you need ‘cardioversion’ (specific treatment for abnormal heart beat).

You must take your Leganto patch off just before undergoing magnetic resonance imaging (MRI) or
cardioversion to avoid skin burns because the patch contains aluminium. You can put a new patch on
afterwards.
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If any of the above apply to you, do not use Leganto. If you are not sure about this, talk to your
doctor, pharmacist or nurse first.

Warnings and precautions
Talk to your doctor, pharmacist or nurse before using Leganto. This is because:

. your blood pressure needs checking regularly while using Leganto, especially at the start of
the treatment. Leganto may affect your blood pressure.

. your eyes need checking regularly while using Leganto. If you notice any problems with your
eyesight between checks, talk to your doctor straight away.

. if you have serious liver problems, your doctor may need to change the dose. If your liver
problems get worse during treatment, talk to your doctor straight away.

. you may get skin problems caused by the patch — see ‘Skin problems caused by the éin
section 4. &

. you may feel very sleepy or fall asleep suddenly — see ‘Driving and using mac % in
section 2.

. your symptoms of Restless Legs Syndrome may start earlier than usual, b intense and
involve other limbs. If you experience such symptoms either before or béginning treatment

with Leganto, contact your doctor as your treatment may need to be a,@

Medicines used to treat Parkinson's disease and Restless Legs Syndro e@ﬁld be reduced or stopped
gradually. Tell your doctor if after stopping or reducing your Lega@ atment you experience
symptoms such as depression, anxiety, fatigue, sweating or pairQ

Loss of consciousness can occur
Leganto can cause loss of consciousness. This can happ@mcially when you start using Leganto or
when your dose is increased. Tell your doctor if ym@se nsciousness or feel dizzy.

Changes in behaviour and abnormal thinkin
Leganto can cause side effects that change
tell a member of your family or carer tha
leaflet. This is so that your family 0r6

changes in your behaviour. O
These include: K

e  craving for large doses eganto or other medicines used to treat Parkinson's disease and
EV

behaviour (how you act). You may find it helpful to
re using this medicine and ask them to read this
n tell you, or your doctor, if they are worried about any

Restless Legs Syn
. unusual urgeQ ings which you cannot resist and that could harm yourself or others — the
symptoms ainly seen in patients with Parkinson’s disease
. abno K@(ing or behaviour — most of the symptoms occur more frequently in patients with
Park%v s disease.

Seg ¢ %es to your behaviour and abnormal thinking’ in section 4 for more information.

Children and adolescents
Do not give this medicine to children below 18 years of age because it is not known if it is safe or
effective in this age group.

Other medicines and Leganto
Tell your doctor or pharmacist if you are taking, have recently taken or might take any other
medicines. This includes medicines obtained without a prescription and herbal medicines.

If you are treated with Leganto and levodopa at the same time, some side effects may get more

serious. This includes seeing or hearing things that are not real (hallucinations), movements you
cannot control related to Parkinson’s disease (‘dyskinesia’), and swelling of legs and feet.
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Do not take the following medicines while using Leganto — because they may decrease its effect
. ‘anti-psychotic’ medicines — used to treat certain mental illnesses
. metoclopramide — used to treat nausea (feeling sick) and vomiting.

Talk to your doctor before using Leganto if you are taking:

. sedating medicines such as benzodiazepines or medicines used to treat mental illness or
depression.
. medicines that lower blood pressure. Leganto may decrease blood pressure when you stand up

— this effect may be worsened by the medicines used to lower blood pressure.
Your doctor will let you know if it is safe to keep taking these medicines while using Leganto. t

Leganto with food, drink and alcohol
Because rotigotine enters your bloodstream through your skin, food or drink does not afj @e way
this medicine is absorbed by the body. You should discuss with your doctor if it is s ou to

drink alcohol while using Leganto. Q

Pregnancy and breast-feeding
Do not use Leganto if you are pregnant. This is because the effects of roti on pregnancy and the
unborn baby are not known.

Do not breast-feed during treatment with Leganto.This is becau igotine may pass into your breast
milk and affect your baby. It is also likely to lower the amou ilk you produce.

If you are pregnant or breast-feeding, think you may b ant or are planning to have a baby, ask
your doctor or pharmacist for advice before using th Gne icine.

Driving and using machines
Leganto may make you feel very sleepy an may fall asleep very suddenly. If this happens, do not
drive. In isolated cases, people have fall 1 ep while driving and this has caused accidents.

Also do not use tools or machines if @ eel very sleepy — or do anything else which may put others
or yourself at risk of serious inj

Sodium metabisulphite ay rarely cause severe hypersensitivity (allergic) reactions and
bronchospasm (brea istress caused by narrowing of the airways).

Leganto contains sodi %z 1sulphite (E223)

3. How@sce)Leganto

Alwa his medicine exactly as your doctor or pharmacist has told you. Check with your doctor
or cist if you are not sure.

Which strength patches to use
The dose of Leganto will depend on your illness — see below.

Leganto is available in different strength patches which release the medicine over 24 hours. The
strengths are 1 mg/24 h, 2 mg/24 h, 3 mg/24 h, 4 mg/24 h, 6 mg/24 h and 8 mg/24 h. The patches of 1
mg/24 h and 3 mg/24 h are used for the treatment of Restless Leg Syndrome, while the patches of

4 mg/24 h, 6 mg/24 h and 8 mg/24 h are used for the treatment of Parkinson’s disease. The patches of
2 mg/24 h are used for the treatment of Parkinson’s disease and Restless Leg Syndrome.

. You may have to use more than one patch to reach your dose, as prescribed by your doctor.
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° For doses higher than 8 mg/24 h (doses prescribed by your doctor above the available
strengths), multiple patches must be applied to achieve the final dose. For example the daily
dose of 10 mg may be reached by applying one patch of 6 mg/24 h and one patch of 4 mg/24 h.
. The patches should not be cut into pieces.

Treatment of Parkinson’s disease
Patients not taking levodopa — early stage of Parkinson’s disease
. Your starting daily dose will be one 2 mg/24 h patch each day.

. From the second week your daily dose may be increased by 2 mg each week — until you get to
the right maintenance dose for you.

. For most patients, the right dose is between 6 mg and 8 mg each day. This is normally reached
within 3 to 4 weeks. 6

. The maximum dose is 8 mg each day. @

Patients taking levodopa — advanced stage of Parkinson’s disease ’\%

. Your starting daily dose will be one 4 mg/24 h patch each day. K

. From the second week your daily dose will be increased by 2 mg each wee il you get to

the right maintenance dose for you. 5\'
. For most patients, the right dose is between 8 mg and 16 mg each da@ is normally reached

within 3 to 7 weeks. @
. The maximum dose is 16 mg each day.

Treatment of Restless Legs Syndrome @

. Your starting dose will be one 1 mg/24 h patch each Q

. From the second week, your daily dose may be inc by 1 mg each week — until you get to
the right maintenance dose for you. This is when nd your doctor agree that the symptoms
are being controlled well enough and the sid ects of the medicines are acceptable.

. The maximum dose is 3 mg per day. Q

If you have to stop taking this medicine, seé\you stop using Leganto’ in section 3.

How to use the Leganto patches:
Leganto is a patch that is put on t

. Make sure that you take & patch off before putting on a new one.
iffe

. Stick the new patch OQ( rent area of the skin each day.
. Leave the patch O\Qur in for 24 hours, then take it off and put on a new one.
. Change the p t@ at about the same time every day.
. Do not cut ganto patches into pieces.
patch
de of the patch onto clean, dry, M Application sites
on the following areas as shown in grey on
th@% opposite:
. Shoulder or upper arm.
. Belly.
. Flank (your side, between the ribs
and hips).

. Thigh or hip.

Front Side Back
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To avoid skin irritation

° Stick the patch onto a different area of skin each day. For
example, put it on the right side of your body one day, then
on the left side of your body the next day. Or on your upper
body one day, then on your lower body the day after that.

. Do not stick Leganto on the same area of skin twice
within 14 days.
. Do not stick the patch on broken or damaged skin — or on

skin that is red or irritated.

If you still get problems with your skin because of the patch, please see ‘Skin problems caused by
the patch’ in section 4 for more information. t

To prevent the patch becoming loose or falling off

. Do not put the patch in an area where it can be rubbed by tight clothing.

. Do not use creams, oils, lotions, powders or other skin products where you t the
patch. Also do not use them on or near a patch you are already wearing. 8\9

. If you need to stick the patch to a hairy area of skin, you must shave th@@t least 3 days

before sticking the patch there.
If the edges of the patch lift, the patch may be taped down with adlfesiy€ medical tape.

If the patch falls off, put on a new patch for the rest of the day — th@gplace the patch at the usual
time.

*

. Do not let the area of the patch get hot — for exam much sunlight, saunas, hot baths,
heating pads or hot-water bottles. This is becaus edicine may be released faster. If you
think that too much heat has been applied, comtact your doctor or pharmacist.

. Always check that the patch has not faller@er activities such as bathing, showering or

exercising.
. If the patch has irritated your skin,épthat area protected from direct sunlight. This is
because it may change the colour6 skin.

How to use the patch

. Each patch is packed in aggate sachet.

. Before opening the sa@c ecide where you are going to stick this new patch and check you
have removed any& h.

p
. Stick the Legan h onto your skin as soon as you have opened the sachet and removed the
release liner.

1 ’O T —

T.o open thet, hold the e \
sach 'r@h hands.

B 74
2

Peel apart the foil. -

y 4

j
i\/
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3.
Open the sachet.

4.
Take the patch out of the sachet.

5.
The sticky side of the patch is
covered by a transparent release
liner.

e  Hold the patch in both hands
with the release liner facing
you.

6.

. Bend the patch in half.

This makes the S-shaped break in

the liner open up.

. Peel off one side of the
release liner.
. Do not touch the sticky

side of the patch with yo@

fingers. Q
N\

° Hold the othephalfof the
rigid releast er.

e  Then t@gssicky half of
the p&nto your skin.

. P sticky side of the

firmly into place.
9.
Fold back the other half of the

patch and remove the other side
of the release liner.
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10.

LW BN ¢ )
. Press the patch down S 30 4 ‘
firmly with the palm of T, e = V‘.
your hand. 'Y B &«

W,
e Keep it pressed for about i/ /
30 seconds. HJ

This makes sure the patch is
touching the skin and the edges
stick down well.

11.

Wash your hands with soap and
water straight after handling the

patch. é

How to take off a used patch ¢ %

. Slowly and carefully peel off the used patch. \

. Gently wash the area with warm water and mild soap. This will remove an @ness that stays
on your skin. You can also use a little baby oil to remove any stickiness@ill not wash off.

. Do not use alcohol or other dissolving liquids — such as nail polish re@ » These may irritate

your skin. @

If you use more Leganto than you should K

Using higher doses of Leganto than your doctor has prescribed se side effects such as feeling
sick (nausea) or vomiting, low blood pressure, seeing or hearj gs that are not real
(hallucinations), feeling confused, very sleepy, having involimtaty movements and convulsions.

In such cases, contact your doctor or hospital straight a\ hey will tell you what to do.

. If you have forgotten to change the patch r usual time, change it as soon as you
remember. Take off the old patch an a new one.

. If you have forgotten to stick on a atch after removing the old one, use a new patch as
soon as you remember.

If you forget to change the patch at your usuz@?

In both cases, use a new patch K‘sual time on the following day. Do not use a double dose to
make up for a forgotten dose

If you stop using Leg@

Do not stop usm L ithout talking to your doctor. A sudden stop could lead to a medical
condition called eptic malignant syndrome’ which could be life-threatening. The signs include:
loss of mus P@ment (akinesia), rigid muscles, fever, unstable blood pressure, increased heart rate
(tachycardl fusion, low level of consciousness (such as a coma).

If you' or says you should stop Leganto, the daily dose should be lowered gradually:
. rkinson’s disease — lowered by 2 mg every other day.

. Restless Legs Syndrome — lowered by 1 mg every other day.

If you have any further questions on the use of this medicine, ask your doctor, pharmacist or nurse.
4.  Possible side effects

Like all medicines, this medicine can cause side effects, although not everybody gets them. Tell your
doctor, pharmacist or nurse if you notice any side effects.
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Side effects more likely at the start of treatment

You may feel sick (nausea) and vomit at the start of treatment. These effects are usually mild or
moderate and only last for a short time. Talk to your doctor if they last for a long time or if you are
worried about them.

Skin problems caused by the patch

. You may get redness and itching on the skin where the patch has been — these reactions are
usually mild or moderate.

. The reactions normally go away after a few hours — once you remove the patch.

. Talk to your doctor if you have a skin reaction that lasts longer than a few days or is severe.
Also do this if it spreads outside the area of skin that was covered by the patch.

. Avoid sunlight and solarium exposure on areas of skin showing any kind of skin reaction
caused by the patch. é

. To help avoid the skin reactions, you should put the patch on a different area of ski day,
and only use the same area again after 14 days. K\%

Loss of consciousness can occur O

Leganto can cause loss of consciousness. This can happen especially when yo sing Leganto or

when your dose is increased. Tell your doctor if you lose consciousness or Zy.

Changes in behaviour and abnormal thinking @
Tell your doctor if you notice any changes in behaviour, thinki &both, that are listed below.
They will discuss ways of managing or reducing symptoms. @

You may find it helpful to also tell a member of your fam rer that you are using this medicine
and ask them to read this leaflet. This is so that your fa br carer can tell you, or your doctor, if
they are worried about any changes in your behavioys, [.eganto can cause unusual urges or cravings
which you cannot resist such as the impulse, driv: ptation to do things that could harm yourself
or others — the symptoms are mainly seen in Qti ts*with Parkinson’s disease.

These may include:
. strong impulse to gamble too b even if this seriously affects you or your family

. altered or increased sexual and behaviour which causes significant concern to you or
others — for example, an j \ ed sex drive
. uncontrolled shoppin ending too much

. binge eating (eatixx{a-‘r amounts of food in a short period of time) or compulsive eating
(eating more fo% normal and more than is needed to satisfy your hunger).

*
Leganto may ca&@r behaviours and abnormal thinking. These may include:
abnomy X ghts about reality
delu nd hallucinations (seeing or hearing things that are not real)

c@lon
rientation
ggressive behaviour

agitation
delirium.

Tell your doctor if you notice any changes in behaviour, thinking or both, that are listed above.
They will discuss ways of managing or reducing symptoms.

Allergic reactions

Contact your doctor if you notice signs of an allergic reaction — these can include swelling of the face,
tongue or lips.
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Side effects when using Leganto for Parkinson’s disease
Tell your doctor, pharmacist or nurse if you get any of the following side effects:

Very common: may affect more than 1 in 10 people

. headache

. feeling sleepy or dizzy

. feeling sick (nausea), vomiting

. skin reactions under the patch such as redness and itching

Common: may affect up to 1 in 10 people
falling

hiccups b
weight loss

swelling of legs and feet . %g
feeling weak (fatigue), feeling tired \

feeling of heartbeat (palpitation) OK
constipation, dry mouth, heartburn

redness, increased sweating, itching 5&

vertigo (sensation of whirling motion) 0

seeing or hearing things that are not real (hallucinations) @

low blood pressure when standing up, high blood pressure

difficulty falling asleep, sleep disorder, difficulty sleeping
movements you cannot control related to Parkinson’s dis
fainting, feeling dizzy when standing up because of fall 1
unable to resist the impulse to perform an action@ armful involving excessive gambling,
repetitive meaningless actions, uncontrolled shoppiag or spending too much

. binge eating (eating large amount of foociiéﬁ@)rt period of time), compulsive eating (eating

more food than normal and more than ne o satisfy hunger)
Uncommon: may affect up to 1 in 100 p ({1’98'
blurred vision 6
weight increase b
allergic reaction O
low blood pressure K
increased heart ra Q
increased sex dri \
abnormal he&
stomach di N fort and pain
gene i\%&‘ching, skin irritation
falli ep suddenly without warning
r@ to achieve or maintain an erection
&Img agitated, disorientated, confused or paranoid
increased or abnormal liver test results
sight problems such as seeing colours or lights

increased levels of creatine phosphokinase (CPK) (CPK is an enzyme found mainly in skeletal
muscles).

Rare: may affect up to 1 in 1,000 people

. delusion

. delirium

. feeling irritable

. being aggressive

. psychotic disorders
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° rash over larger parts of the body
° involuntary muscle spasms (convulsion)

Not known: it is not known how often these happen

. craving large doses of medicines like Leganto — more than needed for the illness. This is known
as ‘dopamine dysregulation syndrome’ and can lead to use of too much Leganto.

. diarrhoea

. dropped head syndrome

. rhabdomyolysis (a rare severe muscle disorder which causes pain, tenderness and weakness of
the muscles and may lead to kidney problems)

Tell your doctor, pharmacist or nurse if you notice any of the side effects listed above. b
Side effects when using Leganto for Restless Legs Syndrome @
Tell your doctor or pharmacist if you notice any of the following side effects: ’\%

Very common: may affect more than 1 in 10 people O
headache Q

feeling sick (nausea) Qs\c
feeling weak (fatigue) @

skin irritations under the patch such as redness and itching

itching
feeling irritable

allergic reaction \O

increased sex drive O

high blood pressure Q

vomiting, heartburn \

swelling of legs and feet

feeling sleepy, falling asleep s @y without warning, difficulty in sleeping, sleep problems,

having unusual dreams

. unable to resist the impulsg{toperform an action that is harmful involving excessive gambling,
%Qns, uncontrolled shopping or spending too much

repetitive meaningless
. binge eating (eati lzf@amount of food in a short period of time) or compulsive eating (eating
v%l

Common: may affect up to 1 in 10 people Q@

more food than antd more than needed to satisfy hunger)

Uncommon: may @ up to 1 in 100 people
&ta%

. feelin
. feeli@zy when standing up because of a fall in blood pressure

Rare: ffect up to 1 in 1,000 people
. Ing aggressive
. disorientation

Not known: it is not known how often these happen

. craving large doses of medicines like Leganto — more than needed for the illness. This is known
as ‘dopamine dysregulation syndrome’ and can lead to use of too much Leganto

seeing or hearing things that are not real (hallucinations)

nightmares

paranoia

confusion

psychotic disorders

delusion
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delirium

feeling dizzy

loss of consciousness, involuntary movements (dyskinesia)

involuntary muscle spasms (convulsion)

blurry vision

visual disturbances such as seeing colours or lights

vertigo (sensation of whirling motion)

feeling of heartbeat (palpitation)

abnormal heart rhythm

low blood pressure

hiccups

constipation, dry mouth 6
stomach discomfort and pain @

diarrhoea . %
redness, increased sweating K\
generalised itching, skin irritation O

generalised rash Q
unable to achieve or maintain an erection \
weight loss, weight increase 0
increased or abnormal liver function test results @

increased heart rate
increased levels of creatine phosphokinase (CPK) (CPK i@@zyme found mainly in skeletal

muscles)

falling
. rhabdomyolysis (a rare severe muscle disorder u’h@auses pain, tenderness and weakness of
the muscles and may lead to kidney problemsb

Talk to your doctor or pharmacist if you notgcii f the side effects listed above.

If you get any side effects, talk to yo cfor, pharmacist or nurse. This includes any possible side
effects not listed in this leaflet. Yo Iso report side effects directly via the national reporting
system listed in Appendix V. B @r‘ung side effects you can help provide more information on the

safety of this medicine. Q

5. How to store(i
*
Keep this a@ut of the sight and reach of children.

Reporting of side effects :0

Do not medicine after the expiry date which is stated on the label and box.
Do tore above 30°C.

What to do with the used and unused patches

. Used patches still contain the active substance ‘rotigotine’, which may be harmful to others.
Fold the used patch with the sticky side inwards. Put the patch in the original sachet and then
throw it away safely, out of the reach of children.

. Do not throw away any medicines via wastewater or household waste. Ask your pharmacist
how to throw away medicines you no longer use. These measures will help protect the
environment.
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6. Contents of the pack and other information

What Leganto contains

The active substance is rotigotine.

. Each patch releases 2 mg of rotigotine per 24 hours. Each patch of 10 cm? contains 4.5 mg of
rotigotine.

The other ingredients are:

. Poly(dimethylsiloxane, trimethylsilyl silicate)-copolymerisate, povidoneK90, sodium
metabisulphite (E223), ascorbyl palmitate (E304) and DL-a-tocopherol (E307).
. Backing layer: Polyester film, siliconized, aluminized, colour coated with a pigment (titanium

dioxide (E171), pigment yellow 95, pigment red 166) layer and imprinted (pigment red 1
pigment yellow 95, pigment black 7). @

. Release liner: Transparent fluoropolymer coated polyester film. %

*
What Leganto looks like and contents of the pack \
Leganto is a transdermal patch. It is thin and has three layers. It is square-shaped i@)unded edges.
The outside is tan-coloured and is imprinted with Leganto 2 mg/24 h. %

Leganto is available in the following pack-sizes: 0
Boxes containing 7, 28, 30 or 84 (multipack containing 3 packs of 28) patéhes, which are individually
sealed in sachets. {

Not all pack sizes may be marketed. QQ
Marketing Authorisation Holder \O

UCB Pharma S.A.

Allée de la Recherche 60 Q
B-1070 Bruxelles 2,
Belgium C)

Manufacturer Ob

UCB Manufacturing Ireland Jstd
Shannon, Industrial Estate,
Co. Clare, Ireland a\

For any informatf@ut this medicine, please contact the local representative of the Marketing
Authorisation

Lietuva

UCB Pharma Oy Finland

Tel: +358-92 514 4221 (Suomija)
bbarapus Luxembourg/Luxemburg
O CU BU Bearapus EOO/] UCB Pharma SA/NV
Ten.: +359-(0)2 962 30 49 Tél/Tel: +32-(0)2 559 92 00
Ceska republika Magyarorszag
UCB s.r.0. UCB Magyarorszag Kft.
Tel: +420-221 773 411 Tel.: +36-(1) 391 0060
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Danmark
UCB Nordic A/S
TIf: +45-32 46 24 00

Deutschland
Bayer Vital GmbH
Tel: +49-(0)214-30 513 48

Eesti
UCB Pharma Oy Finland
Tel: +358-92 514 4221 (Soome)

EALGoa
UCB A.E.
TnA: +30-2109974000

Espaiia
UCB Pharma S.A.
Tel: +34-91 570 34 44

France
UCB Pharma S.A.
Tél: +33-(0)1 47 29 44 35

Hrvatska
Medis Adria d.o.o.
Tel: +385-(0)1 230 34 46

Ireland

UCB (Pharma) Ireland Ltd.
Tel: +353-(0)1 46 37 395

L
>
.&O
e mSoA \

Tel: +39-02 300 7@2
Kvbmpog
M ) Ltd

Llfephar

§ 2 0563 00
Latvija

UCB Pharma Oy Finland
Tel: +358-92 514 4221 (Somija)

Island
Vistor hf.
Simi: +354-535 7000

This leaflet was last revised in {(MM/YYYY}

Other sources of information

Malta
Pharmasud Ltd.
Tel: +356-21 37 64 36

Nederland
UCB Pharma B.V.
Tel.: +31-(0)76-573 11 40

Norge
UCB Nordic A/S
TIf: +45-32 46 24 00

Osterreich

UCB Pharma GmbH @
Tel: +43-(0)1 291 80 00 .\%
Polska é

UCB Pharma Sp. z o.

Tel.: +48-22 696 99 20§
Portugal @

BIAL-Portela a, S.A.
Tel: +351- E OO
Roma

Q@ a Romania S.R.L.
Tel: -21 300 29 04

ovenija
Medis, d.o.o.
Tel: +386-1 589 69 00

Slovenska republika
UCB s.r.0., organiza¢na zlozka
Tel: +421-(0)2 5920 2020

Suomi/Finland
UCB Pharma Oy Finland
Puh/Tel: +358-92 514 4221

Sverige
UCB Nordic A/S
Tel: +46-(0)40 29 49 00

United Kingdom
UCB Pharma Ltd.
Tel : +44-(0)1753 534 655

Detailed information on this medicine is available on the European Medicines Agency web site:

http://www.ema.europa.eu.
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Package leaflet: Information for the user

Leganto 4 mg/24 h transdermal patch

Leganto 6 mg/24 h transdermal patch

Leganto 8 mg/24 h transdermal patch
Rotigotine

Read all of this leaflet carefully before you start using this medicine because it contains
important information for you.

. Keep this leaflet. You may need to read it again.
. If you have any further questions, ask your doctor, pharmacist or nurse.
. This medicine has been prescribed for you only. Do not pass it on to others. It may har heln,

even if their signs of illness are the same as yours.
. If you get any side effects, talk to your doctor, pharmacist or nurse. This include§\@ossible
side effects not listed in this leaflet. See section 4. O

N

What is in this leaflet 0
1. What Leganto is and what it is used for

2. What you need to know before you use Leganto @

3. How to use Leganto

4. Possible side effects

5. How to store Leganto Q

6. Contents of the pack and other information Q

O

1. What Leganto is and what it is used for O

What Leganto is Q

Leganto contains the active substance rotigotifie.

It belongs to a group of medicines c‘dopamine agonists’. Dopamine is a messenger in the brain
which is important for moveme

What Leganto is used Q
Leganto is used in adu treat the signs and symptoms of:

. Parklnson s — Leganto can be used on its own or with another medicine called
levodopa. *
0\
2. W, u need to know before you use Leganto

Do se Leganto if:

. you are allergic to rotigotine or any of the other ingredients of this medicine (listed in
section 6)

. you need to have a magnetic resonance imaging (MRI) scan (diagnostic pictures of the inside
of the body, created using magnetic rather than x-ray energy)

. you need ‘cardioversion’ (specific treatment for abnormal heart beat).

You must take your Leganto patch off just before undergoing magnetic resonance imaging (MRI) or
cardioversion to avoid skin burns because the patch contains aluminium. You can put a new patch on
afterwards.
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If any of the above apply to you, do not use Leganto. If you are not sure about this, talk to your doctor,
pharmacist or nurse first.

Warnings and precautions

Talk to your doctor, pharmacist or nurse before using Leganto. This is because:

e your blood pressure needs checking regularly while using Leganto, especially at the start of the
treatment. Leganto may affect your blood pressure.

e your eyes need checking regularly while using Leganto. If you notice any problems with your
eyesight between checks, talk to your doctor straight away.

e if you have serious liver problems, your doctor may need to change the dose. If your liver
problems get worse during treatment, talk to your doctor straight away.

e  you may get skin problems caused by the patch — see ‘Skin problems caused by the patc&n

section 4.

e you may feel very sleepy or fall asleep suddenly — see ‘Driving and using machin ’@
section 2. * %

If you experience these symptoms after beginning treatment with Leganto, contac octor.

if after stopping or reducing your Leganto treatment you experience sym uch as depression,

Medicines used to treat Parkinson's disease should be reduced or stopped Vgéﬁf&by Tell your doctor
anxiety, fatigue, sweating or pain.

Leganto can cause loss of consciousness. This can happen es when you start using Leganto or
when your dose is increased. Tell your doctor if you lose ness or feel dizzy.

Loss of consciousness can occur @@
10U

Changes in behaviour and abnormal thinking \

Leganto can cause side effects that change your b ur (how you act). You may find it helpful to
tell a member of your family or carer that you ar®using this medicine and ask them to read this
leaflet. This is so that your family or carer ell you, or your doctor, if they are worried about any
changes in your behaviour. 0

These include:

e  craving for large doses of L« @ o or other medicines used to treat Parkinson's disease.

e  unusual urges or craVin hich you cannot resist and that could harm yourself or others
e  abnormal thinking \be aviour.

See ‘Changes to .yg@aviour and abnormal thinking’ in section 4 for more information.

Ot edicines and Leganto
Tell your doctor or pharmacist if you are taking, have recently taken or might take any other
medicines. This includes medicines obtained without a prescription and herbal medicines.

If you are treated with Leganto and levodopa at the same time, some side effects may get more
serious. This includes seeing or hearing things that are not real (hallucinations), movements you
cannot control related to Parkinson’s disease (‘dyskinesia’), and swelling of legs and feet.

Do not take the following medicines while using Leganto — because they may decrease its effect

. ‘anti-psychotic’ medicines — used to treat certain mental illnesses
. metoclopramide — used to treat nausea (feeling sick) and vomiting.

152



Talk to your doctor before using Leganto if you are taking:

° sedating medicines such as benzodiazepines or medicines used to treat mental illness or
depression.
. medicines that lower blood pressure. Leganto may decrease blood pressure when you stand up

— this effect may be worsened by the medicines used to lower blood pressure.
Your doctor will let you know if it is safe to keep taking these medicines while using Leganto.

Leganto with food, drink and alcohol

Because rotigotine enters your bloodstream through your skin, food or drink does not affect the way
this medicine is absorbed by the body. You should discuss with your doctor if it is safe for you to
drink alcohol while using Leganto. é

Pregnancy and breast-feeding
Do not use Leganto if you are pregnant. This is because the effects of rotigotine on pre @ and the
unborn baby are not known.

Do not breast-feed during treatment with Leganto. This is because rotigotine s into your
breast milk and affect your baby. It is also likely to lower the amount of milks roduce.

your doctor or pharmacist for advice before using this medicine.

Driving and using machines %

Leganto may make you feel very sleepy, and you may fall a@ suddenly. If this happens, do not
drive. In isolated cases people have fallen asleep While@g and this has caused accidents.

If you are pregnant or breast-feeding, think you may be pregnant or ar{)%ng to have a baby, ask

Also do not use tools or machines if you feel very s — or do anything else which may put others
or yourself at risk of serious injury.

Sodium metabisulphite (E223) may use severe hypersensitivity (allergic) reactions and
bronchospasm (breathing distress ca narrowing of the airways).

3.  How to use LegaQQ

Always use this medi @xactly as your doctor or pharmacist has told you. Check with your doctor
or pharmacist if }?\ rénot sure.

*
Which stre h&%tches to use
The dos anto will depend on your illness — see below.

L¢ available in different strength patches which release the medicine over 24 hours. The
strengths are 2 mg/24 h, 4 mg/24 h, 6 mg/24 h and 8 mg/24 h for the treatment of Parkinson’s disease.

Leganto contains sodium metabisulph:’:@ﬁi)
y

. You may have to use more than one patch to reach your dose, as prescribed by your doctor.

. For doses higher than 8 mg/24 h (doses prescribed by your doctor above the available
strengths), multiple patches must be applied to achieve the final dose. For example a daily dose
of 10 mg/24 h may be reached by applying one patch of 6 mg/24 h and one patch of 4 mg/24 h.

. The patches should not be cut into pieces.

Treatment of Parkinson’s disease

Patients not taking levodopa — early stage of Parkinson’s disease
. Your starting daily dose will be one 2 mg/24 h patch each day.
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° From the second week your daily dose may be increased by 2 mg each week — until you get to
the right maintenance dose for you.

. For most patients, the right dose is between 6 mg and 8 mg each day. This is normally reached
within 3 to 4 weeks.
. The maximum dose is 8 mg each day.

Patients taking levodopa — advanced stage of Parkinson’s disease
. Your starting daily dose will be one 4 mg/24 h patch each day.

. From the second week your daily dose will be increased by 2 mg each week — until you get to
the right maintenance dose for you.

. For most patients, the right dose is between 8 mg and 16 mg each day. This is normally reached
within 3 to 7 weeks. 6

. The maximum dose is 16 mg each day.

<

If you have to stop taking this medicine, see ‘If you stop using Leganto’ in section 3. %

How to use the Leganto patches: O
Leganto is a patch that is put on the skin. 5&
. Make sure that you take the old patch off before putting on a new oneQ

Stick the new patch on a different area of the skin each day. @
Leave the patch on your skin for 24 hours, then take it off and { offa new one.
Change the patches at about the same time every day. @
Do not cut the Leganto patches into pieces.

Where to stick the patch
Put the sticky side of the patch onto clean, dry,
healthy skin on the following areas as shown in gre

the pictures opposite: Q
e  Shoulder or upper arm.
e Belly. d\

e  Flank (your side, between the t@
and hips). 6
e  Thigh or hip. O
To avoid skin 1rr1tat10 2

. Stick the patch dlfferent area of skin each day. For

example the right side of your body one day, then
on the Je @ of your body the next day. Or on your upper
t

body hen on your lower body the day after that.
. ick Leganto on the same area of skin twice

14 days.
. not stick the patch on broken or damaged skin — or on
k

in that is red or irritated.

If you still get problems with your skin because of the patch, please see Skin problems caused by the
patch’ in section 4 for more information.

To prevent the patch becoming loose or falling off
. Do not put the patch in an area where it can be rubbed by tight clothing.

. Do not use creams, oils, lotions, powders or other skin products where you will put the
patch. Also do not use them on or near a patch you are already wearing.
. If you need to stick the patch to a hairy area of skin, you must shave the area at least 3 days

before sticking the patch there.
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. If the edges of the patch lift, the patch may be taped down with adhesive medical tape.

If the patch falls off, put on a new patch for the rest of the day — then replace the patch at the usual
time.

. Do not let the area of the patch get hot — for example too much sunlight, saunas, hot baths,
heating pads or hot-water bottles. This is because the medicine may be released faster. If you
think that too much heat has been applied, contact your doctor or pharmacist.

. Always check that the patch has not fallen off after activities such as bathing, showering or
exercising.

. If the patch has irritated your skin, keep that area protected from direct sunlight. This is
because it may change the colour of the skin. 6

How to use the patch @

. Each patch is packed in a separate sachet. * %

. Before opening the sachet decide where you are going to stick this new patch kck you
have removed any old patch. 6

. Stick the Leganto patch onto your skin as soon as you have opened the @nd removed the
release liner.

Q)

; he sachet, hold th: -y &(b
To gpen th sahet, holdte /f N O
/Y y QQ

\O

O
AN

2.
Peel apart the foil.

y

T tch out of the .
sacliel: ' ‘\ \

5.

The sticky side of the patch is

covered by a transparent

release liner.

e  Hold the patch in both
hands with the release
liner facing you.
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6.

. Bend the patch in half.
This makes the S-shaped
break in the liner open up.

. Peel off one side of the
release liner.

. Do not touch the sticky
side of the patch with
your fingers.

. Hold the other half of
the rigid release liner.

. Then put the sticky half
of the patch onto your
skin.

. Press the sticky side of
the patch firmly into
place.

9.

Fold back the other half of the

patch and remove the other

side of the release liner.

10.

. Press the patch down 03
firmly with the palm of \, s
your hand. ¢

. Keep it pressed fo
about 30 second:!

This makes sure is

touching the gki he

edges stick ell.

11.

Was (@ands with soap
an straight after
handhing the patch.

How to take off a used patch
. Slowly and carefully peel off the used patch.

. Gently wash the area with warm water and mild soap. This will remove any stickiness that stays
on your skin. You can also use a little baby oil to remove any stickiness that will not wash off.

. Do not use alcohol or other dissolving liquids such as nail polish remover. These may irritate
your skin.

If you use more Leganto than you should
Using higher doses of Leganto than your doctor has prescribed may cause side effects such as feeling
sick (nausea) or vomiting, low blood pressure, seeing or hearing things that are not real
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(hallucinations), feeling confused, very sleepy, having involuntary movements and convulsions. In
such cases, contact your doctor or hospital straight away. They will tell you what to do.

If you forget to change the patch at your usual time

. If you have forgotten to change the patch at your usual time, change it as soon as you
remember. Take off the old patch and use a new one.
. If you have forgotten to stick on a new patch after removing the old one, use a new patch as

Soon as you remember.

In both cases, use a new patch at the usual time on the following day. Do not use a double dose to
make up for a forgotten dose.

If you stop using Leganto é
Do not stop using Leganto without talking to your doctor. A sudden stop could lead to a me

condition called ‘neuroleptic malignant syndrome’ which could be life-threatening. The@ include:
loss of muscle movement (akinesia), rigid muscles, fever, unstable blood pressure, inc heart rate
(tachycardia), confusion, low level of consciousness (such as a coma).

If your doctor says you should stop Leganto, the daily dose should be lower dually:
. Parkinson’s disease — lowered by 2 mg every other day. @

If you have any further questions on the use of this medicine, ask y@octor, pharmacist or nurse.

4. Possible side effects Q 2

Like all medicines, this medicine can cause side effects, although not everybody gets them. Tell your
doctor or pharmacist or nurse if you notice any mé cts

Side effects more likely at the start of tr

You may feel sick (nausea) and vomit a tart of treatment. These effects are usually mild or
moderate and only last for a short ti t0 your doctor if they last for a long time or if you are
worried about them. 6

Skin problems caused by t

. You may get redn sa tchlng on the skin where the patch has been — these reactions are
usually mild or

. The reactions 1y go away after a few hours — once you remove the patch.

A .

. Talk to yo ctor if you have a skin reaction that lasts longer than a few days or is severe.
Also @it spreads outside the area of skin that was covered by the patch.

. Avoi ight and solarium exposure on areas of skin showing any kind of skin reaction

. Ip avoid the skin reactions, you should put the patch on a different area of skin every day,
d only use the same area again after 14 days.

Loss of consciousness can occur
Leganto can cause loss of consciousness. This can happen especially when you start using Leganto or
when your dose is increased. Tell your doctor if you lose consciousness or feel dizzy.

Changes in behaviour and abnormal thinking
Tell your doctor if you notice any changes in behaviour, thinking or both, that are listed below.
They will discuss ways of managing or reducing symptoms.

You may find it helpful to also tell a member of your family or carer that you are using this medicine
and ask them to read this leaflet. This is so that your family or carer can tell you, or your doctor, if
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they are worried about any changes in your behaviour. Leganto can cause unusual urges or cravings
which you cannot resist such as the impulse, drive or temptation to do things that could harm yourself
or others.

These may include:

. strong impulse to gamble too much — even if this seriously affects you or your family

. altered or increased sexual interest and behaviour which causes significant concern to you or
others — for example, an increased sex drive

. uncontrolled shopping or spending too much

. binge eating (eating large amounts of food in a short period of time) or compulsive eating

(eating more food than normal and more than is needed to satisfy your hunger).

Leganto may cause other behaviours and abnormal thinking. These may include:

abnormal thoughts about reality 66

delusions and hallucinations (seeing or hearing things that are not real) *

confusion K
disorientation O
aggressive behaviour 5&
agitation 0
delirium. @

Tell your doctor if you notice any changes in behaviour, thinki@& both that are listed above.
They will discuss ways of managing or reducing symptoms.g

Allergic reactions QQ
Contact your doctor if you notice signs of an allergic re — these can include swelling of the face,
tongue or lips.

Side effects when using Leganto for Parki oﬁiisease
Tell your doctor, pharmacist or nurse if yo ny of the following side effects:

Very common: may affect more tha%ﬁ 0 people

headache
feeling sleepy or dizzy O

feeling sick (nausea), §omiting
skin reactions und\the patch such as redness and itching

Common: may af{@yE to 1 in 10 people

falling,
hiccu;

g of legs and feet

ing weak (fatigue), feeling tired

eeling of heartbeat (palpitation)

constipation, dry mouth, heartburn

redness, increased sweating, itching

vertigo (sensation of whirling motion)

seeing or hearing things that are not real (hallucinations)

low blood pressure when standing up, high blood pressure

difficulty falling asleep, sleep disorder, difficulty sleeping, nightmare, unusual dreams
movements you cannot control related to Parkinson’s disease (dyskinesia)

fainting, feeling dizzy when standing up because of fall in blood pressure

unable to resist the impulse to perform an action that is harmful involving excessive gambling,
repetitive meaningless actions, uncontrolled shopping or spending too much
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° binge eating (eating large amount of food in a short period of time), compulsive eating (eating
more food than normal and more than needed to satisfy hunger)

Uncommon: may affect up to 1 in 100 people

. blurred vision

. weight increase

. allergic reaction

. low blood pressure

. increased heart rate

. increased sex drive

. abnormal heart beat

. stomach discomfort and pain 6

. generalised itching, skin irritation

. falling asleep suddenly without warning . %6

. unable to achieve or maintain an erection K\

. feeling agitated, disorientated, confused or paranoid O

. increased or abnormal liver test results Q

. sight problems such as seeing colours or lights \

. increased levels of creatine phosphokinase (CPK) (CPK is an enzy@'\d mainly in skeletal
muscles).

delusion

delirium Q
feeling irritable \O
being aggressive

psychotic disorders O

rash over larger parts of the body

involuntary muscle spasms (convulsi

Y@ happen

ike Leganto — more than needed for the illness. This is known
drome’ and can lead to use of too much Leganto.

Rare: may affect up to 1 in 1,000 people é

Not known: it is not known how oft

. craving large doses of medici
as ‘dopamine dysregulati

. diarrhoea

. dropped head syn or&

. rhabdomyolysis severe muscle disorder which causes pain, tenderness and weakness of
the muscles lead to kidney problems)

Tell your d Q[@;“armacist or nurse if you notice any of the side effects listed above.

Reporti side effects

If you y side effects, talk to your doctor, pharmacist or nurse. This includes any possible side
effe ot listed in this leaflet. You can also report side effects directly via the national reporting
system listed in Appendix V. By reporting side effects you can help provide more information on the
safety of this medicine.

5. How to store Leganto

Keep this medicine out of the sight and reach of children.

Do not use this medicine after the expiry date which is stated on the label and box.

Do not store above 30°C.
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What to do with the used and unused patches

. Used patches still contain the active substance ‘rotigotine’, which may be harmful to others.
Fold the used patch with the sticky side inwards. Put the patch in the original sachet and then
throw it away safely, out of the reach of children.

. Do not throw away any medicines via wastewater or household waste. Ask your pharmacist
how to throw away medicines you no longer use. These measures will help protect the
environment.

6. Contents of the pack and other information

What Leganto contains b
The active substance is rotigotine. @
. 4 mg/24 h:
Each patch releases 4 mg of rotigotine per 24 hours. Each patch of 20 cm? co 6&\ .0 mg of
rotigotine.

. 6 mg/24 h: &

Each patch releases 6 mg of rotigotine per 24 hours. Each patch 0f® contains 13.5 mg of

rotigotine. K

. 8 mg/24 h: @
Each patch releases 8 mg of rotigotine per 24 hours. E h of 40 cm? contains 18.0 mg of
rotigotine. O

The other ingredients are: \

. Poly(dimethylsiloxane, trimethylsilyl silic olymerisate, povidoneK90, sodium

metabisulphite (E223), ascorbyl palmitate 4) and DL-a-tocopherol (E307).

. Backing layer: Polyester film, siliconi aluminized, colour coated with a pigment (titanium
dioxide (E171), pigment yellow 9 ent red 166) layer and imprinted (pigment red 144,
pigment yellow 95, pigment b )

. Release liner: Transparent lymer coated polyester film.

What Leganto looks like a tents of the pack

Leganto is a transderma at t is thin and has three layers. It is square-shaped with rounded edges.
The outside is tan- colo nd is imprinted with Leganto 4 mg/24 h Leganto 6 mg/24 h or Leganto
8 mg/24 h.

Leganto is @ in the following pack-sizes:

Boxes cont 7 28, 30 or 84 (multipack containing 3 packs of 28) patches, which are individually
sealed i

ack sizes may be marketed.
Marketing Authorisation Holder
UCB Pharma S.A.
Allée de la Recherche 60

B-1070 Bruxelles
Belgium
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Manufacturer

UCB Manufacturing Ireland Ltd.
Shannon, Industrial Estate,
Co. Clare, Ireland

For any information about this medicine, please contact the local representative of the Marketing
Authorisation Holder:

Belgié/Belgique/Belgien Lietuva

UCB Pharma SA/NV UCB Pharma Oy Finland

Tél/Tel: +32-(0)2 559 92 00 Tel: +358-92 514 4221 (Suomija) e
bnarapus Luxembourg/Luxemburg @
O CU BU Bwarapus EOO/] UCB Pharma SA/NV

Ten.: +359-(0)2 962 30 49 Tél/Tel: +32-(0)2 559 92 00

Ceska republika Magyarorszag Q

UCB s.r.0. UCB Magyarorszag Kft. \

Tel: +420-221 773 411

Danmark
UCB Nordic A/S
TIf: +45-32 46 24 00

Deutschland
Bayer Vital GmbH
Tel: +49-(0)214-30 513 48

Eesti
UCB Pharma Oy Finland
Tel: +358-92 514 4221 (Soome)

i ©

T +30-2109974000 Q

Espaiia

UCB Pharma S.A 9@
Tel: +34-91 i7®
prance QO
rance
UCB @ S.A

T%(Oﬂ 4729 44 35
Hrvatska

Medis Adria d.o.o.
Tel: +385-(0)1 230 34 46

Ireland
UCB (Pharma) Ireland Ltd.
Tel: +353-(0)1 46 37 395

Island
Vistor hf.
Simi: +354-535 7000

Tel.: +36-(1) 391 00?5
Malta K

Pharmasud t@
Tel: +356- 64 36
e

ucC arma B.V.

@.: +31-(0)76-573 11 40

Norge
UCB Nordic A/S
TIf: +45-32 46 24 00

Osterreich
UCB Pharma GmbH
Tel: +43-(0)1 291 80 00

Polska
UCB Pharma Sp. z 0.0.
Tel.: +48-22 696 99 20

Portugal

BIAL-Portela & C?, S.A.

Tel: +351-22 986 61 00
Romaéania

UCB Pharma Roméania S.R.L.
Tel: +40-21 300 29 04

Slovenija
Medis, d.o.o.
Tel: +386-1 589 69 00

Slovenska republika
UCB s.r.0., organizac¢na zlozka
Tel: +421-(0)2 5920 2020



Italia Suomi/Finland

UCB Pharma S.p.A. UCB Pharma Oy Finland
Tel: +39-02 300 791 Puh/Tel: +358-92 514 4221
Kvnpog Sverige

Lifepharma (Z.A.M.) Ltd UCB Nordic A/S

Tnh: +357-22 05 63 00 Tel: +46-(0)40 29 49 00
Latvija United Kingdom

UCB Pharma Oy Finland UCB Pharma Ltd.

Tel: +358-92 514 4221 (Somija) Tel : +44-(0)1753 534 655

O

This leaflet was last revised in {MM/YYYY} @

P

Detailed information on this medicine is available on the European Medicine efgy web site:
http://www.ema.europa.eu. 0

Other sources of information
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Package leaflet: Information for the user

Leganto 2 mg/24 h
Leganto 4 mg/24 h
Leganto 6 mg/24 h
Leganto 8 mg/24 h
Transdermal patch
Rotigotine

Read all of this leaflet carefully before you start using this medicine because it contains

important information for you.

. Keep this leaflet. You may need to read it again. b
. If you have any further questions, ask your doctor, pharmacist or nurse.

. This medicine has been prescribed for you only. Do not pass it on to others. It m: them,

even if their signs of illness are the same as yours.
. If you get any side effects, talk to your doctor, pharmacist or nurse. This %@ any possible

side effects not listed in this leaflet. See section 4. \

What is in this leaflet

1. What Leganto is and what it is used for

2. What you need to know before you use Leganto @
3. How to use Leganto Q
4. Possible side effects Q

5. How to store Leganto \O

6.

Contents of the pack and other information O

1. What Leganto is and what it is us@&

What Leganto is 0
Leganto contains the active substa igotine.

It belongs to a group of medi '&called ‘dopamine agonists’. Dopamine is a messenger in the brain
which is important for VGQL

What Leganto is u
Leganto is used i}n% Its to treat the signs and symptoms of:

. Park'n@ isease — Leganto can be used on its own or with another medicine called
levo :

)

2. at you need to know before you use Leganto

Do not use Leganto if:

. you are allergic to rotigotine or any of the other ingredients of this medicine (listed in
section 6)

. you need to have a magnetic resonance imaging (MRI) scan (diagnostic pictures of the inside
of the body, created using magnetic rather than x-ray energy)

. you need ‘cardioversion’ (specific treatment for abnormal heart beat).

You must take your Leganto patch off just before undergoing magnetic resonance imaging (MRI) or
cardioversion to avoid skin burns because the patch contains aluminium. You can put a new patch on
afterwards.
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If any of the above apply to you, do not use Leganto. If you are not sure about this, talk to your doctor
or pharmacist or nurse first.

Warnings and precautions
Talk to your doctor, pharmacist or nurse before using Leganto. This is because

. your blood pressure needs checking regularly while using Leganto, especially at the start of
the treatment. Leganto may affect your blood pressure.

. your eyes need checking regularly while using Leganto. If you notice any problems with your
eyesight between checks, talk to your doctor straight away.

. if you have serious liver problems, your doctor may need to change the dose. If your liver
problems get worse during treatment, talk to your doctor straight away.

. you may get skin problems caused by the patch — see ‘Skin problems caused by the éin
section 4. &

. you may feel very sleepy or fall asleep suddenly — see ‘Driving and using mail'\@ in
section 2.

O

If you experience these symptoms after beginning treatment with Leganto, cm@ur doctor.

Medicines used to treat Parkinson's disease should be reduced or stoppe Qlly. Tell your doctor
if after stopping or reducing your Leganto treatment you experience symptems such as depression,
anxiety, fatigue, sweating or pain

Loss of consciousness can occur %
Leganto can cause loss of consciousness. This can happe ally when you start using Leganto or
when your dose is increased. Tell your doctor if you 10&\ ciousness or feel dizzy.

Changes in behaviour and abnormal thinking O

Leganto can cause side effects that change your Behaviour (how you act). You may find it helpful to
tell a member of your family or carer that ygiNare using this medicine and ask them to read this
leaflet. This is so that your family or car tell you, or your doctor, if they are worried about any

changes in your behaviour. e

These include:

e  craving for large doses anto or other medicines used to treat Parkinson’s disease.
. unusual urges or ogqlb which you cannot resist and that could harm yourself or others
ehaviour.

) abnormal thinki;@

*
See ‘Changes tt}gehaviour and abnormal thinking’ in section 4 for more information.
*

Children a@ olescents
Do not @ 1s medicine to children below 18 years of age because it is not known if it is safe or
effect this age group.

Other medicines and Leganto
Tell your doctor or pharmacist if you are taking, have recently taken or might take any other
medicines. This includes medicines obtained without a prescription and herbal medicines.

If you are treated with Leganto and levodopa at the same time, some side effects may get more
serious. This includes seeing or hearing things that are not real (hallucinations), movements you
cannot control related to Parkinson’s disease (‘dyskinesia’), and swelling of legs and feet.

Do not take the following medicines while using Leganto — because they may decrease its effect:

. ‘anti-psychotic’ medicines — used to treat certain mental illnesses
. metoclopramide — used to treat nausea (feeling sick) and vomiting.
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Talk to your doctor before using Leganto if you are taking:

. sedating medicines such as benzodiazepines or medicines used to treat mental illness or
depression.
. medicines that lower blood pressure. Leganto may decrease blood pressure when you stand up

— this effect may be worsened by the medicines used to lower blood pressure.
Your doctor will let you know if it is safe to keep taking these medicines while using Leganto.

Leganto with food, drink and alcohol

Because rotigotine enters your bloodstream through your skin, food or drink does not affect the way
this medicine is absorbed by the body. You should discuss with your doctor if it is safe for you

drink alcohol while using Leganto. @6
Pregnancy and breast-feeding ¢

Do not use Leganto if you are pregnant. This is because the effects of rotigotine on pre&ch and the
unborn baby are not known.

Do not breast-feed during treatment with Leganto. This is because rotigotine ass into your
breast milk and affect your baby. It is also likely to lower the amount of i u produce.

If you are pregnant or breast-feeding, think you may be pregnant or lanning to have a baby, ask
your doctor or pharmacist for advice before using this medicine. :

Driving and using machines
Leganto may make you feel very sleepy and you may @ep very suddenly. If this happens, do not
drive. In isolated cases people have fallen asleep while driwing and this has caused accidents.

Also do not use tools or machines if you feel Ve@epy — or do anything else which may put others
or yourself at risk of serious injury.

Leganto contains sodium metabis @%’223)
Sodium metabisulphite (E223) may y cause severe hypersensitivity (allergic) reactions and
bronchospasm (breathing distre sed by narrowing of the airways).

3. How to use Leg??‘h\ 2

Always use this @1@ exactly as your doctor or pharmacist has told you. Check with your doctor
or pharmacist iffyoytare not sure.

Which s patches to use

Th% engato will depend on your illness — see below.

Legarito is available in different strength patches which release the medicine over 24 hours. The
strengths are 2 mg/24 h, 4 mg/24 h, 6 mg/24 h and 8 mg/24 h for the treatment of Parkinson’s disease.
You may have to use more than one patch to reach your dose, as prescribed by your doctor.

The Leganto treatment initiation pack contains 4 different packages (one for each strength) with

7 patches in each package. These packages are usually needed for the first four weeks of therapy, but
depending on your response to Leganto, you may not need to use all of the dose packages included or
you may need additional higher doses after week 4, which are not covered by this package.

On the first day of treatment, start with Leganto 2 mg (package marked “Week 1), and use one
Leganto 2 mg transdermal patch daily. You should take Leganto 2 mg for 7 days
(e.g. if you start on a Sunday, switch to the next dose on the following Sunday.).
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At the beginning of the second week, you should take Leganto 4 mg (package marked with

“Week 27).

At the beginning of the third week, you should take Leganto 6 mg (package marked with “Week 3”).
At the beginning of the fourth week, you should take Leganto 8 mg (package marked with “Week 47).

The right dose for you will depend on your needs.

4 mg of Leganto every day may be an effective dose for some patients. For most patients with early
stage Parkinson’s disease, the right dose is reached within 3 or 4 weeks, at doses of 6 mg per day or

8 mg per day respectively. The maximum dose is 8§ mg per day. For most patients with advanced-stage
Parkinson’s disease the right dose is reached within 3 to 7 weeks, at doses of 8 mg per day up to a
maximum dose of 16 mg per day. For doses higher than 8 mg/24 h (doses prescribed by your doétor
above the available strengths), multiple patches must be applied to achieve the final dose. For ¢
example, a daily dose of 14 mg may be reached by applying one patch of 6 mg/24 h and one of
8 mg/24 h and likewise, a daily dose of 16 mg can be reached by applying two patches o@g 24 h.

If you have to stop taking this medicine, see ‘If you stop using Leganto’ in sectlon

How to use the Leganto patches: 5&
Leganto is a patch that is put on the skin. 0
. Make sure that you take the old patch off before putting on a ne @

Stick the new patch on a different area of the skin each da {
Leave the patch on your skin for 24 hours, then take it off t on a new one.
Change the patch at about the same time every dayQ

Do not cut the Leganto patches into pieces.

Where to stick the patch \

Put the sticky side of the patch onto clean, dry, @ M Application sites
on

healthy skin on the following areas as show
the pictures opposite:
e  Shoulder or upper arm. C)
e Belly. 0
e  Flank (your side, between t
and hips).

e  Thigh or hip. QK : ! 1
\ Front Side Back

To avoid sKin irri

. Stick the nto a different area of skin each day. For
exa it on the right side of your body one day, then
ont side of your body the next day. Or on your upper

e day, then on your lower body the day after that.
. not stick Leganto on the same area of skin twice
ithin 14 days.
. Do not stick the patch on broken or damaged skin — or on

skin that is red or irritated.

If you still get problems with your skin because of the patch, please see ‘Skin problems caused by
the patch’ in section 4 for more information.

To prevent the patch becoming loose or falling off

. Do not put the patch in an area where it can be rubbed by tight clothing.

. Do not use creams, oils, lotions, powders or other skin products where you will put the
patch. Also do not use them on or near a patch you are already wearing.
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. If you need to stick the patch to a hairy area of skin, you must shave the area at least 3 days
before sticking the patch there.
. If the edges of the patch lift, the patch may be taped down with adhesive medical tape.

If the patch falls off, put on a new patch for the rest of the day — then replace the patch at the usual
time.

. Do not let the area of the patch get hot — for example too much sunlight, saunas, hot baths,
heating pads or hot-water bottles. This is because the medicine may be released faster. If you
think that too much heat has been applied, contact your doctor or pharmacist.

. Always check that the patch has not fallen off after activities such as bathing, showering or
exercising.
. If the patch has irritated your skin, keep that area protected from direct sunlight. Thi
because it may change the colour of the skin.
P

How to use the patch K
O

. Each patch is packed in a separate sachet.
. Before opening the sachet decide where you are going to stick this new @nd check you

have removed any old patch. Q
. Stick the Leganto patch onto your skin as soon as you have opene% chet and removed the

g@&

1{00

<

release liner.
1

: o
To open the sachet, hold the
sachet in both hands.

2.
Peel apart the foil.

4.
Take the patch out of the
sachet.
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5.
The sticky side of the patch is
covered by a transparent release
liner.

e  Hold the patch in both
hands with the release liner
facing you.

6.

. Bend the patch in half.

This makes the S-shaped break

in the liner open up.

J Peel off one side of the
release liner.

. Do not touch the sticky
side of the patch with
your fingers.

. Hold the other half of the
rigid release liner.

. Then put the sticky half
of the patch onto your
skin.

. Press the sticky side of
the patch firmly into
place.

9.
Fold back the other half of the
patch and remove the other side O

of the release liner. Q
. Q
10 N\

° Press .@h down
fi the palm of
and.
. <§&ep it pressed for about
30 seconds.

This makes sure the patch is
touching the skin and the edges
stick down well.

11.

Wash your hands with soap and
water straight after handling the
patch.
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How to take off a used patch
° Slowly and carefully peel off the used patch.

. Gently wash the area with warm water and mild soap. This will remove any stickiness that stays
on your skin. You can also use a little baby oil to remove any stickiness that will not wash off.

. Do not use alcohol or other dissolving liquids — such as nail polish remover. These may irritate
your skin.

If you use more Leganto than you should

Using higher doses of Leganto than your doctor has prescribed may cause side effects such as feeling
sick (nausea) or vomiting, low blood pressure, seeing or hearing things that are not real
(hallucinations), feeling confused, very sleepy, having involuntary movements and convulsions.

In such cases, contact your doctor or hospital straight away. They will tell you what to do.

If you have used a different patch (e.g. Leganto 4 mg/24 h instead of Leganto 2 mg/24 h) t @pur
doctor told you to, contact your doctor or hospital for advice immediately, and follow t %Vice on
changes of patches. K

If you have any unpleasant reactions, contact your doctor. O

If you forget to change the patch at your usual time 5&

. If you have forgotten to change the patch at your usual time, changg=it as’soon as you
remember. Take off the old patch and use a new one. ?@.

. If you have forgotten to stick on a new patch after removing d one, use a new patch as
soon as you remember.

In both cases, use a new patch at the usual time on the fol@gy. Do not use a double dose to

make up for a forgotten dose. \

If you stop using Leganto

Do not stop using Leganto without talking to yo@bctor. A sudden stop could lead to a medical
condition called ‘neuroleptic malignant sy e’ which could be life-threatening. The signs include:
loss of muscle movement (akinesia), rigid mqugcles, fever, unstable blood pressure, increased heart rate
(tachycardia), confusion, low level o éiousness (such as a coma).

If your doctor says you should @eganto, the daily dose of Leganto should be lowered gradually:
. Parkinson’s disease red by 2 mg every other day.

If you have any fuﬁher‘%ﬁions on the use of this medicine, ask your doctor, pharmacist or nurse.

\éi,\gfects

nes, this medicine can cause side effects, although not everybody gets them. Tell your
docto armacist or nurse if you notice any side effects.

Side effects more likely at the start of treatment

You may feel sick (nausea) and vomit at the start of treatment. These effects are usually mild or
moderate and only last for a short time. Talk to your doctor if they last for a long time or if you are
worried about them.

Skin problems caused by the patch

. You may get redness and itching on the skin where the patch has been — these reactions are
usually mild or moderate.

. The reactions normally go away after a few hours — once you remove the patch.

. Talk to your doctor if you have a skin reaction that lasts longer than a few days or is severe.

Also do this if it spreads outside the area of skin that was covered by the patch.
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° Avoid sunlight and solarium exposure on areas of skin showing any kind of skin reaction
caused by the patch.

. To help avoid the skin reactions, you should put the patch on a different area of skin every day,
and only use the same area again after 14 days.

Loss of consciousness can occur
Leganto can cause loss of consciousness. This can happen especially when you start using Leganto or
when your dose is increased. Tell your doctor if you lose consciousness or feel dizzy.

Changes in behaviour and abnormal thinking
Tell your doctor if you notice any changes in behaviour, thinking or both, that are listed below.
They will discuss ways of managing or reducing symptoms.

You may find it helpful to also tell a member of your family or carer that you are using this r@cine
and ask them to read this leaflet. This is so that your family or carer can tell you, or yov\ r, if
they are worried about any changes in your behaviour. Leganto can cause unusual urgés obcravings
which you cannot resist such as the impulse, drive or temptation to do things that c@harm yourself
or others.

These may include: 0

. strong impulse to gamble too much — even if this seriously affe {g or your family

. altered or increased sexual interest and behaviour which cau nificant concern to you or
others — for example, an increased sex drive
. uncontrolled shopping or spending too much

. binge eating (eating large amounts of food in a sho i d of time) or compulsive eating
(eating more food than normal and more than is to satisfy your hunger).

Leganto may cause other behaviours and abnorm mlng These may include:
abnormal thoughts about reality 6

delusions and hallucinations (seeing ring things that are not real)
confusion G

disorientation bo
aggressive behaviour
agitation @

delirium. Q

Tell your doctor if yo \lce any changes in behaviour, thinking or both that are listed above.
They will discuss \Q{ managing or reducing symptoms.

Allergic re @
Contact ym@ tor if you notice signs of an allergic reaction — these can include swelling of the face,

tong @s.
Si(Qects when using Leganto for Parkinson’s disease

Tell your doctor, pharmacist or nurse if you get any of the following side effects:

Very common: may affect more than 1 in 10 people

. headache

. feeling sleepy or dizzy

. feeling sick (nausea), vomiting

. skin reactions under the patch such as redness and itching

Common: may affect up to 1 in 10 people
. falling
. hiccups
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weight loss

swelling of legs and feet

feeling weak (fatigue), feeling tired

feeling of heartbeat (palpitation)

constipation, dry mouth, heartburn

redness, increased sweating, itching

vertigo (sensation of whirling motion)

seeing or hearing things that are not real (hallucinations)

low blood pressure when standing up, high blood pressure

difficulty falling asleep, sleep disorder, difficulty sleeping, nightmare, unusual dreams

movements you cannot control related to Parkinson’s disease (dyskinesia)

fainting, feeling dizzy when standing up because of fall in blood pressure

unable to resist the impulse to perform an action that is harmful involving excessive g

repetitive meaningless actions, uncontrolled shopping or spending too much \@
(eating

. binge eating (eating large amount of food in a short period of time), compulsive
more food than normal and more than needed to satisfy hunger)

blurred vision

weight increase

allergic reaction

low blood pressure

increased heart rate Q
increased sex drive Q
abnormal heart beat O
stomach discomfort and pain

generalised itching, skin irritation O
falling asleep suddenly without warni Q
unable to achieve or maintain an ereéq,
feeling agitated, disorientated, co or paranoid

increased or abnormal liver tem

sight problems such as seei urs or lights

increased levels of creati sphokmase (CPK) (CPK is an enzyme found mainly in skeletal
muscles).

Rare: may affect up to(&\l,OOO people

Uncommon: may affect up to 1 in 100 people 0’&

delusion Q
delirium \
feeli le
bei essive

tic disorders
@\ over larger parts of the body
involuntary muscle spasms (convulsion)
Not known: it is not known how often these happen
. craving large doses of medicines like Leganto — more than needed for the illness. This is known
as ‘dopamine dysregulation syndrome’ and can lead to use of too much Leganto.
° diarrhoea
. dropped head syndrome

. rhabdomyolysis (a rare severe muscle disorder which causes pain, tenderness and weakness of
the muscles and may lead to kidney problems)

Tell your doctor, pharmacist or nurse if you notice any of the side effects listed above.
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Reporting of side effects

If you get any side effects, talk to your doctor, pharmacist or nurse. This includes any possible side
effects not listed in this leaflet. You can also report side effects directly via the national reporting
system listed in Appendix V. By reporting side effects you can help provide more information on the
safety of this medicine.

5. How to store Leganto

Keep this medicine out of the sight and reach of children.

Do not use this medicine after the expiry date which is stated on the label and carton. b
Do not store above 30°C. . \%g
What to do with the used and unused patches Q

ul to others.

. Used patches still contain the active substance ‘rotigotine’, which may @@u
Fold the used patch with the sticky side inwards. Put the patch in the o sachet and then
throw it away safely, out of the reach of children. 6

. Do not throw away any medicines via wastewater or household wasfe/’Ask your pharmacist
how to throw away medicines you no longer use. These mea will help protect the

environment. :

6. Contents of the pack and other information \O

What Leganto contains O
The active substance is rotigotine. Q
. 2 mg/24 h:

Each patch releases 2 mg of rotich@per 24 hours. Each patch of 10 cm? contains 4.5 mg of

rotigotine. e

. 4 mg/24 h: O
Each patch releases 4 %rotigotine per 24 hours. Each patch of 20 cm? contains 9.0 mg of
rotigotine. Q

>

. 6 mg/24 h:
Each patch’s@es 6 mg of rotigotine per 24 hours. Each patch of 30 cm? contains 13.5 mg of

rotigoth&()

. 8 :
@ atch releases 8 mg of rotigotine per 24 hours. Each patch of 40 cm? contains 18.0 mg of
tigotine.

The other ingredients are:

. Poly(dimethylsiloxane, trimethylsilyl silicate)-copolymerisate, povidoneK90, sodium
metabisulphite (E223), ascorbyl palmitate (E304) and DL-a-tocopherol (E307).

. Backing layer: Polyester film, siliconized, aluminized, colour coated with a pigment (titanium
dioxide (E171), pigment yellow 95, pigment red 166) layer and imprinted (pigment red 144,
pigment yellow 95, pigment black 7).

. Release liner: Transparent fluoropolymer coated polyester film.
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What Leganto looks like and contents of the pack

Leganto is a transdermal patch. It is thin and has three layers. It is square-shaped with rounded edges.
The outside is tan-coloured and is imprinted with Leganto 2 mg/24 h, 4 mg/24 h, 6 mg/24 h or

8 mg/24 h.

Leganto is available in the following pack-sizes:
One treatment initiation pack contains 28 transdermal patches in 4 cartons with 7 patches of 2 mg,

4 mg, 6 mg, and 8§ mg each, which are individually sealed in sachets.

Marketing Authorisation Holder

UCB Pharma S.A.
Allée de la Recherche 60 6
B-1070 Bruxelles @

Belgium ‘\%
Manufacturer é
UCB Manufacturing Ireland Ltd. §

Shannon, Industrial Estate,
Co. Clare, Ireland @

For any information about this medicine, please contact the local @Ksentative of the Marketing
Authorisation Holder: Q@

Belgié/Belgique/Belgien Li@
UCB Pharma SA/NV ucC arma Oy Finland

Tél/Tel: +32-(0)2 559 92 00 @: +358-92 514 4221 (Suomija)

bbarapus \ Luxembourg/Luxemburg
10 CU BU Boarapus EOO]] 0 UCB Pharma SA/NV

Ten.: +359-(0)2 962 30 49 E 0 Tél/Tel: +32-(0)2 559 92 00
Ceska republika O Magyarorszag

UCB s.r.0. K UCB Magyarorszag Kft.

Tel.: +36-(1) 391 0060

Tel: +420-221 773 411 \Q

Danmark @

UCB Nordic A/S* Q

TIf: +45-32 46 Qgs
N\

Deutsch

Baye mbH
T 0)214-30 513 48

Eesti
UCB Pharma Oy Finland
Tel: +358-92 514 4221 (Soome)

Elrada
UCB A.E.
TnA: +30-2109974000

Malta
Pharmasud Ltd.
Tel: +356-21 37 64 36

Nederland
UCB Pharma B.V.
Tel.: +31-(0)76-573 11 40

Norge
UCB Nordic A/S
TIf: +45-32 46 24 00

Osterreich
UCB Pharma GmbH
Tel: +43-(0)1 291 80 00



Espaiia
UCB Pharma S.A.
Tel: +34-91 570 34 44

France

UCB Pharma S.A.

Tél: +33-(0)1 47 29 44 35
Hrvatska

Medis Adria d.o.o.

Tel: +385-(0)1 230 34 46

Ireland

UCB (Pharma) Ireland Ltd.

Tel: +353-(0)1 46 37 395

Island
Vistor hf.
Simi: +354-535 7000

Polska
UCB Pharma Sp. z o.0.
Tel.: +48-22 696 99 20

Portugal

BIAL-Portela & C? S.A.

Tel: +351-22 986 61 00
Romania

UCB Pharma Roméania S.R.L.
Tel: +40-21 300 29 04

Slovenija
Medis, d.o.o. 6
Tel: +386-1 589 69 00 @

Slovenska republika K
UCB s.r.0., organiza¢na zlozka

Tel: +421 (0)2 5920 2020\'\0

Italia Suomi/Finland

UCB Pharma S.p.A. UCB Pharma Oy Fi

Tel: +39-02 300 791 Puh/Tel: +358- 1(214 4221
Kvnpog Sverige %
Lifepharma (Z.A.M.) Ltd UCB

TnA: +357-22 05 63 00 )40 29 49 00
Latvija lted Kingdom

UCB Pharma Oy Finland CB Pharma Ltd.

Tel: +358-92 514 4221 (Somija) \ Tel : +44-(0)1753 534 655

This leaflet was last revised in {M@Q Y}

Other sources of informati

10:
Detailed information o icine is available on the European Medicines Agency web site:
http://www.ema. eurQ_n

AN
6\0

@@
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